Z:6id - L:eseD yieo unJ 0Z995\00095\d3ASOT1I\SHIAHO STTVYS\ST 14 HdIND\SANOID\ LA\GEISUWA :3]I
| Jo | :obed Z¥-d43 Gl08 'NO3 #:A3d MaINSY =708 ‘|ddy |e10adS=0/TY.L/ ‘SHWIT 4O INO=(1"10E BION € ¥¥:80 1102/22/80
. . 052 XeN
220 99'L vusiEqu
02°02€ z6'02¢ 25 0ze 8lzze BN S 1ot
SM3I0s)es
UM JNU pEayssol)
oloL 1820-9 ¥8've Gezel-d alol 18/0-9 oL’y v/51-9
sbuiysnq
UIM peayssos)
0092 1,¢60-d 0¢9. 1/¢60-d 70°9. 1¢60-d ¥6°901 8¢60-d
#090-0 #090-0 ¥090-0 £090-0 yeys gnis Jo Jnu
9 Je||0o ‘pol ‘sbuul
yum (s)uojsid
0L°LSlL (4774 %0 cLocl 9€.¢-0 ¢s'LSL (4774 %0 ] 0€06 0080-0
s|jays Buueaq pue
sjjoq ‘Buiysng ypm
poy Bunosuuo)
¥8°¢8 €890-av 9l°¢8 €890-av 08'¢8 €890-av 8l'¢s €890-av
al N/d al N/d a7 N/d a1 N/d
LVESTLD | NS 9v€SZLO | NS SYESTLO | NS ¥veSZLO | NS dnoug sped
130SZ°L1L 13000°€k 130SZ°L 130008
v# MmoayL £# mody| Z# moayy L# MoayL
0S'y - ‘axong ¥629¢d N/S dweid VIHO ouwed LL0Z/6L/g PaRIdwOD 73SII NAN g soueieg
00021 INdY Bunesado
Jue|ld ©d7 eJewad MASs L/8 dor osloid besed  1'9°9°L
:Aunbuy (€51 20dV) 02995 #19pIO
nmnma- O77'[oIUYOS ] H B H  :ewoisno

pi1020y Buiouejeg Jossaidwo) |ouy

SOON  :Auedwo) %







Ariel Lubrication Sheet

Company:  NGCS Customer:  H & H Technical, LLC
Order #: 56620 (AP021543) Inquiry: .
7.6.6.0 Case: Project: Job 877 SDK Cemara LPG Plant
Frame: JGH/4 Stroke, in: 4.50 Rod Dia, in:  2.000 Frame S/N: F36294
Gas Stream: Natural Gas (Water Saturated and Carbon Dioxide > 2% to 10%)
Cylinder MAWP Suct Press Disch Press
Throw Model psig Service Stage # psia psia Serial No.
1 8.000ET 800.0 Service 1 3 207.74 473.96 C125344
3 13.000ET 300.0 Service 1 2 83.53 212.74 C125346
Applied Speed, RPM 1200
Cycle Time at Applied Speed, sec 10.0 (see chart, lower right)
Break-In Cycle Time, sec 6.0 (For period of 200 hours)
Recommended lubricant (mineral oil) for SAE 40-50 wt (ISO 150-220)
application and pressures
Rupture Disc Purple 3250.00 psig, 0.250 in hole dia.
Lubricator Pump Diameter 3/8" (0.3750in)
Qty of Pumps feeding this block 1
Recommended base feed rate 0.40 Pints/day/in of bore diameter
Throw 1, 3
Part Mumber:
O A-9443 O
@ 65 @ b Thirows 1: Cyl 8.000ET
Throw 3: Cyl 13.000ET e @ 12T @ b Thirows 3 Cyl 13.000ET
Throw 3: Packing s @ 6T @ e T bt 1: Packing
29-48-167
O 257.33 paid O
Lube Point Base Rate Recommended Delivered Del/ Cycle Time, sec Pints/day
Description Multiplier Pints/day Pints/day Rec RPM Normal Break-In | Normal Break-In
Throw 1: Cylinder 8.000ET 1.25 4.00 3.59 90% 1200 10.0 6.0 14.4 23.9
Throw 3: Cylinder 13.000ET 1.25 3.25 3.59 110% 1100 10.9 6.5 13.2 21.9
Throw 3: Cylinder 13.000ET 1.25 3.25 3.59 110% 1000 12.0 7.2 12.0 19.9
Throw 3: Packing 1.25 2.00 1.80 90% 900 13.3 8.0 10.8 17.9
Throw 1: Packing 1.25 2.00 1.80 90% 800 15.0 9.0 9.6 15.9
700 171 10.3 8.4 13.9
600 20.0 12.0 7.2 11.9

**NOTE: Ariel suggests that delivered/recommended amount for cylinders and packings be within 90 - 125%. These recommendations are general
guidelines. If the lubricants or flow rates do not appear to work adequately, flow rates and/or lubricant types may need to be changed. Please contact
the lubricant supplier for specific lubricant recommendations. See Section 6.0 of the Ariel Packager Standards for more information.

08/09/2011 11:02:30 Note: BOLD=0ut of Limits, /TAL/IC=Special Appl, BOLD=Review MMSCFD at 14.70 psia, 60.0 °F

Page: 1 of 3
File: \Ariel39\V1\Groups\CMPR FILES\SALES ORDERS\CLOSED\56000\56620.run Gath

Case:1 - Pkg:2




Ariel Lubrication Sheet

Company: NGCS Customer:  H & H Technical, LLC
Order #: 56620 (AP021543) Inquiry: .

7.6.6.0 Case: Project: Job 877 SDK Cemara LPG Plant
Frame: JGH/4 Stroke, in: 4.50 Rod Dia, in:  2.000 Frame S/N: F36294
Gas Stream: Natural Gas (Water Saturated and Carbon Dioxide > 2% to 10%)

Cylinder MAWP Suct Press Disch Press

Throw Model psig Service Stage # psia psia Serial No.

2 17.250ET 230.0 Service 1 1 24.67 85.50 C125345

4 17.250ET 230.0 Service 1 1 24.67 85.50 C125347
Applied Speed, RPM 1200
Cycle Time at Applied Speed, sec 13.0 (see chart, lower right)
Break-In Cycle Time, sec 7.0 (For period of 200 hours)
Recommended lubricant (mineral oil) for SAE 40-50 wt (ISO 150-220)

application and pressures
Rupture Disc Purple 3250.00 psig, 0.250 in hole dia.
Lubricator Pump Diameter 3/8" (0.3750in)
Qty of Pumps feeding this block 1
Recommended base feed rate 0.40 Pints/day/in of bore diameter
Throw 2, 4
Part Mumber:
O A-2588 O
Throw 4: Cyl 17.250ET e @ 18T @ e Thirows 4: Cyl 17.280ET
Throw 2: Cyl 17.200ET e @ 18T @ b Thirow 2 Cyl 17.250ET
Throw 2: Packing s @ aT @ e T bt 4 Packing
42-78-186
O 30.41 psid O
Lube Point Base Rate Recommended Delivered Del/ Cycle Time, sec Pints/day
Description Multiplier Pints/day Pints/day Rec RPM Normal Break-In | Normal Break-In
Throw 4: Cylinder 17.250ET 1.25 4.31 4.14 96% 1200 13.0 7.0 20.7 38.5
Throw 4: Cylinder 17.250ET 1.25 4.31 4.14 96% 1100 14.2 7.6 19.0 35.3
Throw 2: Cylinder 17.250ET 1.25 4.31 4.14 96% 1000 15.6 8.4 17.3 32.1
Throw 2: Cylinder 17.250ET 1.25 4.31 4.14 96% 900 17.3 9.3 15.5 28.9
Throw 2: Packing 1.25 2.00 2.07 104% 800 19.5 10.5 13.8 25.7
Throw 4: Packing 1.25 2.00 2.07 104% 700 223 12.0 12.1 22.5
600 26.0 14.0 10.4 19.3

**NOTE: Ariel suggests that delivered/recommended amount for cylinders and packings be within 90 - 125%. These recommendations are general
guidelines. If the lubricants or flow rates do not appear to work adequately, flow rates and/or lubricant types may need to be changed. Please contact
the lubricant supplier for specific lubricant recommendations. See Section 6.0 of the Ariel Packager Standards for more information.

Page: 2 of 3
Case:1 - Pkg:2

08/09/2011 11:02:30 Note: BOLD=0ut of Limits, /TAL/IC=Special Appl, BOLD=Review MMSCFD at 14.70 psia, 60.0 °F
File: \Ariel39\V1\Groups\CMPR FILES\SALES ORDERS\CLOSED\56000\56620.run Gath




Ariel Recommended Spares Page 1 of 8

ARIEL CORPORATION
Recommended Spares Start-Up

Mon Aug 22 08:47:18 EDT 2011

F36294
C125344, C125346, C125347, C125345 Project:
U85395, U85397, U85398, U85396

e | sooo
B-0832 GSKT,RET, 15-5/16X10-13/16X1/32 $0.0000 $0.00
BOssd GSKIRET {0 fsdexzamxis2 0 8o 8000
A-0661 LO FILTER ELEMENT SPIN-ON $0.0000 $0.00
A0124 BLOW-OUTDISC, 3250 PSIGPURPLE . $0.0000 = $0.00
A-3689 CHECK VALVE,1/8M X 1/8F PPT,SS $0.0000 $0.00

C-5655  GSKT,RET,77-5/8 X20-3/8X1/32 $0.0000

N D WA A

CYL ASSY, 8 ET-HP 800
A-0586 STL GASKET, 8.813 X 8.500 X 60 $0.0000 $0.00
A-0145 THUMB SCREW,NYLON,1/4-20 X 3/4 $0.0000 $0.00
A0141 = STL GASKET,4.320X4.125X30 _ .  $0.0000 %000
A-0041 O-RING,VT, 4.395 0.D. X .210 $0.0000 $0.00
B-4732-CC DISVLV,98CREMIX = %0000  $000
B-4928-T SUC VLV, 98CRE,NYX $0.0000 $0.00

BN~ BN U RO N

VVCP, 8 R:RJ:RJ-HP:ET
1 A0e86  STLGASKET 8813x8b00X60 %0000 = $000
1 A-0687 O-RING,VT, 7.895 O.D. X .210 $0.0000 $0.00

CYL ASSY,13 ET,STD 300

A-2695  THUMB SCREW,NYLON1M4-20X1  $00000
A-0655 STL GASKET, 6.448 X 6.147 X30 $0.0000

A-0031 O-RING VT, 6,395 O.D. X 210 $0.0000

B-2373-CC  DIS VLV,147CT, MTX $0.0000

B-2372-S  SUC VLV, 147CT NYX 50.00C

LN CENY

VVCP,13 R:RJ:ET 300
1 A0854  STL GASKET,13.938 X 13.625 X60

CYL ASSY,17-1/4ET,STD 230

A0145 = THUMBSCREWNYLON1420X34 = B0poo0 %000
A-0655 STL GASKET, 6.448 X 6.147 X30 $0.0000 $0.00

AD031 2 ORINGVI 63%0D X216 ... %0000 3000
B-2373-CC  DIS VLV,147CT, MTX $0.0000 $0.00

N} N

https://www.arielcorp.com/members/reports/cust/recspr/recspr_strupl.asp?ordnum=56620... 8/22/2011



Ariel Recommended Spares

B2s2U

1 A-3600

A0724

1 A0724

A0145
A-0655
A-0031
B-2373-CC

B-2372:U

[N ENY N

1 ABBO0

1 AO72d

1 AQ724

https://www.arielcorp.com/members/reports/cust/recspr/recspr_strupl.asp?ordnum=>56620...

- SUC VLV,147CTNYX

~ ORING,

 SUC VLV, 147CT NYX

VVCP,17-1/4R:RJ:ET

STL GASKET,17.750 X 17.375 X60

COMP FLG, ,SUC NOZ,FOR ORIF
,6.6450.D.X 210

COMP FLG, ,DIS NOZ,FOR ORIF

- O-RING,VT,6.6450.D. X 210

CYL ASSY,17-1/4ET,STD 230

THUMB SCREW,NYLON,1/4-20 X 3/4

STL GASKET, 6.448 X 6.147 X30

 O-RING\VT, 6395 0.D. X 210

DIS VLV,147CT, MTX

VVCP,17-1/4R:RJ:ET

STL GASKET,17.750 X 17.375 X60

COMP FLG, ,SUC NOZ,FOR ORIF

. O-RING,VT, 6.6450.D. X .210

COMP FLG, ,DIS NOZ,FOR ORIF

~ O-RINGVT,66450.D. X 210

_ $00000
$0.0000
$0.0000
$0.0000

$0.0000

Page 2 of 8

s
$0.00

£ $0.00
$0.00

8/22/2011



Ariel Recommended Spares Page 3 of 8

ARIEL CORPORATION
Recommended Spares Consumables

Mon Aug 22 08:47:18 EDT 2011

F36294
C125344, C125346, C125347, C125345 Project:
U85395, U85397, U85398, U85396

1 5655  GSKT,RET,77-5/8 X20-3/8X1/32 ... sooo00 8000
8 B-0832 GSKT,RET,15-5/16X10-13/16X1/32 $0.0000 $0.00
8 B083  GSKITRET10-13/16X7-34x1/32 8050000 %000
4 A-3780 CHK.VLV,DOU.BALL SOFT SEAT SS $0.0000 $0.00
1 A8723K  FILTERKIT, LUBRICATOR15S0MIC  $00000  $000
2 A-9478 FF LUBR PUMP 3/8 PREMIER $0.0000 $0.00
6 A0661 = LOFILTERELEMENTSPINON . S0o0eon. . 5000
8 A-0124 BLOW-OUT DISC,3250 PSIG,PURPLE $0.0000 $0.00
2 A-0080 BLOW-OUT ASSY,SPECIFY DISC. $0.0000 $0.00
6 A-3689 CHECK VALVE,1/8M X 1/8F,PPT,SS $0.0000 $0.00
CYL ASSY, 8 ET-HP 800
2 A8 = STl GASKET 8813X8500%Xe0 | §H0000
2 A-3780 CHK.VLV,DOU.BALL SOFT SEAT SS $0.0000
1 B1584K  RBLDKITPISTRODPKG2000 . $%00c00
3 A-3460 RIDER RING, 8 H:E:ET $0.0000
1 B1est k. . REBLDKITLWPERPKG2000MAT . . . . . . .  %00000
4 A-11959 GUIDE RING,117CRO,.220 THK $0.0000
1 A-14439-A  DISVIVSEATASSY,98CRE  §30000
4 KB-4732-CC  KIT,VLV, 98CRE,MTX $0.0000
8 A-1368 LOCKNUT, DRAKE 1/2-20 $0.0000
4 A-14437 GUIDE RING,98CRE,.226 THK $0.0000
1 A14436  SUC VLV SEAT, 98CRE -
4 KB-4928-T  KIT,VLV, 98CRE,NYX
VVCP, 8 R:RJ:RJ-HP:ET
1 AD0586  STLGASKET, 8.813X8500X60
1 A-0687 O-RING,VT, 7.895 0.D. X .210
CYL ASSY,13 ET,STD 300
4 AB3780 = CHKVLVDOUBALLSOFTSEATSS ~  $00000 = $000
1 B-1582-K RBLD KIT,PIST ROD PKG,2.000 $0.0000 $0.00
2 AB3415  RIDERRINGA3RHEET  $0.0000  $0.00
1 B-1687-K RBLD KIT,WIPER PKG,2.000, WAT $0.0000 $0.00

https://www.arielcorp.com/members/reports/cust/recspr/recspr_strupl.asp?ordnum=56620... 8/22/2011



Ariel Recommended Spares

A-2860-A
KB-2373-CC
A-1462
A-2855
A-2859
A-2853
 KB-2372-8
A-2858

] N VN e

1 A0654

feRieel
B-1582-K
A-3449.
B-1687-K
A-2860-A
KB-2373-CC
1211 Asde
6 A-2855
12 A28%9
2 A-2853
KB-2372-U

12 A-2858

1 A-3600

4 AO724

4 AoT24

A3780
B-1582-K
A-3449
B-1687-K
A-2860-A
KB-2373-CC
12 Alde2
6 A-2855
12 A2889
2 A-2853
Bl KeEw
12 A-2858

O N =~ o h

https://www.arielcorp.com/members/reports/cust/recspr/recspr_strupl.asp?ordnum=>56620...

~ DIS VLV SEAT ASSY,147CHT

KIT,VLV,147CHT MTX

~ LOCKNUT, DRAKE,3/4-16

CNTR BOLT,3/4-16

_ GUIDE RING,147CHT,.338 THK

SUC VLV SEAT,147CHT

 KIT,VLV,147CT NYX

WAFER PLATE.147CHT

VVCP,13 R:RJ:ET 300

 STL GASKET,13.938 X 13.625 X60

CYL ASSY,17-1/4ET,STD 230

- CHKVLV,DOU.BALL SOFT SEAT SS

RBLD KIT,PIST ROD PKG,2.000
RIDERRING,17-1/4RH:EET
RBLD KIT,WIPER PKG,2.000, WAT

DIS VLV SEAT ASSY 147CHT

KIT,VLV,147CHT MTX

~ LOCKNUT, DRAKE 3/4-16

CNTR BOLT,3/4-16

~ GUIDE RING,147CHT,.338 THK

SUC VLV SEAT,147CHT

- KITVLV,147CTNYX

WAFER PLATE.147CHT

VVCP,17-1/4R:RJ:ET
STL GASKET,17.750 X 17.375 X60

COMP FLG, ,SUC NOZ,FOR ORIF

- O-RING,VT,6:6450.D. X 210

COMP FLG, ,DIS NOZ,FOR ORIF

 O-RINGVT, 66450.D. X 210

CYL ASSY,17-1/4ET,STD 230

CHK.VLV,DOU BALL SOFT SEAT SS

RBLD KIT,PIST ROD PKG,2.000

RIDER RING 17-1/4R:H:E:ET

RBLD KIT,WIPER PKG,2.000,WAT

 DIS VLV SEAT ASSY,147CHT

KIT,VLV,147CHT MTX

- LOCKNUT, DRAKE,3/4-16

CNTR BOLT,3/4-16

- GUIDE RING, 147CHT,.338 THK

SUC VLV SEAT,147CHT

 KIT VLV, 147CT NYX

WAFER PLATE.147CHT

VVCP,17-1/4R:RJ:ET

$00000 -
$0.0000
$0.0000
$0.0000
/$0.0000
$0.0000
$0.0000

$0.0000

$0.0000

$0.0000

$0.0000
$0.0000
$0.0000

$0.0000

$0.0000

$0.0000

$0.0000

$0.0000

$0.0000

:$0.0000

$0.0000
$0.0000
$0.0000

$0.0000

$0.0000

$0.0000

$0.0000

$0.0000

$0.0000

$0.0000

$0.0000

Page 4 of 8

~ $0.00
$0.00
- $0.00
$0.00
$0.00
$0.00
~ $0.00
$0.00
~ $0.00
$0.00
- $0.00
$0.00

8/22/2011



Ariel Recommended Spares Page 5 of 8

1 A-3600  STL GASKET,17.750 X 17.375X60

COMP FLG, ,SUC NOZ,FOR ORIF
4 AO0724  O-RINGVT,66450.D.X 210

COMP FLG, ,DIS NOZ,FOR ORIF
4 AD724  O-RINGVT 66450D.X 210

https://www.arielcorp.com/members/reports/cust/recspr/recspr_strupl.asp?ordnum=56620... 8/22/2011






Ariel Recommended Spares Page 6 of 8

ARIEL CORPORATION
Recommended Spares Insurance

Mon Aug 22 08:47:18 EDT 2011

F36294
C125344, C125346, C125347, C125345 Project:
U85395, U85397, U85398, U85396

FPO500FE  DOWEL PIN, 1/4 X 3/4 +0002 ... sp0000 5000
A-3884 CHAIN,40-1 X 114 $0.0000 $0.00
FWOBOOGA  FLAT WASHER 128A¢  &B0O6060 @ $000
B-0772 BUSHING,BZ,ROD,H:E:K:T $0.0000 $0.00
B2082 SLEEVEBRGIHSRODHEK! ... ... ... . %g0e .. 0859
A-3875 GSKT,RND,12-13/16, X 1/32 $0.0000 $0.00
B-0844  GSKIT,RET,23-1/2X20-5/16X1/32 300000 $0D0
C-5655 GSKT,RET,77-5/8 X20-3/8X1/32 $0.0000 $0.00
FPO512EF  THD.TAPER PIN #4 X 1"LG $0.0000 $0.00
FPO512FH  THD.TAPER PIN#5 X 1-1/2LG $0.0000 $0.00
EPO512FJ  THD IAPERPIN#SX?24G §00000 5000
A-0245-B DUST SEAL,TFE,JGH:E:K:T,J/6 $0.0000 $0.00
BU77/e | THRUSTPLATEBZJGHEKT == §00000 ~ $000
B-0770 SLEEVE BRG,H/S,MAIN,H:E:K:T $0.0000 $0.00
E,|:,->**52':90 EEz, :55; BUSHFNGBZ,XHD;EKT ELP EEz, :55; EEz, :55; EEz, . EEz, :$0v00ﬁ0 :55; EEz, :55;$0-E,QO
A-3869 12 PT, 1/2-20 X 10 G8 $0.0000 $0.00
FNDeB1GA  BELFIOCKNUTESNAGZ 20 ... ... .. .. %980 .. $000
B-0773 CROSSHEAD PIN,JGH:E:K:T $0.0000 $0.00
A-3507 O-RING, VT, 2.0120.D. X 139 $0.0000 $0.00
A-3508 O-RING,VT, 2.762 0.D. X .139 $0.0000 $0.00
A-3512 O-RING, VT, 1.318 0.D. X .103 ' ' ~ $0.0000 %000
A-3763 CHK VLV, 1/8MX1/8F,SS,PPT/14PSI $0.0000 $0.00
A5375 2= GSKIRND 214X 132INNER | $60000 2 5000
A-5376 GSKT,RND,2-1/4 X 1/8,0UTER $0.0000 $0.00
AB374 | SIGHTGIASS?21M4'iENS SBO606 2 $000
A-0745 O-RING,VT, 2.756 O.D. X .103 $0.0000 $0.00
A9870 2 ORINGVI, 22540D X000 = $000CO 2 $000
A-5641 SIGHT GLASS,3/4" NPT $0.0000 $0.00
A9478 2 FFIUBRPUMP3BPREMER $350000  $000
B-0779 GSKT,SQ,5-15/16X5-15/16X1/32 $0.0000 $0.00
A-0261 GAUGE, 100PSI,1/4NPT BOTT MOUNT $0.0000 $0.00
A-10754 FF.S/D,DNFT,PS, TRAB,DC PRG $0.0000 $0.00
A8727 = GAUGE 3000PSI,BACKMOUNT = $00000 = $000
A-9649 O-RING,VT, FPE $0.0000 $0.00
A9650 ELEMENTTHERMVIV18'170FPE | = $0000C =~ %000

OBN A AR DONANNN-AN-S 0K

N
S

BN I IV N N N Y

https://www.arielcorp.com/members/reports/cust/recspr/recspr_strupl.asp?ordnum=56620... 8/22/2011



Ariel Recommended Spares

1 A-9651
1 AZ2588
A-9443

N

B-3515
FW0550ID
_B-0846
B-0847
C-0603
A-0145
A0141
A-0041

AR OO DA AN

B-4928-T

A-0641
A-0687
A0639
A-0688

_B-3515
A-0653

. FWo05501D
B-0846

 B0847
C-0604
A-2695
A-0655
A-0031
B-2373-CC

B-2372.8

A-0641
A-0469
A-0639
A-0700

2 Basls
2  A-0799
1 B-0846
1 B-0847
1 C-0604
2 A-0145
12 A-0655
12 A-0031
6 B2373CC

https://www.arielcorp.com/members/reports/cust/recspr/recspr_strupl.asp?ordnum=>56620...

BA4732.CC

LIP SEAL-TEFLON,1.5"VALVE, FPE
187-18T-91
12T-6S-6T

CYL ASSY, 8 ET-HP 800

 GSKT,RND, 16, X 1/64, 16 HOLES

STAT-O-SEAL,VT,75DUR. 3/4 DIA

_ PISTON COLLAR,JGH:E:ET

PISTON NUT,JGH:E:ET

_ PROD, 450STK/33 85216
THUMB SCREW,NYLON, 1/4-20 X 3/4
. STL GASKET, 4.320X4.125X30

O-RING,VT, 4.395 0.D. X .210
DIS VLV, 98CRE MTX
SUC VLV, 98CRE,NYX

VVCP, 8 R:RJ:RJ-HP:ET

' BELLOWS, UNL.THREAD PROTECTOR

O-RING,VT, 7.895 O.D. X 210

 VPACKING, UNL

UNL.PISTON RING, 6-1/2 O.D.

CYL ASSY,13 ET,STD 300

~ GSKT,RND,16, X 1/64, 16 HOLES

O-RING,VT,12.395 O.D. X .210

 STAT-O-SEAL VT, 75DUR. 3/4 DIA

PISTON COLLAR,JGH:E:ET
PISTON NUT,JGH:E.EET
P ROD, 4.50STK/37.698LG

 THUMB SCREW,NYLON,1/4-20 X 1

STL GASKET, 6.448 X 6.147 X30

_ O-RING,VT, 6.3950.D. X 210

DIS VLV,147CT, MTX

 SUC VLV 147CT NYX

VVCP,13 R:RJ:ET 300

 BELLOWS, UNL.THREAD PROTECTOR

O-RING,VT,13.395 0.D. X 210

 VPACKING, UNL

UNL.PISTON RING,11-1/4 O.D.

CYL ASSY,17-1/4ET,STD 230

 GSKT,RND,16, X 1/64, 16 HOLES

O-RING,VT,16.375 0.D. X .210

_ PISTON COLLAR,JGHEEET

PISTON NUT,JGH:E:ET

P ROD, 4.505TK/37.698LG

THUMB SCREW,NYLON, 1/4- 20 X 3/4

STL GASKET, 6.448 X 6.147 X30

O-RING,VT, 6395OD X.210

 DIS VLV 147CT, MTX

$0.0000

$0.0000

$0.0000

$0.0000
$0.0000

$0.0000

$0.0000

$0.0000

$0.0000

$0.0000

$0.0000

$0.0000

$0.0000

$0.0000
$0.0000
$0.0000
$0.0000

$0.0000

$0.0000

$0.0000

$0.0000

$0.0000

$0.0000
$0.0000
$0.0000

$0.0000
$0.0000

$0.0000
$0.0000
$0.0000
$0.0000

$0.0000

$0.0000

$0.0000

$0.0000

$0.0000

$0.0000
$0.0000
$0.0000

$0.0000

Page 7 of 8

$0.00
~ $0.00
$0.00

1$0.00
$0.00

~ $0.00
$0.00

. %0.00
$0.00

~ $0.00
$0.00

~ $0.00
$0.00

$0.00
$0.00
 $0.00
$0.00

$0.00
$0.00
£ $0.00
$0.00

_ $0.00
$0.00
__$0.00
$0.00
~ $0.00
$0.00
$0.00
$0.00
. $0.00

8/22/2011



Ariel Recommended Spares

6 B-2372-U

 A-0641
A-0799
A-0639
A-3403

EEGE - gEENy - <

4 AO0724
4 A0724

idipmis
2 A-0799
1 B-0846
1 B-0847
1 C-0604
12 A-0145
12 A0655
12 A-0031
6 B-2373-CC
6 B-2372-U

 A-0641
A-0799

A-0639
A-3403

- A A

4 A-0724

4 Kord

_ O-RING\VT, 6.6450.D. X 210

~ DIS VLV, 147CT, MTX

SUC VLV,147CT ,NYX

VVCP,17-1/4R:RJ:ET
BELLOWS, UNL.THREAD PROTECTOR
O-RING,VT,16.375 0.D. X 210

 VPACKING, UNL

UNL.PISTON RING,15-1/4 O.D.

COMP FLG, ,SUC NOZ,FOR ORIF

COMP FLG, ,DIS NOZ,FOR ORIF

 O-RING,VT,66450D. X 210

CYL ASSY,17-1/4ET,STD 230

. GSKT.RND, 16, X 1/64, 16 HOLES

O-RING,VT,16.375 0.D. X .210
PISTON COLLAR JGH:EEET
PISTON NUT,JGH:E:ET

P ROD, 450STK/37.698L.G

THUMB SCREW,NYLON,1/4-20 X 3/4

 STL GASKET, 6.448 X 6.147 X30

O-RING,VT, 6.395 0.D. X 210

SUC VLV,147CT,NYX

VVCP,17-1/4R:RJ:ET

 BELLOWS, UNL.THREAD PROTECTOR

O-RING,VT,16.375 O.D. X .210

_ V PACKING, UNL

UNL.PISTON RING, 1’5 114 0. D

COMP FLG, ,SUC NOZ,FOR ORIF

 O-RING\VT, 6:6450.0. X 210

COMP FLG, ,DIS NOZ,FOR ORIF

- O-RING,VT, 6.6450.D. X 210

All amounts are in US dollars and price is subledt to change at any time.

$0.0000
$0.0000
$0.0000

$0.0000

$0.0000

$0.00

$0.0000
$0.0000
$0.0000
$0.0000
$0.0000
$0.0000
$0.0000

$0.0000

$0.0000

$0.0000
$0.0000
$0.0000
$0.0000

500000

_ $0.00

ARIEL CORPORATION, 35 BLACKJACK ROAD, MOUNT VERNON, OHIO 43050 USA

https://www.arielcorp.com/members/reports/cust/recspr/recspr_strupl.asp?ordnum=>56620...

PHONE: 740-397-0311 FAX: 740-397-3888

Printed: Mon Aug 22 08:47:19 EDT 2011

© 2011 ARIEL CORPORATION

8/22/2011






8/09/11 ARIEL CORPORATION
SALES ORDER COVER SHEET

SERIAL #: F36294
PART: JGH:E:K CLASS DESCRIPTION: JGH-JGE-JGK-JGT

PART NUMBER QTY DESCRIPTION

G-13196 1 FRAME ASSY,JGH:E:K:T/4,STD

G-13803 1 CRANKSHAFT ASSY,JGH/4,STD
G-16751 4 GUIDE ASSY ,H:E,STD

G-2659 4 CROSSHEAD GUIDE SUPPORT ASSEMB

JGH:E:K:T BALANCE GUIDE
G-5117 4 CONN ROD ASSY,DI,JGH,NEW BRG
G-16962 4 X-HEAD ASSY,JGH,STD

A-2588 1 18T-18T-9T

A-9443 1 12T-6S-6T

B-0781 2 XHD NUT,10.0#,RND, H:E:K
D-0927 3 CROSSHEAD, LGT, Cl, 77.8#, JGH
D-0928 1 CROSSHEAD, MED, Cl, 106.6#, JG
G-0978 1 DRIVE END COVER,JGH:EK:T/2:4
G-1068 1 AUX.END COVER ASSY,HEKT/4
G-0986 1 LO LEVEL GLASS,J6>,STD

G-16830 1 LO PUMP,HEKT/4, FOR THERM.VLV

G-2246 1 PR PUMP ASSY,HEKT/2:4,CD/2,STD

G-2449 1 FF LUBR,3/8,3/8,HEKT2/4

G-5299 1 DST.BLK.MTG.SINGL,JKCBR/4:6

G-2708 2 RUPTURE DISC ASSY, 3250 PSI

G-2930 1 FF TUBING,JGH:E/4

G-2935 3 FORCE FEED TUBING, BOTTOM LUBE
JG:AIM:P:N:Q:R:W:J:H:E:K:T, EA

G-7982 1 CHAIN ASSY,HEKT/2:4 STD OR R/IR

G-16946 1 TOP COVER ASSY,JGH/4

G-7624 2 FORCE FEED GAUGE ASSEMBLY, 300

RHCOVPO02

FRAME CLASS

DRAWING NO.

A-8554

A-11864

A-16381

LY, JGH:E:ET, A-3622

A-3985
A-16656

N.A.
B-0781
D-0927
D-0928
A-6330
A-6328
A-4068
A-16484
D-1341
D-1107
N.A.
N.A.
N.A.
N.A

CH CYLINDER, STD

A-9639

A-16598

0 PSI LUBE BLOCK  A-9020






8/09/11
SALES ORDER COVER SHEET

PART NUMBER QTY DESCRIPTION
G-4830 2 FF S/D,DIGITAL NO FLOW,DC,PRG
G-8087 1 THRM VLV,1-1/2"MTD,HEKT/4:CD/2

G-16338 1 TOOL KIT ASSY, JGH:EXKK:T

DRAWING NO.
A-6423
A-9645

N.A.



_ __ ¢ . 4 | |
ﬁ m m w < A . be/vzild _mboms NO3 | A3d NO3 1 A3¥ | 3r0um i 40 Lava w1 350 30 3501810 0L LHo L D Lo v0/uN NOWLdIHOS30 A3
0N “oMa ar e e 0v9/ [ 01vR62 1 X0 SNHEL QIS aNY MIHOS N3LLH A8 AT NOLYACK0S w0/c/e 4 % Sf SNl
AT18N3ISSY Q3408 ddY ! SNMYHO T3¥Y 0L AYVLIINAONd WY NIFYIHL SIN3INGD ANV INIANJ0Q SIHL RN 10 NOILISOd ¥3d0dd MOHS OL ‘G-8 MIA 0ISIATY €0 aNY 20 @ @
9CLL) LSl G !
P05 TN SiovT AoV wm;%g G101 ¢ | 0| o ent s o s s i o1 e ()
Z@iﬁ%%@%%@@ JE;%@ 601 C ATAWISSY dVINDILYYd SIHL 804 03dIN03Y (HOV3 40 STILINVAD ONY) SWIL §04 IS
S1avd ONIANVANODIY 3HL OL o343 0393040 LINN IHL OL ONINIYLYId NOILYSNOIANOD LIvX3 JHL
v INISIHdIY ATIYSSIOAN LON AV ANV AINO S3S0ddNd NOILYELSATI 404 SIONIMYSEA ATdNISSY SIHL ¢
TWONYA NE SINTVA JNOY0L ANV SFHNA3008d JIANTANODIY ¥3d SHANILSYS T NILHOIL 0 NISO0T |
v DA Q) (209 6D G SILON
I " | 4 4
— | J — i h h
A m 1
®e =)
— ﬁﬁu — H(
T o ,
: I
| 5 +
W ¢@¢
eler I
g @@ mw %Mﬁy
(& VY x\ 7 MIAA NI NG W
/ 7 K |
’ : YINNd 35N “LHIIL
‘\ 7 SId¥D 41 L4 13M00 4O 39vAva
/ , INIAZYd OL dn LHOWYLS 0 TINd
/ ! 41D INIHVI8
? W30 93TINd dvo ONIIvIE f
J—=0 MUIA " | |
__ ﬁ LN Y207 ONN L1-8/S
\ 14
/ ¥va 1331 91 .2/1-02
5 LON MO¥P ONA L1-8/S
Q0¥ QI0¥IIHL ONO1
L0/1-8 x ONN 11-8/5

<<




8/09/11

FRAME, SPACER BARS AND MAIN BEARING CAPS
JGH/4, JGE/4, JGK/4 AND JGT/4

PARTS LIST

PART
REF

ITEM PART NUMBER QTY DESCRIPTION

1

2

10

11

12

13

14

15

16

17

18

19

20

21

22

23

D-4447

A-0827

FCO0125LY

A-3887

A-3763

FPO500FE

A-0918

A-3512

FC0120JY

PP0810KB

A-3871

A-3507

FCO0102EL

FS0420JS

A-3877

FCO0102El

A-0815

FPO500GE

FS0400EG

A-3876

A-3508

FCO0102EH

A-0811

1 FRAME,JGH:E:K/4
4 MALE CONNECTOR, STL, 1/4
12 12-POINT CAPSCREW, 1-1/8
12 WASHER,SPACER BAR,FRAME/
1 CHK VLV,1/8MX1/8F,SS,PPT
0 DOWEL PIN, 1/4 OD X 3/4
1 PLUG,TUBE FITTING,STL, 1
12 O-RING, VT, 1.318 OD X..
16 12-POINT CAPSCREW, 7/8-9
2 PIPE PLUG,1"NPT,HEX HD,S
1 END PLATE, OIL GALLERY,
2 O-RING, VT, 2.012 0D X.
4 HEX HEAD CAPSCREW, 3/8-1
6 SET SCREW, SQUARE HEAD,
1 END PLATE, JGH:E:K/2/4
4 HEX HEAD CAPSCREW, 3/8-1
1 MALE ELBOW, STL, 1/4 TUB
0 DOWEL PIN, 5/16 OD X 3/4
0 SET SCREW, CUP POINT, 3/
2 END PLATE, HEATER MOUNTI
3 O-RING, VT, 2.762 OD X .
8 HEX HEAD CAPSCREW, 3/8-1

1 HEX REDUCING BUSHING, 1/

(FEMALE), STL

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S

NO. G-13196
DRAWING A-8554

TUBE X 1/4 NPT
-12X7,G8

GUIDE

/14PSI

LONG, +.0002

/4ATUBE

103, 75/85 DUROMETER
X7,G8

TL

JGH:E:K/2/4/6

139, 75/85 DUROMETER
6 X 2-1/4, G5

OVAL POINT, 7/8-9 X 4

6 X 1-1/2, G5

E X 1/8 NPT

LONG, +.0002

8-16 X 1"

NG, JGH:E:K/2/4

139, 75/85 DUROMETER
6 X 1-1/4, G5

4 NPT (MALE) X 1/8 NPT

PARE PARTS. ***






8/09/11
PARTS LIST

24 A-0804 1 STREET ELBOW, 90g, 1/8 N
25 A-15556 1 STREET TEE,STL,1/8P

26 A-0830 1 MALE CONNECTOR, STL, 1/4
29 PP0810CB 4 PIPE PLUG,1/4NPT,HEX HD,

42 FCO102EJ 4 HEX HEAD CAPSCREW, 3/8-1

44 A-3929 1 ADAPTER FLANGE, OIL STRA
45 C-0641 2 COVER, FRAME SIDE, JGH:E
46 C-0642 2 GSKT,RET,15-5/8 X 7 X 1/

47 FS0450HC 4 SET SCREW, CUP POINT, NY
49 PP0810GB 8 PIPE PLUG, HEX HEAD, 1/2

54 A-10201 28 SEMS BOLT, 3/8-16 X 1-1/

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

PT, STL

TUBE X 1/8 NPT

STL

6 X 1-3/4, G5

INER, JGH:E:K:T:C:D

K

32

LON PATCH, 5/8-11 X 1/2
NPT, STL

2,G5

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



L

¥
INON £0/%1/10 SN NO3 | AT | oum w50 10w w0 350 20 ISOIOH DL OB L IVED. 10N Y0/ IN NOILdI¥I53d A
ﬁ@ w ﬂ ﬁ I< . s KRR $300 108 "JWNLIVANNYA OL LHOW 3IHL SIAI9 zo_hqw._on_zou T31Y
Sonsesy swous] SO/EV10 BNTO0C01] O | 5,90 e av s el ie o o mossen
0GOSy OIHO ‘NONY3IA LNNOW .
avoy »ovrovig s¢  (IEEY D
NOILVHdOdd 0D THIdV
ISYONNVHD
ONV SdvD NI SFHOLON
NI J3Lv00T SEYL HLIM
NO MNIMHS OL STIFHS ONIMVEG TIWLISNI 310N
4.00% 0L LV3H
NO MNIYHS OL
100¥ 0L 1V3IH
(SONIMYIF 378W3SSY 40 S3AIS HL04
NO 3J0V4dNS JOHS LSNYHL MO134 — = AvD NOMd AVMY
39 1SN SNId “NOISNINIA HZ<EOQ§; 7 N J0IS IHL 0L IV4NS
NOILO3rOYd le GIHOLON 31AN3SSY
W =
"ATENISSY Y INJILYYd
4NOA ¥04 434IN03Y HOVI 40 SFILINVNO
ANV SW3LI 404 1SIT S1yvd OL §343d
‘0343040 1INN JHL OL ONINIVLIY3d SWHLI dv) 40 1903
13¥X3 3FHL INISIYdIY ANYYSSIIIN LON
AVA ANV AINO S3SOdand NOILYYLSNT
404 SIONIMYYd ATGW3SSY SIHL
¥ | ¢ |




8/09/11

PARTS LIST

CRANKSHAFT AND MAIN BEARINGS PART
JGH/4, 4-1/2" STROKE REF

ITEM PART NUMBER QTY DESCRIPTION

1 AD-4648

2 B-0778

3 A-3872

4 B-0770

5 B-0776

6 FPO0505JK

99 AD-4648-C

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

1 CRANK ASSY,FS,JGH/4
0 OIL SLINGER,JGH:EK & JG
0 SPKT,40-1 X 24T
8 SLEEVE BEARING, HALF SHE
2 THRUST PLATE, BZ, JGH:E:
4 ROLL PIN, 1/2 0D X 2 LON
0 JGH/4 CRANK W/CRATE

NO. G-13803
DRAWING A-11864

J/i6

LL, MAIN, JGH:E:K:T

K:T

G

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



14 _ € 4 }
HOM INON | OOPOBOEIN | o [rs|  nox | was| Yemmcosuamoionmon souuso tonn | wvoum s
18EILV e GO AD | 76951 | 0
0S0et OIHO ‘NONY3IA LNNOW
avoy MOVrMov1d 6€ lﬁmﬁ@
NOILLVAOdJ OO THIAVY
‘S1IMSYO ¥3dId 40 S3AIS

V-V NOILO3S

HLO8 OL INVOI4ENT 3ZIFS-ILNV NV AlddY A_

"NOILISOd 40 LNO -06 NMOHS (12# 8 0z# N3LI) A

"FY3IHASONWLY
34VS ANV 31VI4dOdddY OL d38n.L 38 OL SIN3IA A_

‘NOISYHaY LINIAFdd OL
ONITTYLSNI 3404389 STv3S-0-LVLS 40 S30V4 110 A

"ONITTV.LSNI 340438 ONIY-0 110 A
“IVANYIAL NI STNTVA
INDYOL ANV SFINAIO0Hd AIANIWINOIFY
d3d SHANTLSYL TV N3LHOIL HO N3ISO01 -C

JLYI¥dOYddY SY NIVHA HO ‘FYIHASOWLY 34YS
v 0L 38NL ANY SON1d ONIddIHS IAOWTY A

‘S3ION
ga1v.Ld

@/

—&[w mw
@




8/09/11

PARTS LIST

JGH:E CROSSHEAD GUIDE PART

REF

ITEM PART NUMBER QTY DESCRIPTION

1

2

10

11

12

13

14

16

17

18

19

20

21

22

23

24

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

D-3533

B-0835

FC0120J0

B-1834

B-0832

B-1859

B-0834

A-6830

PP0810GB

A-0415

FWO550IA

A-0815

A-9099

A-15517

A-15683

A-8725

A-2206

A-0863

A-0808

A-0800

PT0200CB

B-1686

A-3509

1 X-HD GUIDE,STD/S2,JGH:E
1 GSKT,NST,17-3/4 X15-7/8X

12 12-POINT CAPSCREW, 7/8-9

2 COVER, GUIDE, CASTING, J
2 GSKT,RET,15-5/16X10-13/1
2 COVER, GUIDE, CASTING, J
2 GSKT,RET,10-13/16X7-3/4X
60 SEMS BOLT, 3/8-16 X 1-1/
1 PIPE PLUG, HEX HEAD, 1/2
2 LUBE FITTING, 3/4-10 X 2
6 STAT-O-SEAL, 3/4 DIA., N
2 MALE ELBOW, STL, 1/4 TUB
1 MALE ELBOW,STL, 3/4T X
1 SS GUIDE VENT TUBE
1 PIPE PLUG,1/2NPT,DRILLED
1 OMNI OIL TRAP,STEM,SS,1/
1 EYEBOLT,1-1/2-6 UNC, SH
1 HEX RED BUSH,STL,1M X 3/
1 MALE BRANCH T,STL, 1/4T
2 MALE ELBOW,STL, 1/4T
60." TUBING, SS, 1/4 OD X .03

1 X-HD GUIDE,WIPER GLAND,H

1 O-RING, VT, 7.762 OD X .

NO. G-16751
DRAWING A-16381

1/64

X3,G8
GH:E:EET:K:T
6X1/32
GHE

1/32

4, G5

NPT, STL

ITRILE
E X 1/8 NPT
3/4P

8NPT
ORT
4F

X 1/4P
X 1/4P
5 WALL
EKT

139, 75/85 DUROMETER

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



<

[3)

a

8 | L 9 | S | 4 | ¢ | 4 | l
R m @ — — m INON e _— wi | m| NOWLJINOSIa Ehm_uwz /N Jro— a
— ~—-— NV TIVIS LON 00 —-—— = —
—_awl o g | ¥6/Ge/v Q]  mesmsoSwotimaes (0015101 IE 9T A g s om g ooy 0 gD
[891-4 N D] DO oy w40 1avd N 350 %0 3501050 01 wiow 3 wwvao son | 919G | | 002/41/01 ﬂ.zazEEES@
HZMZOH_EOO MMW ‘U $300 1N8 ‘JYNLOVANNYN OL LHOW 3HL SINO NOLVIORIOD TV S OL @EIVGdN "IVI30 ONI SMNE, 40 NOLVINIRO 1J33¥00, 4300V
o sy ._EL .vm\w —\.v Iﬁwz yﬂﬁw%ﬁg%i ) ﬁw:@.ﬂ.sg 700Gl Z (9-0) “IvI30 LONR IVM, 4O NOLVINIRO 1034400, GAIVdN (9-8)
Emm £ W3S/¥43dM  [ococy OIHO ‘NON¥IA LNNOW
ANVTO WYYHJVId avoy Movriovia s¢ (
. ISVONNYEO OL 3AIS 1y14) ¥IANIAD
3031d °1SI) NYVY | NOLLVHOJHOD THIHV HL ONIOV4 SIA00¥D HUM (SFH3L) TVISNI A_
ONIY LVM, 40 NOILVINIIMO Bmmmoo@
1amoa 3
=\ N S
AN HENEITEY
|
INIY
N3 ﬁqm.\\ oﬁ_\m 390IM
i )
20 — muozﬁw
INIY  SMYS,, 40 NOILVINIHO Bmmmoo@ ISVOANVO \FT : -
T3moa - 1S k(z.. N
TUASSIYd ST
8y e
WA .
Wwaglity, - 8c°ce
. ./\ .&J.\’O’ 866k | o
004 NO dv9 ON3 cfw\?@/@vﬁ by | 00T\ 8 |
IAVH SONIY TV OIS oLee i
NSSIId NN
SONI wwomm_mo zﬁ_my_uw% “JI0H (1) 135440 6L’ 77
¥3dIM VIavY b 1384
08 ¥ NO 001 SRS ]
30T VM, 3L ONIY V3AS[ C6vP—Y 7 NMOHS SV @30VdS ST10H (9) ) 7LG°0)
T W%, 135 J3dM| 2560V ¢ ‘NYHL TG $9/21 434
T IVid NV1d| _ 0vGe—V 7 ® 256'
i) dN0 ¥3dM| __GC5—V I
MIANON
WHIYN  NOLLJI¥OSIa g [Nvnof WL
15T L9vd ININOJN0D
8 [ L [ 9 | S [ 12 [ ¢ [ 4 [ l




8/09/11

25
27
29

30
32
33
34
35
36
51
84

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

PARTS LIST

FCO0102EG 3 HEX HEAD CAPSCREW, 3/8-1

B-1687 1 PKG,2.0, OIL WIPER,WAT
A-3780 1 CHECK VALVE, POPPET, DOU
1/4 NPTF INLET X 1/4 NPT

A-3529 1 HEX PIPE NIPPLE,STL,1/4
FCO0103IK 4 HEX HEAD CAPSCREW, 3/4-1

A-8724 1 OMNI OIL TRAP,BODY,SS,1/
FC0160CJ 6 SOCKET HEAD CAPSCREW, 1/
FCO0102KI 2 HEX HEAD CAPSCREW, 1-8 X
FWO550KA 2 STAT-O-SEAL, 1'DIA., B
PP0810KB 1 PIPE PLUG,1"NPT,HEX HD,S
A-15842 1 PIPE PLUG,1/8NPT,DRILLED

6 X1", G5

BLE BALL, SOFT SEAT, SS,
F OUTLET

X 1/4
0X2,G2

ANPTF

4-20 X 1-3/4, NYLOK
1-1/2, G5

LACK

TL

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



CCIS—V  ansssy
0S50Sy OIHO ‘NONY3A LNNOW

avoy Movrovia s¢  CIEmY )
NOILLVYI0dd0D THIYV

¥ 19%]0

T _ T

k Pl

b
_.LI.“.I_I._

/
—

\ H \\\lU/xr\ﬁ
| | \\ \\\\W/W\\H
| = - - ’
iy
# / \\\J»N\




8/09/11

PARTS LIST
CROSSHEAD GUIDE SUPPORT, JGH:JGE;ET PART NO. G-2659
BALANCING GUIDE SUPPORT, JGH:E:K:T REF DRAWING A-3622
ITEM PART NUMBER QTY DESCRIPTION
JGH:E

1 D-1524 1 CROSSHEAD GUIDE SUPPORT,
2 FCO0100JT 2 HEX HEAD CAPSCREW, 7/8-9 X 4-1/2, G9

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT

DOES NOT REPRESENT THE QUANTITY REQUIRED.
*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



CQRo—Yy o M
>l_m§mmm< “INIOM dOL NO S3HOION ONI¥V3E HLM SI 40¥ 3HL 40 NOILVIN3INO

1034400, ANV ‘,dOL NO ¥3EWNN Livd dAVLS, ‘.dOL NO ¥3ENNN

0S0S¥ OIHO ‘NONY3A LNNOW MOYHL dWVLS, ‘.dN GITIVISNI ONIM¥VA HOLVW INIOP, ‘SILON d3aav
avoyd Xovrovia ss  (CIEMY )

NOLLVY0dd00 THIYV

Ye/¥|0

9G/9[ 1

whN—— W\@

(N |i
( ]
® ©)
"d0L NO ¥3GNNN 1¥vd dINVLS 'd0L NO YIGNNN MOYHL dWVIS
®
‘INIOP dOL NO S3IHOLON ONIYYIE HLIM ®
S| Q0¥ 3HL 40 NOILYINIMO 1034400 "dN QITIVISNI ONIMYYIN HOLYW INIOP

dvd 40y ANV
(04 NI SFHOLON NI 031vO0T SEVL HLIM STT3IHS ONIMV3IE TIVISNI ¢

‘J0Y NI 39vSSvd 110 0L F10H
10 40 INJANINY ONINIVINIVA F1IHM NI ONIHSNE 3ZN0d8 SS3dd - ¢

VANV NI SINTIVA 3N0Y0L ANV
S34NA300dd JIANINWOOIY d3d SYANILSVA TIV NALHOIL 40 N3IS00T L

S410N




8/09/11

PARTS LIST
CONNECTING ROD, DUCTILE IRON PART NO. G-5117
JGH WITH NEW STYLE BEARING HALF SHELL. REF DRAWING A-3985

ITEM PART NUMBER QTY DESCRIPTION

1 AD-0683 1 CONNECTING ROD ASSEMBLY, DI, JGH

2 A-3817 0 12-POINT CAPSCREW, 7/8-1 4X7, G8

3 FP0500GG 0 DOWEL PIN, 5/16 OD X 1" LONG, +.0002

4 B-0772 0 BUSHING, CONNECTING ROD, BZ, JGH:E:K:T

5 B-2082 2 SLEEVE BEARING, HALF SHE LL, CONNECTING ROD,
JGH:EK:T

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.
*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



_ € 4 }

FPY INON | BUBHOLNEDE | vox [ as]  woa | v timmoocuammvuioooumosmnnsomatian | awvaum ra
95991 <%ﬁ S0r D | 151 [
0S0€¥ OIHO ‘NONY3IA LNNOW
avoy MOVr¥ov1d ¢ lﬁmﬁ@
NOILLVIOdJdOD THIAV
v
€16 € 14 9 4
'SAVYIHSSOYD 11V OL AlddV LON AV A
mw‘ ) ) "SNOILYOI193dS OL dINOHOL NI3F SYH (Z# WALI) LN AYIHSSOHD m_m_._.u_<
AINO (D07 0L) @aNALHOIL ANY AIMIHOS 39 0L FHY SMIYDS L3S "(2# W3L)
— LNN @¥3HSSOYD ONIAOWTY F40439 (8# WALI) SMIYOS L3S OML NISO01 A
|
R\ N o B VNNV NI S3NTVA 3NDYOL ANY
//M\ S3INATI0Yd AIANFNINOIFY ¥3d SHIANILSYL 11V NILHOIL ¥O NISOO0T '’
|
‘S310N
m €D _ =
AV3HSSOHO - | #3TALS @/<m__._mmomo ¢t ATALS
SSIOM O T
- — A
) \
@\ N L
D =
12 [3 4 }




8/09/11

CROSSHEAD, PIN AND BALANCE NUT

PARTS LIST

JGH FRAME

REF

ITEM PART NUMBER QTY DESCRIPTION

1

1

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

CROSSHEAD

D-0927

D-0928

D-0929

D-0930

D-5517

D-5581

D-5638

D-5639

D-5640

D-5641

D-5642

B-0773

A-3870

A-3869

FNO461GA

FPO505FE

B-0781

B-0782

B-0783

B-0784

B-0785

B-0786

0

0 FOR PART NO. SEE COVER S

CROSSHEAD, LGT, ClI, 77.8
CROSSHEAD, MED, CI, 106.
CROSSHEAD, MED, CI, 135.
CROSSHEAD, HVY, CI, 155.
CROSSHEAD, XHVY, BZ, 189
CROSSHEAD, XLGT, ADI, 57
CROSSHEAD, BALANCE, Cl,
CROSSHEAD, BALANCE, Cl,
CROSSHEAD, BALANCE, Cl,
CROSSHEAD, BALANCE, Cl,
CROSSHEAD, BALANCE, Cl,

CROSSHEAD PIN,JGH:EK:T

END PLATE,CROSSHEAD PIN,

12-POINT CAPSCREW, 1/2-2

1 SELF-LOCK NUT,ESNA,1/2-2

2 ROLLPIN, 1/40D X 3/4 L
XHD NUT,10.0#,RND, H:E:K
XHD NUT,14.0#,RND, H:E:K
XHD NUT,18.0#,RND, H:E:K
XHD NUT,22.0#,RND, H:E:K
XHD NUT,26.0#,RND, H:E:K

XHD NUT,30.0#,RND, H:E:K

PART

NO. G-16962
DRAWING A-16656

HEET

#, JGH

6#, JGH

8#, JGH

2#, JGH

A#, JGH:EK:T, ELP

#, JGH:E:K:T, ELP
198.0#, JGH:E:K:T, ELP
237.0#, JGH:E:K:T, ELP
276.0#, JGH:E:K:T, ELP
336.0#, JGH:E:K:T, ELP

426.0#, JGH:E:K:T, ELP

H:EXK

0 X 10, G8
0

ONG

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***






8/09/11

PARTS LIST
7 B-1325 0 XHD NUT,34.0#,RND, H:E:K
7 B-1573 0 XHD NUT,38.0#,RND, H:E:K
7 B-1574 0 XHD NUT,42.0#,RND, H:E:K
7 B-1575 0 XHD NUT,46.0#,RND, H:E:K
7 B-1576 0 XHD NUT,50.0#,RND, H:E:K
7 B-1577 0 XHD NUT,54.0#,RND, H:E:K
7 CROSSHEAD NUT 0 FOR PART NO. SEE COVER S HEET
8 FSO0455EK 2 SET SCREW, CUP POINT, NY LON PATCH, 3/8-24 X 2
9 B-5290 0 BUSHING, CROSSHEAD, BZ, JGEK:T, ELP

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.
*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



<C

[aa]

)
N

14

L

96/22/50 | noa

*Q3INTIHD

AJd NJ3 AT

v
069V g e 96771750 WY [ 716G

ATgA3SSY 03A08ddY |

NMYAQ

\w/0L| ¥

0G0¢¥ OIHO ‘NONY3IA LNNOW

96v9

LIV S

“LNINNJOA NI QINIVINOD NOLLYWYOINI
TTIOHM NI 40 1dvd NI 3SM Y0 3SOTISIA OL LHOW IHL LNV LON
$300 18 ‘JINLOVANNYA OL 1H9I IHL SIAI9 NOILYIOJ¥0D TIIdY
A8 SAYIL Q33YO¥ ANV INISNOD NILLIIM A8 ATNO ‘NOILYHOCNOD
73137 OL AYVLIINAONd JUV NIFWIHL SINILNOD QNV INIANJOQ SIHL

Ava/LN

NOILdI40S3d

Ay

avod sovrovig s¢  (CIEMY D[1083

NOILVJ0dd 0D THIdV

£0c0l

MIN[— O

"ATANISSY dVINDILNYd SIHL 04 d3MIND3Y
(HOY3 40 SIILLNYND ONY) SWALl ¥04 1S
SLyvd ONIANYANOODY 0L §3438 "0343dd0

1INN 3HL OL ONINIVIYId NOILYNOIANOD
LOVX3 JHL INISFYd3Y ATHVSSIOIN LON
AVW NV S3S0ddNd NOILYYLSNTIE 804 Sl
ONIMYYO ATENISSY ¥3A00 N3 JAIYA SIHL

"NMOHS SY 1N0 @INyNL
di HLM (6# W3L) W3S 1SNA TIVLSNI

‘INNQYY T

39NVO 431334 110"=800" HLIM J3IAIIHO
38 0L (¥ W3L) ONISNOH W3S L4VHS
NV LAVHSHNVYO N3IIMLIE FONYEVITO

YINVIY ¥IVL P HLM WYY
"¥3A0D ANI OLNI ONY INISNOH 1v3S
HONOYHL 4330 9L/5-1 TI8a (9221 #

YINVIY YIAVL GF HLIM WYY IAv4
OINI NV ¥3A0D HONOYHL 4330 91/¢-C
T80 (9+27)., 43INDIS ANY QINOILISOd

ATMId0Yd ‘CITIVISNI ¥3A0D ANT HLIM

'SFIVAINS LIASYD 40 S3AIS HLOF
0L INVIIENT IZI3S—IINY NV AlddY

‘NOILYTIVLISNI d314¥ 3SvE 40
dOL HLIM HSM LIASYD MIN WIHL

VANV NE SINTYA 3N0YOL
ANV S34N03004d QIANINNOIIY d3d
SYINILSYS TV NILHOIL ¥0 N3SOQT

8@

20/0s/s
Sor

“ONNO¥Y 1Y 39NY9
Y3334 £10° — OLO° HUM QINIIHD 38 OL (vHWIL) INISNOH T¥IS
LIVHS ONV_LIVHSHNVYO NIIMIIE IONVAVITO-SvM 94 JION bV LV

£002/5L/10
e

O

‘SQYVONYLS INILIVYQ INFHND OL QILVAdN YIWVIY ¥3dvL
v# HUM WY3Y (¥3A0D NI 9L/6 ANV ONISNOH TY3IS LiVHS HONOYHL)
4330 9L/GL T¥Q ¥9/G1 SvM ‘GH ALON IV "HINVIY HIdVL S
HLIM WY3y .ﬁ:(ﬁ NI 9L/EL QNY ¥3A0D xu:ox:b 4330 91/5-2
TI¥G (9+2').0, SvM ‘v# IION OV14 ‘€86 "g# IION Q3AQY £V6

n

q

o

N\




8/09/11

PARTS LIST
DRIVE END COVER PART NO. G-0978
JGH, JGE, JGK AND JGT, 2 AND 4 THROWS. REF DRAWING A-6330

ITEM PART NUMBER QTY DESCRIPTION

1 C-0587 1 COVER, DRIVE END, JGH:E: K:T

2 B-0844 1 GSKT,RET,23-1/2X20-5/16X 1/32

3 FCO0102EK 21 HEX HEAD CAPSCREW, 3/8-1 6 X2, G5
4 C-0594 1 SHAFT SEAL HOUSING, JGH: E:K

5 A-3875 1 GSKT,RND,12-13/16, X 1/3 2

6 A-10186 16 SEMS BOLT, 5/16-18 X 1-1 /4, G5

8 FPO512EF 2 THREADED TAPER PIN, #4 X 1" LONG
9 A-0245-B 1 DUST SEAL,TFE,JGH:E:K:T, J/i6

10 FPO512FJ 2 THREADED TAPER PIN, #5 X 2 LONG

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.
*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



I _ L

)

“INIWNJ0A NI QINIVINOD NOILVMIOANI
INON _—— 96/21/ maﬂus NO3 | AY NO3 [ AJY| 3704m NI 40 Ldvd NI 35N 40 3SOTDSIQ OL LHOI JHL INVD LON IVA/UN NOILJIOS3a A3
_ . . $300 LN8 ‘JANLOVAMNYA OL IHII FHL SIAI9 NOILVHOJY0D TIIaV -
ON “OMa 96/€1/S HYD 1L || F7 |48 sneal azssv anv 1nashod NaLiiah 48 KNG OLLvAO4H0D SF ovis anv (7] @

ATNISSY qIA0¥ddY NMYAQ N.T@m T34 0L AYVLIRO¥d JV NIJYIHL SLNIINOD ONY INIANJOQ SIHL 00/8L/01 SWILl JHOW OML 430Q¥ LD INOZ @ 'TIOH INILNNOW X0 38 (2)

0S0S¥ OIHO ‘NONYIA LNNOW 34y N B T e g N TR T B |
avoy Movryiovia s¢  (IEEY D[ chs/ ®

€002/22/10|  Hum W3y “(TMvdd NI SL/LL GNY ¥3A00 HONOWHL) 4730 9L/L1-1
NOILVIOdd0D THIdV /G99

MIN|—OD

A TING {£SZ7).d. SYM ¥4 JLON OV :$8@ '9¥ ILON 030QY ‘£ve)
AANISSY

4YINOILYYd SIHL ¥04 @3¥IN03Y (HOV3 40
SIILINYND ANY) SWALI 804 1S SLavd
INIANYNOOJY OL d3438 "LINN JHL OL

ONINIVIY3d NOILYYNIIANOD LIVXT 3HL
INISIYdIY ATIYYSSIOIN LON AV ONY
S350ddNd NOILYYLSNTI 404 SI ONIMYYQ
AGNISSY §3A00 NI AYVIIXNY SIHL

(KINO MOYHL T "43¥) "a3sn SI X08
dind Z v 41 310H INIINNOW X08 3am
(7) OML 3HL NI Q3SN 3@ LON T /# Wil

REVEN

M3dYL GF HLIM WYY IWVES OINI ONY
¥3A0D HONOYHL d33a 91/LL-1 1¥a
(£67°).4, 03¥N03S ANV QINOILISOd

9
A1d43d0dd (3 TIVISNI 43A00 AN HLIM A ®

o — 00

SIOVAINS LIASYD 40 S3AIS
HLOE OL INVOI4ENT IZIIS—IINY NV AlddY

"NOILYTTVLSNI 314V 3SvE

40 dOL HLM HSNT4 LIASYD MIN WIYL A

TIVANYAC NI S3NTVA
INDYOL ANV SFINQIV08d AIANIWWOIIY
d3d SYINILSYA TV NILHOIL 80 N3ISOOT ‘l \*I

T — o — 9

-S3I0N

& — 00




8/09/11

PARTS LIST
AUXILIARY END COVER PART NO. G-1068
JGH/4, JGE/4, JGK/4 AND JGT/4 REF DRAWING A-6328

ITEM PART NUMBER QTY DESCRIPTION

1 C-2593 1 COVER, AUXILIARY END, JG H:E:K:T/4

2 B-0844 1 GSKT,RET,23-1/2X20-5/16X 1/32

3 FCO0102El 21 HEX HEAD CAPSCREW, 3/8-1 6 X 1-1/2, G5

4 FPO0512FH 2 THREADED TAPER PIN, #5 X 1-1/2 LONG

5 PP0850MB 1 PIPE PLUG,1-1/4NPTF,HEXS OC,STL

6 A-0827 1 MALE CONNECTOR, STL, 1/4 TUBE X 1/4 NPT
7 A-0490 3 PUSH IN PLUG,PL, 5/16,YE LLOW

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.
*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



_ € c [

INIANJOQ NI QINIVINOD NOILYANQANI

MNON- mm\m\w.aé_a NOI | A3d| 3104 N 0 Lavd M IS 40 3SOTOSIQ OL LHOIY JHL INVED LON LV0/LINT NOIL4IS30
= “ON “OMa $300 108 “AMLIVAINYA OL LHOI JHL SIND NOILVAOAHG) T3V

£6/6z/S 4a /98Y A9 SAYIL IOV ONY LNISNOD NILLIA A8 ATNO "NOILVHOdNOD ‘8 wau (1) qiqav|

ATANISSY Q3A04ddY | NIYAQ T3V OL AYVLINAONd 3V NIFYIHL SINILNOI ONY INIANJOQ SIHL ANy Z# WL (1) QIAOWIY "ONIY—0 NY OL LINSYD ¥ILNO QIONWHO|

o
OmOMA.“_v,Q%N__IOV_UG__..OV_—%ﬂ M_\W .W —M,DOE v N@Om W 88;\%\2 .%sE_ES,\.mm@.mExméEkoEEn_%
ZOHquWHO@mOU AM:WH< - .u oveolle TIYVANYIN NI SANTVA 3N0¥0L ANV S34NJ300¥d

Q3ANINNOD3Y d3d SYINILSY4 11V NILHOIL 40 NIS00T L

- - . - - - S T =

A0

NN

-~

/

™~




8/09/11

PARTS LIST
SIGHT GLASS ASSEMBLY STD PART
JGE:K:T, JGC:D, JGB:V, & JGJ/6 REF

ITEM PART NUMBER QTY DESCRIPTION

1 B-3322

2 A-5375

3 FCO102EG
4 A-5376

5 A-5378

6 A-0745

7 A-5374

8 A-9870

9 FWO501DA

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

1 FLANGE,SIGHT GLASS,HEKT:
1 GSKT,RND,2-1/4,X 1/32,IN

2 HEX HEAD CAPSCREW, 3/8-1

1 GSKT,RND,2-1/4 X 1/8,0UT
1 REFLECTOR,SIGHT GLASS,2"
1 O-RING, VT, 2.756 OD X.
1 SIGHT GLASS,2-1/4"LENS
1 O-RING, VT, 2.254 OD X.
2 FLAT WASHER, 3/8 ID PLA

NO. G-0986
DRAWING A-4068

CDh:BV
NER

6 X1", G5
ER

103, 75/85 DUROMETER

070, 75/85 DUROMETER
IN

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



4 _ € [4 3

140} 1HS IN3NND0A NI G3NIVANOO NOLLYWHONI TIOHM NI HO Livd NI 3sn
INON ., 60/71/80 mma—@s No3 | A3 NO3 | AT 34035070810 OL LHOR 3HL INVHO LONSI0 18 ‘Lo | VAL NOILdIOS3a 38

- OL LHOM FHL SIAID NOLLYHOHOO TARIY AS SW3L

.vw .v © F < ON ‘oM 60/71/80 NdD 6961 | 0 3349V ANV INFSNOO NILLIMIM A8 ATNO 'NOLLYHOAH00 T3y

A18N3SSY Wi OL AYVL3N0Yd Fv NIUFHL SINZLNOO ONY IN3WNOOT SIHL

ooy . CERED
NOILYIOJdIO0 TALIY

‘SM3YOS 13S
(LN3AT0S F18YLINS NI N¥310) NILHOIL ANY LAVHSMNYHO HLIM L1INO0HdS dNd zQ.ZA

"0 ONIONYHO NIHM NIFHOS HANIVHELS LO3dSNI ANV IAONTY A
“IVANYIAL NI SINTVA INDHOL ANV S3INA300Hd
‘SLIMSYO ¥3414 40 S3AIS HLOF OL INVIIHENT 3ZIFS 1INV NY >._n_n_<A_ J3ANINNODFY ¥3d SHINILSYSH 1TV NILHOIL HO NS00 -l

‘S310N




8/09/11

PARTS LIST
LUBE OIL PUMP, STRAINER, FILTER PART
JGH:E:K:T/4 FOR THERMOSTATIC VALVE REF

ITEM PART NUMBER QTY DESCRIPTION

1

2

10

11

12

13

14

15

17

36

38

39

45

49

50

52

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

D-0752

A-3918

FKO361EG

FS0455DG

B-0779

FD0212GDI

B-0777

A-8249

A-0965

D-0744

A-3938

A-0661

A-0660

FNO460GA

A-5257

FC0102GH

A-0261

A-0972

PP0810KB

A-0847

A-0967

A-0964

A-0968

1 L O PUMP,VIKING,HEKT/4,J
1 SPKT,40-1 X 21T
1 SQUARE KEY, 3/16 X 1" LO
2 SET SCREW, CUP POINT, NY
2 GSKT,SQ,5-15/16X5-15/16X
4 1/2 DOG PT.STUD,1/2-13 X
1 ADAPTER, LUBE OIL PUMP,
1 LO STRAINER, 1-1/2"NPT
2 HEX PIPE NIPPLE,1-1/2P
1 LUBE OIL FILTER HEAD, 3
1 TUBE,PREF,LO,SUC,H/4:C/2
3 SPIN-ON FILTER, LUBE OIL
0 STUD, LUBE OIL SPIN-ON F
4 SELF-LOCK NUT,ESNA,1/2-1
1 DRIVE PLUG, VIKING WEEPH
2 HEX HEAD CAPSCREW, 1/2-1
2 GAUGE,100PSI,1/4NPT,BOTT
1 STREET TEE,STL, 1"P
1 PIPE PLUG,1"NPT,HEX HD,S
3 STREET ELBOW,STL,1"NPT
2 MALE CONN,STL, 1TX
2 MALE ELBOW,STL,1-1/2T X
1 FEMALE ELBOW,STL,1-1/2P

NO. G-16830
DRAWING A-16484

GC:D/2

NG

LON PATCH, 5/16-24 X 1"
1/32

3-1/2

VIKING, JGJ/6 & JGH:E:K:T

ELEMENT

ILTER

3

OLE
3X1-1/4, G5
MOUNT

TL

1P
1-1/2P

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



L

T[T VC/TNFHI
o T/UM¥Ir ‘9/vor
10 3801-dAnd

0S0S¥ OIHO ‘NONN3A LINNOW
avoy MNOVridvia sg

NOILVI0dd0) TAIIV

dNNd INIMIA 439N LIVANNYI

o
Ise]
I
Bl
||| —|o|

o]
D

MIsE MSjeo
<

NOILINS

14

¥
wm

"140d NOILONS 3HL IV G3INIOd SAVMTY SI3ATVA 43113y 3HL
081 IATVA 43M3Y INNONIY NV 3AOW3Y ‘NOILYLOY IS¥3IAFY OL

o
310N

‘NMOHS NOILYLOY QuVONYLS

30IS HOv3 (1)

SII0H (¢) SI¥Od LdN ¢/1-1 /

(SINIA 2) LdN ¥/1

SI (¥d9) NOILNTOATY ¥3d SNOTIVO

8 g l ¥ £ | A

¢6¢0—-d NNy TR 4572 "dN3L INILYYIAO "X "SLYYHO JONYINYO0IY3d SYIINLOVANNYI
W00 = (34NJ0Yd G, LVHS IS “¥0L0Y B A0S TO 0L 43134 ‘S3S0d¥Nd N9IS3q 404 o=

sy - b d e SESelE] . 9ISd G/ Ly 135 3ATVA 33 ININIOVIASIO TYOL3Y03HL

~-le

-S310N

EEL

POl

?

—I< oo ~IoN

69470
05/°0°

K

i

f

N

NOILI3S
(304VINg

AVMAT
4330 z¢/¢
X 91/¢

T5d_08-1C IAVA 33738 ONIdS | 1T [ 826v—v [ 59
IAVA 33138 v0 | 1 [ Ge601-v | ¢eo)
V0 3NIWA J3M13Y ISV | | [ 7021V | g
(II1dN00) _JSSY INISNOH ONEvas | | | lees—v ez
(0034 ) 3ATVA 403 M2805avd | v |WZ01003 | 0e DOON
(LI1dN00) IATVA 33138 WNY3INL | T | 6126-v | 6l
INTA 13739 803 13iovd | 1| $905-v [ 8l
TQ039-C) QvaH 903 M305avd | & [30¢01003 [ Z19]
Nid 33101 9125V |G @O ﬂ 0 @O )
QV3H 903 1395¥9 ONIS.0 vy | ¥ Nid 93101 ON (34AL SAWA) OvaH | T [ 1256y [ §
[3031dIN00) 135 WOINVHOIN 115~ |0 ONIHSMB_ONY 310 | L[ 02h5-v | ¢ .
{03y _¢) v/1 —omd 3did ¥505-v | 6 ONHSNE 8310 | | [ 6lio—v | ¢
ONISYD 0lcsv |9 T3VHS % 40109 R
TINN ONIEvIE Tve 0LV |/ QI TV_] ON
YINNL ONIY_aWNS g0co—y | g | (895CY @ 26L0-0 ¥04) NOUIISIU |\von Fon fwvg | vl
SMIU0SL3S HLM ONISNOH_ONIY38 [05Y | G
13VHS 03 ONIY_dViNS 9025V | ¥ | Nid 93101 ONV (390 SAWA) Qvan | U [ 7126V [ o0
H3LN0 "ONIMY3E T1va S025-Y ¢ ONIHSNG ANV y31dI | 1¢G-Y ¢l Amﬁwil ON 3AIND INIMIA bmv ALISOOSIA NSS 001 1V Aeumam aﬁjn: 96810° G6vIH 3SY3INY 89GC-V [
¥3IN0" INIY dVYNS | ¥07G-Y 7 ONIHSNG 8310 l [ [ Ny 0SLL 1¥ (IWNLOY) W9 LZ "XO¥ddY SI ALIOVYD dind G6vTH | JYVANVLS ¢5L0-0 @
LINNMJ01 | ¢0¢5-Y | 14YHS ® 4010y l ¢lS-v Ll A:\il ON 3ANND QZ,N; bmw ALISOOSIA NSS 001 1Y Aaumam &Ejn: 92510 G6¥H 3SY3INFY Lvvy-Y [
(SLvd NONHOD) NOILGIISIa mmmm N/d T3 Ewﬂ (Lbvr—¥ % 2620-0 ¥04) NOLJOSI0 vmmmm N/d T3y EWQ, — éaw_,\aﬁ@w MN}Q S 939 [N mm%%n D%%mem Em%zwwmwn_oé%@
g T I T 9 T ¥ T T 4 T

T




8/09/11
PARTS LIST

62 PT0200JD  40." SS,TUBING, 1" OD X .065 WALL

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.
*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



(el MW
~QIHO“NONYIA INNOW

NOILLYHOdHOD T4V
owlT]

1008[2

~ 3
T~ w3r00
ON3 XNv434




8/09/11

PARTS LIST

LUBE OIL PRIMING PUMP, MOUNTED,STANDARD,  PART
JGH:E:K:T/2:4, JGC:D/2 REF

ITEM PART NUMBER QTY DESCRIPTION

1

2

© 00 ~N o

11
12
13
14
15

B-0425 1 MANUAL PRIMING PUMP
B-1473 0 PRIMING PUMP HANDLE, CLA
FC0125DK 0 12-POINT CAPSCREW, 5/16-

FNO461DA 0 SELF-LOCK NUT,ESNA,5/16-

A-2370 1 CHECK VALVE, POPETT, 1 P
1/2FENPT
PT0200FB  57." SS,TUBING, 1/2 OD X .035
A-0844 2 HEX RED BUSH,STL,3/4M X
A-0901 2 MALE ELBOW,STL, 1/2T X
A-0849 1 HEX PIPE NIPPLE,1/2P,STL
B-0817 1 BRACKET, PRIMING PUMP, J
A-0857 2 MALE CONN,STL, 1/2T X
A-0888 1 HEX RED BUSH,STL, 1M X 1/
FCO100ElI 2 HEX HEAD CAPSCREW, 3/8-1

FNO450EB 2 HEX NUT,STL,Z/PL,3/8-16

FC0102GG 2 HEX HEAD CAPSCREW, 1/2-1

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.
*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***

NO. G-2246
DRAWING D-1341

MP TYPE
24X 2,G8
24

S| CRACKING PRESSURE,

WALL
1/2F
1/2P

GR:W:J:K
1/2P

2F

6 X 1-1/2, G9

3X1" G5



(0]1-0 NP R I 1 B L N I SR e ouss =
ot | Y/O/CHEI6C/C 1 0[82YY | 7| 9119 ] B[ 6T8L | C I, dh s, ki iio hohsesiod i sl oot v e | 2D
0S0¢¥ OIHO ‘NONM3IA LNNOW C88C | 1| Gy |G| P9 6| 806L|C1
avo¥ Sovriovie Se  CIERLYP)[651y | ¢[1955| 9| £879]01[ 1008 |7 81/ 0 0L 0oL <3|
NOILVHdOdd 0D THIdV L6CY | $|G68G| L[ ¥0LL]L) ‘g1/14 S 0L INDYOL A
4314 40 3AIS MovE NO LIINI TI0 A_ “(9NINIL HOLYOIONI 310AD %0078 NOLLNANMLSIa)
. INILLIS dNd 103400 ¥04 13IHS NOILYDIMENT ¥IANMAD 33S °
IVANVIN NI S3NTVA
INOYOL ANV SIUNAIV0¥d GIANIAWODIY . "ONITIVISNI 340438 ONI¥—0 110 A
_ 43d SHINILSVA TIV NILHOIL 40 N3SO0T 9 "0334 3SYAYONI 0L LNO GONM INFWNLSNPAY M3I¥OS

‘0334 30NA3Y 0L ONM INIWISNraY NI M3MIS

V=V UOII8S

¥/M3HOP

2/ %FHor § 8/1-1




8/09/11

PARTS LIST

FORCE FEED LUBRICATOR PART
TWIN 3/8" DIA. PUMPS REF
JGH:EK:T 2/4

ITEM PART NUMBER QTY DESCRIPTION

1
2
3
4
5
6
7
8
9

10
11

12
13
14
15
16
17
18
19
20
21
22

D-2001
A-9478
A-2347
A-2349
A-2360
A-5638
A-3911
A-0030
FKO360AA
A-3873
FS0455DH

A-2353
B-1177
PP0810CB
FNO457KA
A-2359
A-2358
A-5641
FCO0120DF
FC0102CG
FCO0102CE

A-16622

1 FF LUBR,2 PUMP TANK ASSY
FF LUBR PUMP 3/8 PREMIER
TOP CVR DOUBLE FF LUBE B

GSKT,ARL DBL LUBE BOX CV

2
0
0
0 WORM SHAFT,FF LUBR 1/2D
0 HSG BRG FF LUBE BOX LH
0 SHAFT OIL SEAL
0 O-RING, VT, 1.637 OD X.

1 WOODRUFF KEY, #204, 1/2
1 SPKT,40-1 X 28T,.500"BOR

1 SET SCREW, CUP POINT, NY

1-1/4

0 ADJ SHAFT-DOUBLE LUBE BO

0 CAM/WORM GEAR,2-PUMP FF
2 PIPE PLUG,1/4NPT,HEX HD,
0 HEX NUT,JAM,STL,1"-14

0 SNAP RING,STL,RADIAL ASS

0 FLAT WASHER,SUPPORT,5/8,

0 SIGHT GLASS,3/4" NPT
4 12-POINT CAPSCREW, 5/16-
0 HEX HEAD CAPSCREW, 1/4-2
0 HEX HEAD CAPSCREW, 1/4-2

1 DATA PLATE,1 & 2 PUMP FF

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S

NO. G-2449
DRAWING D-1107

OX
R,1/32

139, 75/85 DUROMETER
OD X 1/16 WIDE

E

LON PATCH, 5/16-24 X

X
LUBR
STL

Y0.625

HARD

18 X 7/8, G8
0X1", G5
0X3/4,G5
LUBR

PARE PARTS. ***






8/09/11

PARTS LIST
23 A-0827 2 MALE CONNECTOR, STL, 1/4
24 A-15556 2 STREET TEE,STL,1/8P
25 A-0815 2 MALE ELBOW, STL, 1/4 TUB

26 PP0810GB 1 PIPE PLUG, HEX HEAD, 1/2
27 A-0800 1 MALE ELBOW,STL, 1/4T
28 A-16762 0 FF LUB PUMP GSKT,1/16 X

29 PT0200CB  28." TUBING, SS, 1/4 OD X .03

30 A-0843 1 STREET ELBOW,STL,1/2P,90
31 A-9619 0 SPRING,FF PUMP,PREMIER
32 A-9618 0 SPRING RETAINER,FF PUMP,
33 A-0830 1 MALE CONNECTOR, STL, 1/4
34 A-0807 1 UNION TEE,STL,

35 A-0918 2 PLUG,TUBE FITTING,STL, 1
36 A-8723 1 FF LUBR FILTER, 150 MIC

37 A-8729 1 BRKT, FF INLET FILTER

38 A-8824 2 FEMALE BRANCH TEE STL1/4
39 A-8828 3 MALE ADAPTR,STL, 1/4T X

40 FCO0102CC 2 HEX HEAD CAPSCREW, 1/4-2
45 FWO0500CA 0 WASHER, 1/4" 1.D., SAE
99 A-8723-K 0 FILTER KIT, LUBRICATOR 1

99 AD-2878 0 FF LUBR, 3/8,3/8

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

TUBE X 1/4 NPT

E X 1/8 NPT
NPT, STL
X 1/4P
DC100

5 WALL

PREM

TUBE X 1/8 NPT
1/4T

/4ATUBE

TX1/8P
1/8P

0X1/2,G5

50 MIC
1/28

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***






8/09/11

PARTS LIST
DISTRIBUTION BLOCK, MOUNTING BOLTS PART NO. G-5299
JGAH:E:K:T:C:D:B:V/4:6, SINGLE BLOCK REF DRAWING N.A.
ITEM PART NUMBER QTY DESCRIPTION
0X1-1/2, G5

1 FCO0102CI 8 HEX HEAD CAPSCREW, 1/4-2

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT

DOES NOT REPRESENT THE QUANTITY REQUIRED.
*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***






8/09/11

PARTS LIST
RUPTURE DISC ASSEMBLY PART NO. G-2708
3250 PSI REF DRAWING N.A.
ITEM PART NUMBER QTY DESCRIPTION
1 A-0080 1 BLOW-OUT ASSY,SPECIFY DI SC.
2 A-0124 0 RUPTURE DISC, 3250 PSIG, PURPLE
3 A-2570 1 PLUG PLASTIC, 7 X RED

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT

DOES NOT REPRESENT THE QUANTITY REQUIRED.
*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***






8/09/11

PARTS LIST
FORCE FEED LUBRICATION TUBING PART
JGH/4 AND JGE/4 REF

ITEM PART NUMBER QTY DESCRIPTION

1

2

PT0200CB  450." TUBING, SS, 1/4 OD X .03

A-0886 4 BULKHEAD UNION, STL, 1/4
A-0401 4 BRACKET, BULKHEAD UNION
FC0134CC 4 BUTTON HEAD CAPSCREW, 1/

A-0831 4 TUBING CLAMP, 1/4 TUBE
FMO0400BC 4 MACHINE SCREW, SLOTTED,

FWO500AA 4 FLAT WASHER, #8 SAE

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

NO. G-2930
DRAWING N.A.

5 WALL
TUBE

4-20 X 1/2, 316SS

#10-24 X 1/2

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***






8/09/11

PARTS LIST
FORCE FEED LUBRICATION TUBING PART NO. G-2935
BOTTOM LUBE - EACH CYLINDER REF DRAWING N.A.

JGAM:P:N:Q:R:\W:J:H:E:K:T

ITEM PART NUMBER QTY DESCRIPTION

1 PT0200CB  90." TUBING, SS, 1/4 OD X .03 5 WALL

2 A-0886 1 BULKHEAD UNION, STL, 1/4 TUBE

3 A-0401 1 BRACKET, BULKHEAD UNION

4 FCO0134CC 1 BUTTON HEAD CAPSCREW, 1/ 4-20 X 1/2, 316SS
5 A-0831 1 TUBING CLAMP, 1/4 TUBE

6 FMO0400BC 1 MACHINE SCREW, SLOTTED, #10-24 X 1/2

7 FWO500AA 1 FLAT WASHER, #8 SAE

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.
*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



3 _

A I ¢ _ 4 _
@ m @ @ < 3NON 1wes oo\vu\_, "ﬂ__w_vmmo NOT [ A 3i0ma i w0 yva w380 x.%zwM%%mn_ozrkﬁﬂu_rzmﬁzm._‘ﬁ_%m% AH0/LNI zo:a,mofg A3

_ < S300 108 'FWNLIVANNYA OL LHOW 3§L SIAID NOILVNOLHOD 1314V

o o o] OO/O/VYIR 000G | (] ot gmor an biasos il s o wntoasng w/se/o Lo ML s G ©

0G0S¥ OIHO ‘NONYIA LNNOW oy | 1308 | |
avoy Yovrdovig s¢ ﬂmnma- oyl 7
NOILLVHOdd 0D THIHV e NOIOE Soenad SSY19 LHOIS T3A31 10
131008dS dwnd 10 38N
139008dS LIVHSYINYEO
P/-47 0L Y3939 ONINILHOIL NIWHO ¥04 b @
(9 waL)

WIS-0LYLS OL NOISv3aY INIATH OL ONMIVISNI 340438 $30v4 110 <¢]
ONITTYISNI 340439 (6 W3L) ONIM-0 W0 =]

(€ W3L) 13M008dS ¥3101 ONIOY IS NIHM
SL¥Vd MIN HLM (S W3L) M3SOSAvO ANV (£ W3L) LN 30v1d3y <1

SION S
SIS 1HAIS 13A3T 0 — NOILVL0d TdvaANYLS

13X008dS d0LvOl48NT 0334 30404

— LIO0YdS 40LvOId8NT 0334 30404

13X004dS dAnd O 38MT

— LIIO0YdS  LIVHSHNYHD




8/09/11
PARTS LIST

CHAIN DRIVE ASSY,STANDARD OR REVERSE PART
ROTATION. JGH:E:K:T/2;4 THROW UNITS REF

ITEM PART NUMBER QTY DESCRIPTION

1 B-0030 1 ECC VERNIER CAP

2 A-9598 1 IDLER SPACER,K/2:4

3 A-9599 1 SPKT,40-1 X 15T,ASSY,BZ

4 A-0109 8 MACHINE SCREW PLUG, PLAS

5 FC0107GQ 1 HEX HEAD CAPSCREW, 1/2-2
6 FWO550GA 1 STAT-O-SEAL, 1/2DIA., B

7 FNO468GA 1 HEX NUT,STOVER TYPE C ,1
9 A-0010 1 O-RING,VT, 2.637 O.D. X

10 FCO0100DH 2 HEX HEAD CAPSCREW, 5/16-
11 A-3884 1 CHAIN, 40-1 X 114

12 FWO501CA 2 FLAT WASHER, 5/16 I.D. P
13 FWO0502HA 2 WASHER,1/2 STEEL

14 A-9600 0 SLEEVE BUSHING, BZ, 1/2

15 A-9601 1 BUSHING, 5/8 LONG, STL

16 FWO500GA 1 FLAT WASHER, 1/2 SAE

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT

DOES NOT REPRESENT THE QUANTITY REQUIRED.

NO. G-7982
DRAWING A-9639

TIC, 7/16-14
0X3-1/2,G5
LACK

/2-20

.139

18 X 1-1/4, G9

LAIN

LONG

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



4 | € [4 }

FPY INON | SURHBOMEY | wox [ nas]  noa | vas| simmcecuammvuiootouamosmmmnsosmanian | awvaum ra
869917V . SO0 | 151 [
050€¥ OIHO ‘NONYIA LNNOW
avoy MOVrMov1d 6€ lﬁmﬁ@
NOILLVIOdJdOD THIAV
v
"ATGWISSY ¥3A0D L4171 0L X08100L WO¥4 1108343 3SN A ‘ONIddIHS 404 (v2# N3LI) 8 (€2# WILI) HLIM 30Y1d3d
ANV AOWIY ONILSIL LY ‘ONILSTL OL HOIMd (61# WILI) TIVLSNI A
"ONITIVLSNI 340439 ONIY-0 J_OA
'S134SVO ¥38l4 40 S3AIS HLOE OL INVOIENT 3ZIFSINY NY E&A
(AT8W3SSY ONIMNA a3131dIN0D 38 OL)
"31¥1d NOILYIWHO NI MO¥YY NOILY.LOY 40 ONILNNOIW ANV NOILYLNIINO “TYNNVI NI SINTYA 3NDYOL ANY
1034402 404 ¥3A0D dOL NI STTIOH d33a 8/€ X ¥ILINVIA 8/1 (€) TTMA A STUNCFO0Yd AIANINWOOTY ¥3d SYINILSYH TIV NILHOIL HO NIS00T -1 —
SIION
g
M3IA NOILYLOY 3SH3ATY
ke <
-l &
=T ©
ol :




8/09/11
PARTS LIST

TOP COVER, BREATHER PART
JGH/4 FRAME REF
ITEM PART NUMBER QTY DESCRIPTION
1 C-5731 1 COVER, TOP, JGH:E:K:T/4
5 C-5655 1 GSKT,RET,77-5/8 X20-3/8X

9 A-6830 56 SEMS BOLT, 3/8-16 X 1-1/

10 A-0713 1 INFO PLATE,L O FILTER,SP

11 A-14766 1 DATA PLATE,FRAME SPECIFI
12 A-0719 1 INFO PLATE,ROTATION ARRO
13 A-0463 1 CAUTION PLATE, CYLINDER
14 A-0464 1 CAUTION PLATE, COMPRESSO
15 A-0138 1 NAME PLATE, ARIEL LOGO

16 FRO571CC 15 DRIVE SCREW, TYPE U, SS,
17 FC0134BC 4 BUTTON HEAD CAPSCREW, #1

18 FC0134BB 2 BUTTON HEAD CAPSCREW, #1

19 B-4798 2 BREATHER, 1" NPT, FRAME
23 A-7655 2 PIPE PLUG,1"NPT,SLOTTED
24 A-0009 2 O-RING, VT, 1.387 OD X.

30 FEO300EA 0 EYEBOLT,3/8-16 UNC

31 A-0467 4 PUSH IN PLUG,PL, 3/8,YE

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

NO. G-16946
DRAWING A-16598

1/32

4, G5
IN-ON
CATION
W
VENTING
R VALVE

#6 X 1/4

0-24 X 1/2, 316SS

0-24 X 3/8, 316SS

HEAD

139, 75/85 DUROMETER

LLOW

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



66/1¢/40 HIN NO3 | ATy

0006-V,e— =

ATHNESSY 3ACHdY)

66/8¢/1 KM | ¥0/L

0G0¢¥ OIHO ‘NON¥3IA LNNOW
avoy Xovriovig ¢

NOILVI0dd0) THIYV

(GEy )| v108

“INANJ0A NI G3NIVINGD NOLLYWNO:NI
@I JIOHM NI ¥0 IAvd NI 35N ¥0 3SOTISID OL IHOM 3HL INVE9 LON
S300 1N8 “JANLIVANNYA OL IHOIN FHL SIAID NOLLVNOMN0D TNV
Ad SWYIL 43349V ONY INISNOD NILLIAM A8 AINO  °NOLLYMOd¥OD
TIRY OL ANVIIRNJONd 3NV NI3N¥3HL SINIINOD ONY INIANJOQ SIHL

0
806\ |
[4

NO—D:N:d‘WNOM ¥04 ISN =

v g v,

NOLL4RIIS3a AN

"SIGL MEHIO0 @ENIENNNGY (2 IEL SVM) MOTT LN +/1 @EAOIEN @

X9-DiN-d'RIr ¥OJ 3SN *SAIIA JAISLHON EAQV "0 @SN @

“IVANVA NI SANTVA 3NDHOL ANV S3NA300¥d
(JIANINNOD3Y ¥3d SYANILSV4 TIV NALHOIL ¥O N3IS001 °I

*S3ION

-\_ﬁ@@w@iw
T 0000 |

(
G/




8/09/11

PARTS LIST
FORCE FEED PRESSURE GAUGE PART NO. G-7624
3000 PSI, PER BLK.IJJGRJHEKTCDZUBV REF DRAWING A-9020

ITEM PART NUMBER QTY DESCRIPTION

1 A-8727 1 PRESSURE GAUGE, 3000 PSI , BACK MOUNT
2 A-0800 1 MALE ELBOW,STL, 1/4T X 1/4P
3 A-15557 1 STREET TEE,STL,1/4P

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.
*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



“INIANJOQ NI QINIVINOD NOILYANOJNI
m N Av @ < 3INON p— 96/50/80 amomo| VO3 | A3 i04m W 40 Luvd NI 35N 30 35010510 OL IHIIW JHL INVED LON ERVAT NOILdI¥9S3
— $300 18 “IALOVIANYA OL LHOW IHL SIND NOLLYAOJN00 T3V :
“ON_"OMQ 96/22/L0 HrO A SAYIL QIIIIV ANV INISNOD NILLIM AG ATNO  "NOILVHOd¥0D a3sn ONd
AIBHISSY «a3M08aav /el | O L7 [ O | et s Y wyamorodtod 0/£1/50 | |4Nq JTALS IN3NND WEN HOKS OL LING 4O W3IA Q3SR ¥8 ‘50
aw SQAVONYLS ONILIVNG LNIXND OL MO 1Vadn ‘OMd a3SIATY

Lv[8]1

omoﬁo_Io,zonEHz:o:
o<ow_v_o<_,v_oﬁm_mm lﬁmﬁ@.
NOILVH0dd00 TdIdV

‘N008 d3INOLSND NI FANLVIILIT JOANIA OL o343
‘AYVYSSIJIN SI HOLIMS JFHL ONILIISIY 41 I

-S3L0N

ATEN3SSY ATEN3SSY
JINIL F1YWAVYO0Yd JINIL JUVANVLS

S S Lo
O O O

AV1dSIa 4371 , @ WOJ MfOJ @ . ! @ ,\foj

1dN 2/1 . © @J ﬂ\oJ © LdN Z/1 @/ | @No/v

:
WS NO¥A-TIA| ONO-NUD 4007 PasOd-3ONVNO
] wavw | 947D SV X SOIYELVO VIY

o L £
[ESIOLV ] NA T [
—— Ol P 3 £ 9907 1),
E .M—zﬂ » i T
[sd-ov-eud |

2,

" woui-Ti ot doon pescro-3oMv0 oo usdo—gy AHV 7
M vty 0970 0F Y X OSOIXKIVIO VIGEX 1 @
K TRV PLTYEY WO NI P
0 oam g 1D
s 3% g sz 9
i Poeg dong &

NOILYJIANI T19A0 O

©

G

ooy Coopng

[e]
NOILYOIONI 11042 @

ﬁM%\@ a1 v
HINIL MOT4-ON TELIDIA Eg@
®©

A
Y

©
3

2N

) (O

©

4
z

(L 1T
O\ @l | | |
]
Is
L1
O © © © © © ©0

O © ©
sl &
[ “9| “9|

LINOVA
ININWYYO0dd




8/09/11
PARTS LIST

FORCE FEED LUBRICATOR PROGRAMMABLE PART
DIGITAL NO FLOW TIMER WITH PROXIMITY REF
SWITCH FOR TRABON DISTRIBUTION BLOCKS

ITEM PART NUMBER QTY DESCRIPTION

1 A-10754 1 FORCE FEED SHUTDOWN, DNF
TRABON, BATTERY POWERED,

99 A-6506 0 DNFT MAGNET ASSY,TRAB, 7

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

NO. G-4830
DRAWING A-6423

T, W/ PROXIMITY SWITCH,
PROGRAMMABLE

/16-20

*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



v _ ¢ 4 _ L
“INIANJ0Q NI GQINIVINOD NOILYAJOINI
INON TwWos 00/%/2 R__.u_mws NOI | A3¥| 3104m NI ¥0 Lavd NI 3SN 40 ISOTOSI OL LHOIY JHL INVAO LON 3¥a/ N NOILdI¥OS3a
= $30Q 1Ng ‘JANLIVIANYA OL LHOI JHL SIAI9 NOILVIOJEOD 1318¥ T
‘ON ‘OMa 00/82/1 YN C119| O |e shiaL azov avv InasNo WaLlish A8 kN0 “NOLLYAOA0D 9F 310N
A1gNISSY :a3A04dd¥ NMYEQ T3V OL AYVLIRJONd 34V NIFYIHL SINILNOI ONY INIANJOQ SIHL S\m%\ W] ovid a3aay  (ond 3did) SLf WU (L) g3aay "Q3sN LON SI dind|
INIAL JYONYW NIHM INJWIONVYNY ONILLL MIIA id
¢ “03LOTIS LON SI dMind ONIWIN TNV JHL NIHM INIHIONVAY]
0607 OIHO 'NONJ3IA INNOW elgl £0/20/50 ONILLIS Svm 9f LON ‘€3 v €L WALl 40 LNOTIYD QIAOW
avod MIvrxovig Ss¢ Hmav 1601 ¢ H¥l ‘68 Lv "LNIWIONVYY ONILLLY JO WA ANVITIIXOY 03AOM3Y ‘2D 1Y)
INWA EERF
OILYLSOWYIHL [lo]
ot
JAVY4 HOSSIUAWOD @_\_\m

8
dnnd
e ArL 10

SONIYYIE NIYW

INIAdING3

ey JILVNIHDS TIO d4nT

TYNANYW 3HL NIHM Q3sn AINO SI ¢L# WALl
IdN L JOLYIQYY OL NOILOINNOJ §3WNOLSND A
"ONITTYLSNI 340438 ONIY—=0 110 A
‘LdN | ‘NMOQLNHS "dW3L 10 Y04 NOILDINNQD A
"IdN Z/1—L HOLVIQYYd WOMA NOILOINNOJ ¥IWOLSND A

TIVANYA NI SINTYA 3NOYMOL ANY S3¥NA3I0Yd
Q3ONIWNOD3Y ¥3d SNIYILSY4 1TV NILHOIL 40 NISOO0T =l

"d3L0313S LON SI NOILdO dANd ONIWIMd u@

‘S3LON

@®




8/09/11

PARTS LIST

LUBE OIL THERMOSTATIC VALVE, 1-1/2"FNPT PART
MOUNTED ON JGC:D/2,HEKT/4 REF

ITEM PART NUMBER QTY DESCRIPTION

1

2

10

11

12

13

14

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT

B-2722

A-0969

A-0832

A-0847

A-0972

A-15685

A-15845

A-0967

A-10259

A-9649

A-9650

A-9651

PP0810KB

A-6971

1 THERMOSTATIC VALVE, 1-1/
3 HEX RED BUSH,STL,1-1/2M
1 HEX PIPE NIPPLE 1"P
1 STREET ELBOW,STL,1"NPT
1 STREET TEE,STL, 1"P
1 PIPE PLUG,1-1/2NPT,DRILL
1 PIPE PLUG,1INPT,DRILLED
2 MALE CONN,STL, 1TX
1 TUBE,PREF,THERMO,HEK/4,C
0 O-RING, VT, FPE, THERMOS
0 ELEMENT,THERM.VLV,1.5"1
0 LIP SEAL-TEFLON,1.5"VALV

2 PIPE PLUG,1"NPT,HEX HD,S

1 MALE BRANCH TEE,STL, 1"

DOES NOT REPRESENT THE QUANTITY REQUIRED.
*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***

NO. G-8087
DRAWING A-9645

2", 170@F, FPE

X 1F

ED

1P
D/2,SS
TATIC VALVE
70,FPE
E, FPE
TL
P






8/09/11

SPECIAL TOOLS
JGE, JGK & JGT

PARTS LIST

PART
REF

ITEM PART NUMBER QTY DESCRIPTION

1

2

10

11

13

14

15

16

17

18

19

20

21

22

23

24

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

A-0798
A-0135
A-0409
A-0626
A-2289
A-1858
ER-63
A-4996
B-1240
B-1410
B-1495
FEO300EA
FEO300GA
TAO100GA
TAO100HA
TAO100LA
TAO100NB
TA01000B
A-6393
C-2106
B-1989
FC0102CG

A-8158

1 TOOL BOX
1 VALVE PULLER, 5/16 X 1/2
1 VALVE PULLER, 1/4 X 3/8
1 VLV PULLER, 5/8 X 3/4 UN
1 VLV PULLER TOOL FOR'CT'V
1 CROSSHD INSTALL.TOOL,JGH
1 TORQUE CHART, ALL UNITS
1 PEG WRENCH,1-3/8"
1 PISTON TURNING TOOL SUPT
1 PISTON NUT SPANNER, JGH:
1 TURN INDICATOR,JGH:EXK:T
6 EYEBOLT,3/8-16 UNC
2 EYEBOLT,1/2-13 UNC
5 ALLEN WRENCH, 5/32 SHORT
5 ALLEN WRENCH, 3/16 SHORT
1 ALLEN WRENCH, 3/8 SHORT
2 ALLEN WRENCH, 1/2 LONG
1 ALLEN WRENCH, 3/4 LONG
1 CYL. BOLT TORQUE ADAPTER
1 CONN.ROD CAP REMOVAL TOO
1 X-HD/PIN ALIGN. TOOL,JGH
6 HEX HEAD CAPSCREW, 1/4-2

0 BRG HSG SPANNER WRENCH

NO. G-16338
DRAWING N.A.

UNF

UNF

ALVE

‘E:K

. ASSY

E:K

ARM

ARM

ARM
ARM

ARM

L, HEK
‘E:K

0X1", G5

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***






8/09/11
PARTS LIST

25 A-14787 1 PISTON ROD ENTERING SLEE VE, 3PC, JGH:EK:T
26 FEO300HA 2 EYEBOLT,5/8-11 UNC

27 A-15236 1 THREAD GAUGE

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.
*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***






NUMBER OF BASE

PLATES SECTIONS DESCRIPTION ARIEL PART No. | ITEM
b 4 5 6
1 1 1 1 INLET SECTION A-5537 1
5 4 5 9 INTERMEDIATE SECTION A—5531 7
1 1 1 1 END SECTION A-5538 3
K} TIE ROD W/NUT A-5539
3 TIE ROD W/NUT A-5540 s
K TIE ROD W/NUT A-5541
K] TIE ROD W/NUT A-5542
36 45 54 63 O—RING, BUNA STANDARD A-5570 5
36 45 54 63 O—RING, VITON A-5703
3 5 S 3 COMPLETE
S 3 B 3 BASE PLATE 6
Ll x| | < ASSEMBLY
b & |
NOTE:
ITEM #5 O—RINGS SHOULD BE
Q} {j} PURCHASED IN A KIT (A-5340—K)
BUNA (ST'D) OR (A-5706—K) VITON.
THIS KIT IS SHOWN ON A-5340 SHEET 2.
(o)
oOoOoOo
¥ W U
Y qui\ \tr&@FOR NUT TORQUE REFERENCE ER-63
510737 wwmm . ARIELL. CORPORATION
2%;82 218200 35 BLACKJACK ROAD
ol T 18175 MOUNT VERNON, OHIO 43050
%%Sgﬁ ill(J‘(iKZBEDwAESVEB_;;l;_I;OR NAME. REVISED | 02/07/2008 TITLE: DlSTR‘BUT’ON BLOCK DRAWING No. SHT 1
REV DESCRIPTION INT/DATE ,8\, 52?5 \/AI_\/E ® A_534O OF 2




WITHOUT CYCLE PIN ITEM [ ARIEL PART [QUAN DESCRIPTION
A-5543 | 1 | DIVIDER VALVE, 6T
|[ — © J A-5545 | 1 | DIVIDER VALVE, 6S
A-5547 | 1 | DVIDER VALVE, 9T
A-5549 | 1 | DIVIDER VALVE, 95
A-5551 | 1 | DIVIDER VALVE, 12T
, | _A5553 | 1 | DVIDER VALVE, 125
A-5555 | 1 | DIVIDER VALVE, 18T
A-5557 | 1 | DIVIDER VALVE, 18S
A-5559 | 1 | DIVIDER VALVE, 24T
A-5561 | 1 | DIVIDER VALVE, 24S
A-5563 | 1 | DIVIDER VALVE, 30T
A-5565 | 1 | DIVIDER VALVE, 30S
A-5544 | 1 | DIVIDER VALVE, 6T W/CIP
[ - A-5546 | 1 | DIVIDER VALVE, 6S W/CIP
A A Ll A-5548 | 1 | DIVIDER VALVE, 9T W/CIP
©0QE A-5550 | 1 | DIVIDER VALVE, 95 W/CIP
r? 9 A-5552 | 1 | DIVIDER VALVE, 12T W/CIP
T‘/@ , | _A555¢ | 1 |DVDER VALVE, 125 W/CP
H o A-5556 | 1 | DIVIDER VALVE, 18T W/CIP
n A-5558 | 1 | DIVIDER VALVE, 18S W/CIP
‘‘‘‘‘‘ + TR EE T A-5560 | 1 | DIVIDER VALVE, 24T W/CIP
' 8 A-5562 | 1 | DIVIDER VALVE, 24S W/CIP
A-5564 | 1 | DIVIDER VALVE, 30T W/CIP
A-5566 | 1 | DIVIDER VALVE, 30S W/CIP
A-5567 | 1 | CROSSPORT BAR, RIGHT
CROSSPORT 3 | A-5568 | 1 | CROSSPORT BAR, LEFT
| @[ A-5569 | 1 | CROSSPORT BAR, BOTH
i o © © /O\\ ‘ @D | 4 | A-14282 | 1 | CYCLE INDICATOR
ﬁ @ | 5 | FCO115CH | 2 | SOC. CAP. 1/4-28 X 1-1/4
Nl 3 @ | 6 | FCO115CI | 2 | SOC. CAP. 1/4-28 X 1-1/2
Jr NOTE:
! 0-RINGS SHOULD BE PURCHASED IN A KIT (A-5340—K)
I, | S T e kT o
+_"¢"__'___'__"'f'_+ A-5570 | 20 | O-RING, INTERFACE, BUNA
nal | : T ass08 | 20 0-RING, INTERFACE, VITON
T
| ooooooooo\\® g | A5696 | 4 | O-RING, ENCLOSURE, BUNA
T A-5704 | 4 | O—RING, ENCLOSURE, VITON
5[14799 | , | _A5695 | 4 | O-RIG, OUTLET, BUNA
4112506 A-5705 | 4 | O-RING, OUTLET, VITON
3110737 ARIEL CORPORATION
@ SEE SHEET #1 FOR REVISIONS. 02/0292005 2 8200 35 BLACKJACK ROAD
S — 1118175 "MOUNT VERNON, OHIO 43050
@ i [ TeEa]™ DISTRIBUTION BLOCK 3™ % SHT 2
REV DESCRIPTION INT/AE [ eev | Eon VALVE ® A_534 OF 2




8/09/11 ARIEL CORPORATION
SALES ORDER COVER SHEET

SERIAL #: C125345 & 47
PART: 17-1/4ET CLASS DESCRIPTION: 17-1/4" ET CYLI
PART NUMBER QTY DESCRIPTION
G-10529 1 CYL ASSY,17-1/4ET,STD 230
G-10553 1 CYLINDER MOUNTING, 12 BOLT, JG

G-0893 4 SUC VLV ASY17-1/4R:RJ:ET(SIDE)
G-0900 2 SUC VLV ASSY,17-1/4R:RJ:ET(TOP
G-2485 4 DIS VLV ASY,17-1/4R:RJ:ET(SIDE
G-2486 2 DIS VLV ASY,17-1/4AR:RJ.EET(BOTT

PISTON ASSY 1 PISTON ASSY 17.250 ET
B-2372-U 6 SUC VLV,147CT,NYX

B-2373-CC 6 DIS VLV,147CT, MTX

G-5130 1 COMP FLG, ,SUC NOZ,FOR ORIF
G-5131 1 COMP FLG, ,DIS NOZ,FOR ORIF

C/N: 001

RHCOVPO02

NDER CLASS

H:E

DRAWING NO.
A-4475
N.A.
A-3395
A-3395
A-3395
A-3395
A-17925 2 SHT
A-9275
A-9276
A-6286

A-6286



A _

¢ | L
aNoN m.w\no\no A B E >m.w_ NDT | ATy 3¥0/UNI nodich3o AR
m annv — < »,,mmfow,mm 103A0YddY) mm\:\ ~ m%ﬁa N@Lﬁm O ﬁOOmw Lﬁ 10/06/10 Wil (z) alcay  's31ZZON () TW NO mz%mwmz%&i&mym.& @
omomnw O_TO § ZOZW__M\/ |_|7= DQE ‘ M@O@ r @@M@ m WOLL08 ONY dOL MOHS OL M3IA NOILD3S 03ISIAZY ¥O 'v8 LV
avod MOVrMovlg &g a 78791 Zlorczi g
NOILVHOdd0D TAIdV 996/ | ¢ 'Z=Z MIA NI SV INOQ 39 A¥W SITZZON HLOS 404 ONIENL b

LINSVO 40 SIOVAYNS HLIOE OL INVOIHENT JZIFS—IINY NV ZQ&<A

ONITIVASNI 340338 ON=0 T10<__Z|

TIVANYAL NE SINTVA 3N040L ANV S34Nd3004d
JIANINNOOIY ddd SHINILSYS TIV NILHOIL 4O NISOO'] L

V—v wonoag

-7 MUIA ©




8/09/11

PARTS LIST
17-1/4" ET CYLINDER BODY, PART
TOP & BOTTOM LUBE. REF

RDP 205#, MAWP 230#

ITEM PART NUMBER QTY DESCRIPTION

1 D-1632 0 CYL,17-1/AR:RJH:E:ET

2 C-3633 0 CRANK END HEAD, 17-1/4ET

3 A-0799 1 O-RING, VT, 16.375 OD X

4 FCO0120HK 12 12-POINT CAPSCREW, 5/8-1
5 B-3515 1 GSKT,RND,16, X 1/64, 16

6 FCO120HT 0 12-POINT CAPSCREW, 5/8-1
9 A-0830 1 MALE CONNECTOR, STL, 1/4

11 A-3800-A 2 LUBEFTG,17-1/4,19-1/2R,2
12 PT0200CB  90." TUBING, SS, 1/4 OD X .03

13 A-3780 2 CHECK VALVE, POPPET, DOU
1/4 NPTF INLET X 1/4 NPT

15 A-0256 1 MACHINE SCREW PLUG, PLAS

16 A-0465 1 DATA PLATE, CYLINDER SPE

17 FRO571CC 12 DRIVE SCREW, TYPE U, SS,
18 PP0810GB 8 PIPE PLUG, HEX HEAD, 1/2
19 A-0640-A 2 INFORMATION PLATE, SUCTI
20 A-0640-B 2 INFORMATION PLATE, DISCH

21 A-0827 2 MALE CONNECTOR, STL, 1/4

24 A-0804 1 STREET ELBOW, 90g, 1/8 N

25 A-2114 1 HEX REDUCING NIPPLE, 1/4
(MALE), STL

26 A-0800 1 MALE ELBOW,STL, 1/4T

100 HD-3595 1 CYL ASSY,17-1/4ET

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.
*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S

NO. G-10529
DRAWING A-4475

230

.210, 75/85 DUROMETER
1X2,G8

HOLES

1X4-1/2,G8

TUBE X 1/8 NPT

0-1/8K

5 WALL

BLE BALL, SOFT SEAT, SS,
F OUTLET

TIC, 1/2-13

CIFICATION, 3-1/2 X 2-1/4
#6 X 1/4

NPT, STL

ON

ARGE

TUBE X 1/4 NPT

PT, STL

NPT (MALE) X 1/8 NPT

X 1/4P

PARE PARTS. ***






8/09/11

PARTS LIST
MOUNTING BOLTS (12) FOR ET CYLINDER TO PART NO. G-10553
JGH:E GUIDE FOR JGH OR JGE FRAME. REF DRAWING N.A.
ITEM PART NUMBER QTY DESCRIPTION
1X4-1/2, G8

6 FCO0120HT 12 12-POINT CAPSCREW, 5/8-1

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT

DOES NOT REPRESENT THE QUANTITY REQUIRED.
*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



|

SIVIS|

6/51/1 NO3 [ A3y

*3NI3HI

4
3INON
GotE—V e

:03A0NddY

26/%/9 HO 01SY

“INJWNJ0A NI QINIVINGD NOLLVWHOANI

J10HM NI 40 Ldvd NI 3SN ¥0 3SOTISIQ OL IHOW 3HL LNVE9 LON
S300 N8 ‘IWNLOVANNYA OL LHOIN 3HL SIAID NOLIVHOMH0D TIRY
A8 SAY¥IL IIUOV NV INISNOJ NILLRIM A8 ATNO °NOLLVAQJN0D
TAIWY 0L AUVIINAOYd UV NII¥IHL SINIINOD ONV INIWNDOQ SIHL

0G0¢Y OIHO ‘NON¥3A INN
avod MIVriovig G¢

On

ﬂmﬁuv ¢ly8
NOLLVd0dd0) THIIV

g 0
1008 | |
/4

"ATENASSY oV INJILdvYd

SIHL

SHILIINVND ONv) SW3Ll ¥04 IS SIyvd

M_E qIN03Y (HIVI 40

IANVANOJJV QL d343Y

‘0343040 _LINN JHL OL ONINIVIYdd NOILVYNIIANOD 1JVXY JHL

IN3S3Id3 ATIVSSIDIN ION AVA ONV AINO S3S0ddnd

NOILYYLSNTI 04 SI ONIMvHA ATHWISSY JATVA SIHL

3VA/LNI

NOILI¥OS3a AN

XKXK/XK/XX
XXX

OUVA SWAL 03HIEANNTY

10/0z/20
S

‘v % of SILON @3AQv ‘Z Wil OL 9v14 (30Qv 90 @

“H3QAV0E 43TVIdIY

(¢ W3L1) STOVAINS LINSYD OL INVORENT FZIAS—IINY NY Alddy A@

"ONITIVISNI 340438 (S# W3LI) ONI¥-0 110 A

VANV NI SIMIYA 3N0¥0L ANV S3¥NA3004d
(3ONIWNOOFY ¥3d SHANFLSVA TV N3LHOIL 0 N3ISO01 -l

L

B

-S3I0N




8/09/11

PARTS LIST

SUCTION VALVE, RETAINER AND CAP PART

17

-1/4"JGR, JGH, RJ & JGE CYLINDER CLASS  REF

(PARTS LIST FOR SIDE POCKETS ONLY)

ITEM PART NUMBER QTY DESCRIPTION

1

2
3
4
5
6

SUCTION VALVE 0 FOR VALVE PART NUMBER, S
A-0655 1 STEEL GASKET, 06.448 OD

B-0535 1 VLV RET,SUC,13=17-1/4R:R

B-0643 0 VALVE CAP, SIDE, 17-1/4R

A-0031 1 O-RING, VT, 6.3950D X .

FCO0171CED 3 12-POINT CAPSCREW, 1/2-1

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

NO. G-0893
DRAWING A-3395

EE COVER SHEET

X 06.147 ID X .030, VALVE
JET

‘RI:RI PRC:H:EEET

210, 75/85 DUROMETER
3X2X09/16, G8

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



|

SIVIS|

6/51/1 NO3 [ A3y

*3NI3HI

4
3INON
GotE—V e

:03A0NddY

26/%/9 HO 01SY

“INJWNJ0A NI QINIVINGD NOLLVWHOANI

J10HM NI 40 Ldvd NI 3SN ¥0 3SOTISIQ OL IHOW 3HL LNVE9 LON
S300 N8 ‘IWNLOVANNYA OL LHOIN 3HL SIAID NOLIVHOMH0D TIRY
A8 SAY¥IL IIUOV NV INISNOJ NILLRIM A8 ATNO °NOLLVAQJN0D
TAIWY 0L AUVIINAOYd UV NII¥IHL SINIINOD ONV INIWNDOQ SIHL

0G0¢Y OIHO ‘NON¥3A INN
avod MIVriovig G¢

On

ﬂmﬁuv ¢ly8
NOLLVd0dd0) THIIV

g 0
1008 | |
/4

"ATENASSY oV INJILdvYd

SIHL

SHILIINVND ONv) SW3Ll ¥04 IS SIyvd

M_E qIN03Y (HIVI 40

IANVANOJJV QL d343Y

‘0343040 _LINN JHL OL ONINIVIYdd NOILVYNIIANOD 1JVXY JHL

IN3S3Id3 ATIVSSIDIN ION AVA ONV AINO S3S0ddnd

NOILYYLSNTI 04 SI ONIMvHA ATHWISSY JATVA SIHL

3VA/LNI

NOILI¥OS3a AN

XKXK/XK/XX
XXX

OUVA SWAL 03HIEANNTY

10/0z/20
S

‘v % of SILON @3AQv ‘Z Wil OL 9v14 (30Qv 90 @

“H3QAV0E 43TVIdIY

(¢ W3L1) STOVAINS LINSYD OL INVORENT FZIAS—IINY NY Alddy A@

"ONITIVISNI 340438 (S# W3LI) ONI¥-0 110 A

VANV NI SIMIYA 3N0¥0L ANV S3¥NA3004d
(3ONIWNOOFY ¥3d SHANFLSVA TV N3LHOIL 0 N3ISO01 -l

L

B

-S3I0N




8/09/11

PARTS LIST

SUCTION VALVE, RETAINER AND CAP PART

17

-1/4"JGR, JGH, RJ & JGE CYLINDER CLASS = REF

(PARTS LIST FOR TOP POCKETS ONLY)

ITEM PART NUMBER QTY DESCRIPTION

1

2
3
4
5
6

SUCTION VALVE 0 FOR VALVE PART NUMBER, S

A-0655 1 STEEL GASKET, 06.448 OD
B-0535 1 VLV RET,SUC,13=17-1/4R:R
B-0642 0 VALVE CAP, NOZZLE, 17-1/
A-0031 1 O-RING, VT, 6.3950D X .

FCO0171CED 3 12-POINT CAPSCREW, 1/2-1

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

NO. G-0900
DRAWING A-3395

EE COVER SHEET

X 06.147 1D X .030, VALVE
JEET

4R:RJ:RJ PRC:HEEET
210, 75/85 DUROMETER
3X2X09/16, G8

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



|

SIVIS|

6/51/1 NO3 [ A3y

*3NI3HI

4
3INON
GotE—V e

:03A0NddY

26/%/9 HO 01SY

“INJWNJ0A NI QINIVINGD NOLLVWHOANI

J10HM NI 40 Ldvd NI 3SN ¥0 3SOTISIQ OL IHOW 3HL LNVE9 LON
S300 N8 ‘IWNLOVANNYA OL LHOIN 3HL SIAID NOLIVHOMH0D TIRY
A8 SAY¥IL IIUOV NV INISNOJ NILLRIM A8 ATNO °NOLLVAQJN0D
TAIWY 0L AUVIINAOYd UV NII¥IHL SINIINOD ONV INIWNDOQ SIHL

0G0¢Y OIHO ‘NON¥3A INN
avod MIVriovig G¢

On

ﬂmﬁuv ¢ly8
NOLLVd0dd0) THIIV

g 0
1008 | |
/4

"ATENASSY oV INJILdvYd

SIHL

SHILIINVND ONv) SW3Ll ¥04 IS SIyvd

M_E qIN03Y (HIVI 40

IANVANOJJV QL d343Y

‘0343040 _LINN JHL OL ONINIVIYdd NOILVYNIIANOD 1JVXY JHL

IN3S3Id3 ATIVSSIDIN ION AVA ONV AINO S3S0ddnd

NOILYYLSNTI 04 SI ONIMvHA ATHWISSY JATVA SIHL

3VA/LNI

NOILI¥OS3a AN

XKXK/XK/XX
XXX

OUVA SWAL 03HIEANNTY

10/0z/20
S

‘v % of SILON @3AQv ‘Z Wil OL 9v14 (30Qv 90 @

“H3QAV0E 43TVIdIY

(¢ W3L1) STOVAINS LINSYD OL INVORENT FZIAS—IINY NY Alddy A@

"ONITIVISNI 340438 (S# W3LI) ONI¥-0 110 A

VANV NI SIMIYA 3N0¥0L ANV S3¥NA3004d
(3ONIWNOOFY ¥3d SHANFLSVA TV N3LHOIL 0 N3ISO01 -l

L

B

-S3I0N




8/09/11

PARTS LIST

DISCHARGE VALVE, RETAINER AND CAP PART

17-

1/4" R:RJ:E CYLINDER CLASS REF

(PARTS LIST FOR SIDE POCKETS ONLY)

ITEM PART NUMBER QTY DESCRIPTION

1

2
3
4
5
6
7

DISCHARGE VALV 0 FOR VALVE PART NUMBER, S

A-0655 1 STEEL GASKET, 06.448 OD
B-1370 1 VLV RET,DIS,13.5,17-1/4R
B-0643 0 VALVE CAP, SIDE, 17-1/4R
A-0031 1 O-RING, VT, 6.3950D X .
FCO0171CED 3 12-POINT CAPSCREW, 1/2-1
A-0145 2 THUMB SCREW, NYLON, 1/4-

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

NO. G-2485
DRAWING A-3395

EE COVER SHEET

X 06.147 ID X .030, VALVE
‘RIET

‘RI:RI PRC:H:EEET

210, 75/85 DUROMETER
3X2X09/16, G8

20 X 3/4

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



|

SIVIS|

6/51/1 NO3 [ A3y

*3NI3HI

4
3INON
GotE—V e

:03A0NddY

26/%/9 HO 01SY

“INJWNJ0A NI QINIVINGD NOLLVWHOANI

J10HM NI 40 Ldvd NI 3SN ¥0 3SOTISIQ OL IHOW 3HL LNVE9 LON
S300 N8 ‘IWNLOVANNYA OL LHOIN 3HL SIAID NOLIVHOMH0D TIRY
A8 SAY¥IL IIUOV NV INISNOJ NILLRIM A8 ATNO °NOLLVAQJN0D
TAIWY 0L AUVIINAOYd UV NII¥IHL SINIINOD ONV INIWNDOQ SIHL

0G0¢Y OIHO ‘NON¥3A INN
avod MIVriovig G¢

On

ﬂmﬁuv ¢ly8
NOLLVd0dd0) THIIV

g 0
1008 | |
/4

"ATENASSY oV INJILdvYd

SIHL

SHILIINVND ONv) SW3Ll ¥04 IS SIyvd

M_E qIN03Y (HIVI 40

IANVANOJJV QL d343Y

‘0343040 _LINN JHL OL ONINIVIYdd NOILVYNIIANOD 1JVXY JHL

IN3S3Id3 ATIVSSIDIN ION AVA ONV AINO S3S0ddnd

NOILYYLSNTI 04 SI ONIMvHA ATHWISSY JATVA SIHL

3VA/LNI

NOILI¥OS3a AN

XKXK/XK/XX
XXX

OUVA SWAL 03HIEANNTY

10/0z/20
S

‘v % of SILON @3AQv ‘Z Wil OL 9v14 (30Qv 90 @

“H3QAV0E 43TVIdIY

(¢ W3L1) STOVAINS LINSYD OL INVORENT FZIAS—IINY NY Alddy A@

"ONITIVISNI 340438 (S# W3LI) ONI¥-0 110 A

VANV NI SIMIYA 3N0¥0L ANV S3¥NA3004d
(3ONIWNOOFY ¥3d SHANFLSVA TV N3LHOIL 0 N3ISO01 -l

L

B

-S3I0N




8/09/11

PARTS LIST

DISCHARGE VALVE, RETAINER AND CAP PART
17-1/4" R:RJ:E CYLINDER CLASS REF
(PARTS LIST FOR BOTTOM POCKETS ONLY)

ITEM PART NUMBER QTY DESCRIPTION

1

2
3
4
5
6
7

DISCHARGE VALV 0 FOR VALVE PART NUMBER, S

A-0655 1 STEEL GASKET, 06.448 OD
B-1370 1 VLV RET,DIS,13.5,17-1/4R
B-0642 0 VALVE CAP, NOZZLE, 17-1/
A-0031 1 O-RING, VT, 6.3950D X .
FCO0171CED 3 12-POINT CAPSCREW, 1/2-1
A-0145 2 THUMB SCREW, NYLON, 1/4-

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

NO. G-2486
DRAWING A-3395

EE COVER SHEET

X 06.147 ID X .030, VALVE
‘RIET

4R:RJ:RJ PRC:H:E:ET
210, 75/85 DUROMETER
3X2X09/16, G8

20 X 3/4

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



4 | € }
Ry INON .| MHEUROTIA | wos [ nms|  wos | na| peooscuommmononeosn s o vt | iy
GCBLL-V e FIFEROTIED | 7zt | 0
0S0€¥7 OIHO ‘NONYIA LNNOW
avoy MOVrMov1d 6€ lﬂmﬁ@
NOILLVIOdEOD THIEV
1001 ONIY3LINI NOLSId 40 M3IA TIVL3d
v =~
/7
3031d INO —9[1) / \
]
~ A\ = X
RNt /
~ \
_ i \
o e /E@E -
Y313AvId \
LNOYIANN T Nl
— v (o) I ST ] . h
3dAL INOD ||
m J
14 Gl 14 8
- 'NOLSId 40 NOILYTIVLSNI ONIYNA d3sn 1001 ONIY3INT "AINO SNOLSId 303Id (2) OL A1ddV (#1# % Sh# Th#t ‘L I# SNAL) A
NOLSId SMOHS M3AIA 1I¥L3A ‘d3dINO3IY NIHM X04d TO0L NI d3ddIHS
34V (86# N3LI) TOOL ONIYILNI NOLSId B ¥INNYAS AOY NOLSId / NOLSId A_ "ONITIVLSNI 340439 ONI¥-0 110 ATLHOIN A_
"LTHOIVYLS ¥O INOD ‘303Id OML ¥O INO 39 AVIN NOLSId -0l (9# INTLI) SM3YOS L3S NIVLIY OL HONNd MOIdd A
"1NN NOLSId NI S3T0H ONINYNL S114 'SNOILYENOIANOD 3NIT 3FGNL ONIMIVL H04 ¢# L33HS OL ¥343d -'¢
HOIHM TO0L ONINYNL 3SN - 0¥ NOLSId NO HONIYM dVdLS 3SN 1ON Od
9 “(IYNNY T¥DINHOIL IHL ¥O 3LV1d VLYA SNOILYDIFID3dS ¥3ANITAD 33S) "1INN SIHL 40 AT8IN3SSY3IY ¥0 A19NFSSY 404 S3NTVA INDHO0L
'JONVHYITO NOLSId "3'D LSNrav OL IATVA NOILONS "33 IAONTY A ANV S34NA3008d A3IANTWINOITY HO4 TVYNNYIN TYIINHOTL OL ¥343 4
"¥3ANITAD OL "A1aN3SSY ¥V1NIILYVd SIHL ¥04 @3dIND3Y (HOV3 40 S3AILIINYNO ANY)
317109 SI (Z# WAL ISV ONIMOVC ¥IL4Y SLAN ANLS 1L NILHOILTY A SI3LI 404 1SI7 S18Vd ONIANYANODIV OL ¥343 "d343ad0 LINN 3HL OL
ONINIVLE3d NOILYENOIANOD LOVX3 FHL INISFHdTH ATHVYSSIOAN LON
"ONIMOVd ONITTVLSNI 340439 SONILLI4 FT19NTSSY -l AVIN ANY ATNO S3S0dENd NOILYHLSNTT 404 SI AT9IN3SSY NOLSId SIHL -l
‘S310N




8/09/11

PARTS LIST

17.250 ET PISTON ASSEMBLY; 04.500 STROKE.

G-SHEETS USED: G-18425, G-18798, G-18236, G-18945,

G-18250.

ITEM PART NUMBER QTY DESCRIPTION

1
2
3
4
5
6
7
8
9

10
11
12
13
14
99
99

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

C-1742
A-3449
C-0604
B-0846
B-0847
FS0405DG
B-1582
FC0120IW
A-0827
PT0200CB
SC-1515
SC-1516
A-6291
FPO505GE
B-1582-K
B-1687-K

1 PIST,RR ,17-1/4H:E:ET,2P
1 RIDER RING,17-1/4R:H:E:E
1 P ROD, 4.50STK/37.698L
1 PISTON COLLAR, 3-1/2 OD,
1 PISTON NUT, 3-1/2 OD, JG
2 SET SCREW, CUP POINT, 5/
1 PACKING CASE, 2.000 ROD,
4 12-POINT CAPSCREW, 3/4-1
0 MALE CONNECTOR, STL, 1/4
30." TUBING, SS, 1/4 OD X .03
0 PIST,RR ,17-1/4ET,CE/PC
0 PIST,RR ,17-1/4ET,HE/PC
0 O-RING, VT, 14.640 OD X
0 ROLL PIN, 5/16 OD X 3/4
0 REBUILD KIT, 2.000 PISTO
0 REBUILD KIT, 2.000 OIL W

PART NO. PISTON ASSY
REF DRAWING A-17925 2 SHT

T
G

JGH:E:ET

H:E:ET

16-24 X 1"

VAC-350 PSI, STD, BTR
0X6,G8

TUBE X 1/4 NPT

5 WALL

.070, 75 DUROMETER
LONG
N ROD PACKING

IPER PACKING, WAT

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



v | £ }
RS ANON .| MHEUOTID | oa | a|  woa | aoe] emcmooucamiootouamons oo | suvau 1o
GCBLL-V e FIFEROTIED | 7zt | 0
0S0E¥ OIHO ‘NONYIA LNNOW
avoy MOVrMov1d 6€ lﬂmﬁ@
|
NOILLVIOddOD THIAV |
v f
f
f
f
e - T . f
\I\ TT f o
_ L (3) | T
P %,Fw NI 1000 f
101009 SIS S W NIYHQ / IN3A
_ o) i
NIVHQ / IN3A |
g f
f
f
f
f
3an1 |
_ ONIYOVd f
f
f
f dOL 3HL LY 38N,
P | HLIM ONIMOVd FT8NISSY 3an
TE dOL 3HL LY 38N, ONIXOVd
(318v0lddY NIHM) || HLIM ONIMOVd 318N3SSY | I
5| Y9 39N ONDIOVd b | 5 oo
1L |
f
f
f
f
|
7 3 _ Z T




8 | L | 9 | S | ¥ | [y | 4 | l
Nwm F Im _ MZOZ N3 ] NOILdI¥OS3a mu@dmz IVO/IN NOLLI¥OS30 A3
THONN ———— ONMVIQ TS 1ON 00 ——— 1 @TiNg3y 3137dN0J | X-28SL-8 @ _— i f. E>£ _ﬁz;w zﬁc.ér:m
Sl \ouvingyl  [6/50/90 QN  mesmswssmmeesss |00V LU TG0 | e g | i o T e e ()
Nwm— m ON V] mmm ﬁ:ﬁ %&ggsgm{:ﬂnmﬁéﬂé Mmmm ﬁ dN9 110 0300V 23 @ ‘IS 009 OL 3DIAY3S INVAO¥d NV ISd|
T 7851-8)  mm e 26710790 QY] R M R S 00 [ gy | g of S, okl 5, S el < o) )
® 'SOYVANVLS INIYHND OL ONIMYHA Q3LVAdN "INILYY 34NSS3Idd HO4|
SONIY ¥19 /M 0GOSy OIHO ‘NONY3IA INNOW vE09 | ¢ S a3 o Gt NS S0 L B
Sd 0GE - OV ‘0N 7| . G¥OH JovrNovie S5 CERFY | @ 8995 ¥ —
<] NOLLY40dd0) TAIIV o w275 1] G [080—d S304Sd4dNSe
SONIY 418, 20 NOIVINIHO 10359800 @ ©
0¥ NO QITIVISNI NIHM , _
8| 0N Ovs7 ONIY WiV NOLSId HOSSFHANOO 30v4 OL SONIN NO S¥3LLIT YHYWHOLYA 4 S
SYH ONIY MOV F— @ s X0 ONIJINLS OINI 031108 SI 3SVO ¥IL¥ NILHIILIY
NI d¥iove SI0vA ONIY Hoyy  anSSHd 'SINNYO0T 38 1S (LL# WaL) SLN aNLs EA
7 INIY INFONVL LIN8 40 30IS Q34311 =IOV "
Q0¥ NO QITIVISI N3HM %Hmo%%ﬁu@m%g Au
Sdv9 NI IAVH SONIY
9 INFONVL LING ANV TvIavYy )
"0'g 88°¢ NO 007
IN3A ¥04 LdN /1 @ @ 5
4 SONIg .09, J0 NOIVINIEO 1035900 _
© /~13moa - :
a _-— \ a
301 T o 5 2 s S ——
NSSIYd [ ﬂ !
i 1| S S N N S N
va 200
- mms ﬂ ag 06 03 08 M8 88 ) w I &l -
T T
4 ,, ‘A9 %) ,
(o 0 T - N ) AR R
El IS 0¢=%/1 ION dnis JIL VOO9¥ONS | & [ 11 - 3
1S [#/1-4 X 02-%/1 anlS 3IL[3HI002004] ¢ [ Ol ﬁ bla_hy_‘ El
| W18, ONIY VS F1ONIS [80%-V 4 5 |® I N SN\ 77777 NN\ 22777 NN\ 222
.09, ONY VIS 319000 | 625V | v | 8 |© ; ™ AN
LINSYD 9¢5¢-Y L L M 191 AL Sy X @ﬁ\_
JAQ0YD /G — dNJ ON3 [ 880%-V | 9 - L —
300080 25 — D Nvid] Gerv [T [ lo 1 L e | 2 Y NOLYOINGA
3A0089 G/& — dnd 110 | 8ese—v | | [ v |®@ 0§ 88°¢ NO 001 S390q9d ¢ 2 dnd M0 @
/009 SL6 — dNo NWId| 0250V | ¢ [ € 1@ 3907 804 LdN +/1 g
3Vid TN O I Al [C) e . NOILYOLILNIAI 404 3A00¥9 7 l 9l
ERIVAE] SGcvv | U [ 1 08 ¥/1-9 NO 0071 d330 2€/1 X 91/1 g T 9 I 4
YIGNON SITOH 0v) WQ 8/L -7l s
NOILdI¥OS3a vd NYNO|W3LI 9
e
ISIT 19vd ININOdINOD ¢
8 [ L | 9 S [ 12 ¢ [ 4 [ I



14 _ ¢ 14 |
mNN @ ﬂd\ m_ZOZ NO3 [ ATy . —-== ONIMY¥Q 3T¥0S LON 00 ---- 90/ NOILdINISIC Ay

“oN "9ma 39S 0314103dS ISIMYIHIO SSTINN SIHONI NI 34V SNOISNINIA
66//]0 “ININNOOQ NI GINIVINOO NOILYWHOANI o

ON Lavd 66/1/01 Q3 A3 TI0HM NI ¥O 18Vd NI 35N ¥0 3S0T0SIQ OL LHO FHL LNv¥9 LON| 01/1Z/S0 LHO "IATVA NOILONS @
L9L91 L | s300 108 3n1ovanNvA oL 1HOW FHL SINI9 NOILVMO&0D Tay | B SYM 1O '3ATVA NOLLONS 30078 FTLIL NI "43Q¥08 d31vadn

T @@\NN\@ 9| . A8 SWY3L 033YOV ANV LNISNOD NILLIM A8 ATNO  “NOILYYOJY0O

N S "NMv4Q 13V 0L AYVLIIN4OYd ¥V NIF¥IHL SINILNOD ANV INIWNOOQ SIHL

(034n004d

TIVIN3LYN

10 "INIVA NOILONS

(6# W3AL) NId 13M0Q ANV (/# W3L) NId
MIINTD ‘QMVN9 IAIWA 40 SISISNOD (Z# W3L) A1aWASSY a¥vN9 JA WA

104IdS “(¢# WAL 1109

¢G—d3 ¥3d TIVISN

(84 WAL SINTIYA ONINDYOL Y04 WNNYW 33S

via 9

-S31ON




8/09/11

0.9410=A
0.5120=B
6.4760=C
0.1020=LFT

PARTS LIST

PART
REF

ITEM PART NUMBER QTY DESCRIPTION

1 A-2853

2 A-2854-A

3 A-2855

4 A-8904

5 A-2859

6 A-1343

7 A-2039

8 A-1462

9 A-1481

10 A-2858

99 KB-2372-U

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

1 SUC VLV SEAT,147CHT
1 SUC VLV GUARD ASSY,147CH
1 CNTR BOLT,3/4-16
1 VLV PLT,147CT.197THK,NYX
1 GUIDE RING,147CHT,.338 T
16 SPRING(.354/.276DX.630 W
2 SPIROL PIN,.118D X .591L
1 LOCKNUT, DRAKE,3/4-16
1 DOWEL PIN,.150D X .323L
1 WAFER PLATE.147CHT

0 KIT,VLV,147CT,NYX

NO. B-2372-U
DRAWING A-9275

HK

HITE)

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



4 _ ¢ 14 |
@ NN @ ﬂq m_ZOZ NO3 | A3 . --—- ONIMV40 3OS LON 00 ---- 90/ NOLLAM0S30 A

o “oma 3908 314103dS ISIMYIHLO SSTINN SIHONI NI 3d¥ SNOISNINIQ
66,10 “ININNO0A NI GINIVINOO NOILYAHOINI o

“ON Lavd 66/¥/01 43 ABIID TI0HM NI ¥O 18Vd NI 35N ¥0 3S0T0SIQ OL LHO FHL LNv¥9 LON| 01/1Z/S0 1HO "INTWA 394vHOSIA @
L9291 | | s300 108 3en10vanNvR 0L LR 3HL SIAID NOLLYAOA¥0D Taw | BTN SYM 10 ‘IAWA FOMVHOSIQ 0018 FTLIL NI "¥30408 d31vadn

o @@\NN\@ 9 . A8 SWY3L 33OV ONY INISNOO NILLIIM A8 ATNO  “NOILYYOd¥OD

°N_S¥ NMVE0 1318Y_0L AYVIINdOYd 38V NIFYIHL SINIINOD ONY INIWNJ0Q SIHL

(034n004d

TIVIN3LYN

10 INWA 394VHOSIA ¢

(4 WAL NId 1041dS

ANY Q¥vN9 IAWA 40 SISISNOD (Z# W3LI) ATENISSY aMvN9 IATVA

(6# WAL NId 13MO0 ANV (S# W3L) anlsS
MAINID “1¥3S IATVA 40 SISISNOD (L# W3L) AIENISSY 1v¥AS IATVA

(off W3l

vid

¢G—d3 d3d TIVISNI

SANTYA ONINDHYOL ¥04 TYNNYN 43S

—




8/09/11

PARTS LIST
0.8900=A PART
0.4720=B REF
6.4530=C
0.1020=LFT

ITEM PART NUMBER QTY DESCRIPTION
1 A-2860-A 1 DIS VLV SEAT ASSY,147CHT

2 A-2862-A 1 DIS VLV GUARD ASSY,147CH

3 A-2861 1 CNTR STUD, 3/4-16
4 A-9592 1 VLV PLT,147CT.197THK,MTX
5 A-2859 1 GUIDE RING,147CHT,.338 T

6 A-1343 32 SPRING(.354/.276DX.630 W

7 A-2039 2 SPIROL PIN,.118D X .591L
8 A-1462 1 LOCKNUT, DRAKE,3/4-16
9 A-1481 1 DOWEL PIN,.150D X .323L
10 A-2858 1 WAFER PLATE.147CHT

99 KB-2373-CC 0 KIT,VLV,147CHT,MTX

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

NO. B-2373-CC
DRAWING A-9276

HK

HITE)

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



_ ¢ 14 _ L
NON- mmltlﬁuoév_ss NO3 [AZM|  NO3 | A3¥| 3o i o 1ava N1 350 80 OIS OL MO I INVED N AVO/INI NOLLdI¥OS3a A3
on “ong 96-GL—¥0 Z(T 5 SN QMY G, SO0 NALIMN 8 NG NOLYa0eN0
A18N3SSY Q30U v £0¢9|0 3V OL AWVIINAO¥d 39V NIZYIHL SINIINOD GNV INIWNOOA SIHL “I3UHL 3ION GNV '€ WAL OL 914 a3aav @
¢ STIVARVIS INIZInO 0l
050§ OIHO ‘NONY3A LNNOW L818) | /a1 | ot ey o wossno 4o s s oo (2
avod Jovr)ovia c¢ Qmma- 02/S1l Z 4 710N G300V (+—8) "WOINVHd NI 31v1d 30L4¥0 G30Qv (£°Z—8)

‘03dIN03Y SMIWIS LOVX3 FHL
v 3HL JLVOIANI ATI¥VSSIOIN LON 00 NMOHS SMIYOS A_
"ONITIVLISNI 340438 ONI4—-0 1l0 A_

TIVANVIN NI SINTVA 3N0Y0L ANV S3YNA3008d
(3ANINNOOFY d3d SYANILSY4 TV N3LHOIL ¥0 N3ISO01T l

-S310N

034INd3Y
NIHM ¥3INOLSND A8 @
d3rddns 3Lv1d 3014140




8/09/11 ARIEL CORPORATION
SALES ORDER COVER SHEET

SALES ORDER NUMBER: 56620 LINE#: 20
PART: G-5130 DESCRIPTION: COMP FLG, ,SUC
COMPANION FLANGE ASSEMBLY, PART
SUCTION NOZZLE, (FOR ORIFICE PLATE). REF
ITEM PART NUMBER QTY DESCRIPTION

1 B-1068 2 COMP FLG,6"PIPE,17.25/19

2 A-0724 4 O-RING, VT, 6.645 0D X.

3 FCO173EHG 8 12-POINT CAPSCREW, 5/8-1

C/N: 001 RHCOVPO02

NOZ,FOR ORIF

NO. G-5130
DRAWING A-6286

.5R
210, 75/85 DUROMETER
1 X 2-3/4 X 3/4, G8



_ ¢ 14 _ L
NON- mmltlﬁuoév_ss NO3 [AZM|  NO3 | A3¥| 3o i o 1ava N1 350 80 OIS OL MO I INVED N AVO/INI NOLLdI¥OS3a A3
on “ong 96-GL—¥0 Z(T 5 SN QMY G, SO0 NALIMN 8 NG NOLYa0eN0
A18N3SSY Q30U v £0¢9|0 3V OL AWVIINAO¥d 39V NIZYIHL SINIINOD GNV INIWNOOA SIHL “I3UHL 3ION GNV '€ WAL OL 914 a3aav @
¢ STIVARVIS INIZInO 0l
050§ OIHO ‘NONY3A LNNOW L818) | /a1 | ot ey o wossno 4o s s oo (2
avod Jovr)ovia c¢ Qmma- 02/S1l Z 4 710N G300V (+—8) "WOINVHd NI 31v1d 30L4¥0 G30Qv (£°Z—8)

‘03dIN03Y SMIWIS LOVX3 FHL
v 3HL JLVOIANI ATI¥VSSIOIN LON 00 NMOHS SMIYOS A_
"ONITIVLISNI 340438 ONI4—-0 1l0 A_

TIVANVIN NI SINTVA 3N0Y0L ANV S3YNA3008d
(3ANINNOOFY d3d SYANILSY4 TV N3LHOIL ¥0 N3ISO01T l

-S310N

034INd3Y
NIHM ¥3INOLSND A8 @
d3rddns 3Lv1d 3014140




8/09/11 ARIEL CORPORATION

SALES ORDER COVER SHEET
SALES ORDER NUMBER: 56620 LINE#: 21
PART: G-5131 DESCRIPTION: COMP FLG, ,DIS
COMPANION FLANGE ASSEMBLY PART
DISCHARGE NOZZLE (FOR ORIFICE PLATE). REF

ITEM PART NUMBER QTY DESCRIPTION
1 B-1068 2 COMP FLG,6"PIPE,17.25/19
2 A-0724 4 O-RING, VT, 6.645 0D X.
3 FCO173EHG 8 12-POINT CAPSCREW, 5/8-1

C/N: 001 RHCOVPO02

NOZ,FOR ORIF

NO. G-5131
DRAWING A-6286

.5R
210, 75/85 DUROMETER
1 X 2-3/4 X 3/4, G8



14 _ € 14 | l

HOS _ INON | BOBCPOHYD | wos || s | v bemmseouemiosiotmon sommpoansn auoun ras
86498V o G oy o G SENOWLS NG OLALVG4 WG o G300 €0 17F
- OL AYV1314d0dd 34V NIZYIHL SINILNOO ANV LNIWNOOA SIHL % 0—4% ,@% wm._.oz DMDD< Mm|m<© Fg —>_m._._ DMDD< NM@ 4._m__ ﬂ =<__ ws__o

0S0€ OIHO ‘NONY3IA LNNOW 1008 | 1 QINOWIY 78280 '10 WO¥4 S1# WALI 43L¥D0T13Y 6 Ov14 43AQY. @
avod MOvr»ovd ¢ g L6201 | T aozooge | @ TOWONI 2R L1 014 6# SNAL 01¥O0BY 'V Iv130 B 26
ZOHrﬁé O&MOO \Hmﬁm< 1a /2 SWAL 43aaY ¥0® "318VL AIAOWIY #0® 7O WONA L2# B 9tk
Geool | € SW3LI 33120713y "8-9 MEIA A30AY :¥8®@ "3903 A0S 0L NMYIaFY

'3191SSOd SY OV1 V1¥a ¥3ANITAD 01 3S010
SV 9VL JONVHYIT0 a3xXI4 d3aav LNNOW F18vIINddY mmmIEA @

"A19IN3SSY dVINJILYYd HNOA ¥O4

@34IN03Y (HOV3 40 SALLILNYNO ANV) SW3LI ¥04 LSITSLHvd 3HL OL ¥343Y

‘0343040 LINN FHL OL ONINIV.LY3d SWALI LOVX3 FHL INISFAdFY ATIVSSIOAN

LON AVIN ANV ATNO 3SOdudNd NOILYHLSNTT HO4 SI ONIMYHA ATINISSY SIHL

g-d M3IA

©

‘@31v3S ATIN4 SIFT1ANVH ¥3AVYOTINA TILNA LNN Zm_._._._o_._.A O

"‘SW3LI 3STHL H04 S34NA300d TVID3dS HO4 TIVNANYIN

0L @

TvOINHOAL OL ¥3434 SNOILYOINddY 38NT-NON ¥04 ‘NOILNVO A
©

@@ @@

"LHOIL 39 LSNA LI4 W3LS OL 3TANVH "'SININOdNOD
40 AT19N3SSY IHL LV 3NINY313d 38 TTIM Li4 ¥3dV1 40 moz<._.n_m_oo<A_

‘NMOQ @31NIOd 38 01 3anL ._.zm>A

"ONIMGNISSY 340439 SAVIYHL W3LS OL INVYOIHENT 3ZI3S-IINV NV >._n_n_<A_

'S30V4HNS 13MSYO OL INVOIHENT 3ZIFS-ILNV NV AlddY A

“IVANYIA NI SINTVYA INDHOL ANV

SFINA3O0Ud A3ANIWNOITY ¥3d SHANILSYH T1V NILHOIL HO NISOO1

€

"ONITTYLSNI 340439 ONIY-O .__OA_

"ONITTVLSNI 340439 ONIY ANY 3404 110 >._._._._®_._A_

@

(= o]
N
o)
©
<

@@ @@ @9@9@3 @@e@ 8 )o@ () (8) () e

S310N

v _

€




8/09/11 ARIEL CORPORATION
SALES ORDER COVER SHEET

SERIAL #: U85396 & 98
PART: G-11345 DESCRIPTION: VVCP,17-1/4R:RJ
17-1/4" JGR:RJ:ET UNLOADER ASSEMBLY, PART
STAINLESS STEEL TUBING AND FITTINGS. REF

ITEM PART NUMBER QTY DESCRIPTION

1 C-0472 1 UNL.HEAD,17-1/4RU

2 D-2952 1 ADAPTER, HEAD END UNLOAD
3 D-0610 0 UNL PIST,17-1/4R

4 C-3704 0 UNL.STEM,10-3/8=22-1/2RU

5 A-0799 1 O-RING, VT, 16.375 OD X

6 A-3600 1 STEEL GASKET, 17.750 OD

7 A-3403 1 UNL.PISTON RING,15-1/4 O

8 C-0369 1 UNLOADER LOCKING HANDLE,
9 B-0640 1 UNL PKG RETAINER

10 A-0643 1 BACK-UP RING, PACKING

11 A-0629 1 COMPRESSION SPRING, UNL.
12 A-0639 1 V PACKING, UNL

13 FCO0120HO 12 12-POINT CAPSCREW, 5/8-1
14 A-2389 0 SELF-LOCK NUT, ESNA, THI

15 FCO110DF 4 SOCKET HEAD CAPSCREW, 5/
16 FCO110EG 4 SOCKET HEAD CAPSCREW, 3/

17 A-0500

[N

GREASE FITTING CAP, PLAS

18 A-0938

[N

MALE CONNECTOR, SS, 1/4
19 PZ0230BA 1 GREASE FITTING, STRAIGHT

20 A-0641

[N

BELLOWS, THREAD PROTECTO

21 A-0642

[N

BACK-UP RING, BELLOWS

22 FCO0134CC 3 BUTTON HEAD CAPSCREW, 1/

C/N: 001 RHCOVPO02

ET

NO. G-11345
DRAWING A-8598

ER, 17-1/4R

TPR/H

.210, 75/85 DUROMETER
X 17.375 1D X .060, HEAD
.D.

2"-8 THREAD

1X3,G8

N, 1-3/8-12
16-18 X 7/8, G8
8-16 X 1", G8
TIC

TUBE X 1/4 NPT
, 1/4-18

R, UNLOADER

4-20 X 1/2, 316SS






8/09/11
SALES ORDER COVER SHEET

23 PT0201CD 5." TUBING, 316 SS, 1/4 OD X

24 C-0982 0 UNLOADER HANDLE, 3 PRONG
25 A-0256 1 MACHINE SCREW PLUG, PLAS
26 A-0755 1 DATA PLATE, UNLOADER HEA

27 FRO571CC 4 DRIVE SCREW, TYPE U, SS,
28 AC-3710 1 UNL PIST ASSY,17-1/4R:RJ

32 A-12927 1 DATA PLATE, UNLOADER ADA

.065

TIC, 1/2-13

D SPECIFICATION
#6 X 1/4

‘H:E

PTER SPECIFICATION






VARIABLE VOLUME CLEARANCE POCKET (Headend Unloader) DATA SHEET

17-1/4ET Class Cylinder

Stroke: 4.50 in 114 mm

Bore: 17.250 in 438 mm

MAWP: 230 psig 15.9 bar(g) 15686 kPa(g) 16.2 kg/cm2(g)

General Data for VVCP (independent of cylinder):

*Note: If VVCP services another cylinder, it

MAWP*: 230 15.9 barg 1586 kPa(g) may have a higher MAWP than the above
VVCP piston diameter: 15.25 in 387 mm
Stem thread lead (pitch): 0.125in 3 mm
Total travel: 2.7 in 6.8cm
Number of turns from closed to fully open: 21

A distance - see diagram

- closed: 5in 12.7 cm

- open: 7-5/8 in 19.5 cm
Minimum added fixed clearance: 11.7 in3 191.6 cm3
Additional added clearance when fully open: 491 in3 8046 cm3
Total added clearance when fully open: 502.7 in3 8237.6 cm3
Clearance volume change per turn: 22.8 in3 374.3 cm3
Clearance volume change per change in travel: 182.7 in3/in 1178.9 cm3/cm

Clearance Data for VVCP alone, in percent of swept volume of above cylinder:

Minimum added fixed clearance: 1.1%
Additional added clearance when fully open: 46.7%
Total added clearance when fully open: 47.8%
Head end clearance change per turn: 2.2%
Head end clearance change per change in travel: 17.4% /in 6.8% /cm

Clearance Data with VVCP installed on above cylinder with standard valves,
in percent of swept volume:

Minimum fixed head end clearance: 13.8%

Total head end clearance when fully open: 60.4%

PLEASE NOTE: It is important to understand that the percent clearance figures for the variable
volume clearance pocket above include the cylinder headend clearance. However, any valve
spacers or other non-standard added clearances on the unit must be accounted for.

ARIEL CORPORATION
35 Blackjack Road, Mount Vernon, OH 43050 PH:740-397-0311
Printed: 09Aug201






Estimated Gas Rod Load and Pressure Limits for 4.5 inch stroke at 1200 RPM

250
225
200

=]
=
5
= 175
[T
=]

-

E

150

-

=]
=
7]
= 125
@
[
=
B
2 100
o
Q
=
[
(]

5 75

A

=

50
25
(0,0)

Cylinder Class: 17-1/4ET

Bore, inches: 17.250
Cylinder Serial Number: C-125345 & 47

Relief Valve Setting (MAWP)

Rated Discharge Pressure (R

=230 psig

DP) = 205 psig

‘“(0,9‘5)

(0,87)

, g
/
S
L

These

application limts must also

/

7

wiuas {Specif

7 (181,205)

—— [Specif

c Gravity =1.5

Allowable Rod L

oads - JGH

Compressio
Tension, Ib:
Total, Ib:

be checked (see Ariel Perfol

n, Ib: 30,000
24,000

48,000

rmance program):

-Crg¢

ximum al

owable discharge temperature (MUST be less t
- Minimum allowable volumetric efficiency
psshead pin load reversals

hen 350 degree F.)

25

5

0 75 100

125 150

175

Suction Pressure, psig at cylinder flange

200

225 250

This chart defines allowable operating limits for gas rod loads and standard working pressures. Pressure
combinations falling above the line for the applicable Specific Gravity of the gas being compressed will exceed
the Rod Load limitations of the equipment.

Calculations are based on 80 degrees Fahrenheit hydrocarbon gas at 1500 ft. elevation.

Printed: 09Aug2011






8/09/11 ARIEL CORPORATION
SALES ORDER COVER SHEET

SERIAL #: C125346
PART: 13-1/2ET CLASS DESCRIPTION: 13-1/2" ET CYLI
PART NUMBER QTY DESCRIPTION
G-10536 1 CYLASSY,13 ET,STD 300
G-10555 1 CYL MTG,11.5=13.5, H:E (12)
G-0733 4 SUC VLV ASSY,13-1/2R:H:E:RJET
G-2332 4 DIS VLV ASSY,13-1/2R:RJEET
PISTON ASSY 1 PISTON ASSY 13.000 ET
B-2372-S 4 SUC VLV,147CT,NYX
B-2373-CC 4 DIS VLV,147CT, MTX

C/N: 001 RHCOVPO02

NDER CLASS

DRAWING NO.
A-4896

N.A.

D-0476

D-0477
A-17925 2 SHT
A-9275

A-9276



_ L

¥ |
©®wnv"< INON 31905 mm\m\_‘ QINDIHI No3 A N3 A¥ | 3i0um AVA/LIN NOILI¥OS3a
niser «a3n08av S6/5/1 mw_;?_ BEVG | O [ LOOB | 1 | oo s s Sieaines o 1o oo e/t UF 33 0z# SN 7 0zF T3k 61F SWILl ‘NG Q3SR
0G0S¥ OIHO ‘NON¥3IA INNO ¢8¢9| L0LSL]S1y0901] 8
avod MOovrMovia S¢ E oG9l 16673819 "ONITIVISNI 340438 STVAS—0-1VIS ANV ONI¥—0 J_OA@
NOILVHOdY0D THIHV vo//lclerzgls TIGYINddY JNTHM STOVSSYd NOLYDIONI 9N1d 0L am:A@

TIVANYAL NI S3NTVA 3N0Y0L ANV S34NQ300dd
@ Q3ANIWNODIY d3d SHIANILSYS TIV NILHOIL 40 NISO0T 'L

-S410N




8/09/11

PARTS LIST
13"ET CYLINDER BODY AND PART
TOP AND BOTTOM LUBE REF

RDP 275#, MAWP 300#

ITEM PART NUMBER QTY DESCRIPTION

1 D-3598 0 CYL13 ET

2 C-3632 0 CRANK END HEAD, 13-1/2ET

3 A-0653 1 O-RING, VT, 12.395 OD X

4 FCO0110GH 2 SOCKET HEAD CAPSCREW, 1/
5 B-3515 1 GSKT,RND,16, X 1/64, 16

6 FCO0120HV 0 12-POINT CAPSCREW, 5/8-1

8 FWO0550ID 2 STAT-O-SEAL, VT, 75 DURO

9 A-0830 2 MALE CONNECTOR, STL, 1/4

10 A-0815 2 MALE ELBOW, STL, 1/4 TUB

11 A-0811 2 HEX REDUCING BUSHING, 1/

(FEMALE), STL
12 PT0200CB  90." TUBING, SS, 1/4 OD X .03

13 A-3780 2 CHECK VALVE, POPPET, DOU
1/4 NPTF INLET X 1/4 NPT

15 A-0256 1 MACHINE SCREW PLUG, PLAS

16 A-0465 1 DATA PLATE, CYLINDER SPE

17 FRO571CC 12 DRIVE SCREW, TYPE U, SS,
18 PP0810GB 6 PIPE PLUG, HEX HEAD, 1/2
19 A-0640-A 2 INFORMATION PLATE, SUCTI
20 A-0640-B 2 INFORMATION PLATE, DISCH

21 A-0827 2 MALE CONNECTOR, STL, 1/4

23 A-0583 2 LUBE FITTING, 3/4-10 X 3

25 A-2114 2 HEX REDUCING NIPPLE, 1/4
(MALE), STL

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.
*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S

NO. G-10536
DRAWING A-4896

300

.210, 75/85 DUROMETER
2-13 X 1-1/4, G8

HOLES

1X5-1/2,G8

METER, 3/4 ID

TUBE X 1/8 NPT

E X 1/8 NPT

4 NPT (MALE) X 1/8 NPT

5 WALL

BLE BALL, SOFT SEAT, SS,
F OUTLET

TIC, 1/2-13

CIFICATION, 3-1/2 X 2-1/4
#6 X 1/4

NPT, STL

ON

ARGE

TUBE X 1/4 NPT

-1/2

NPT (MALE) X 1/8 NPT

PARE PARTS. ***






8/09/11
PARTS LIST

33 A-3989 2 STREET ELBOW, 45¢, 1/8 N PT, STL

100 HD-3598 1 CYLASSY,13 ET

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.
*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***






8/09/11
PARTS LIST

MOUNTING BOLTS (12) FOR 11-1/2, 12-1/4 PART NO. G-10555
OR 13-1/2ET CYLINDER TO JGH:E GUIDE REF DRAWING N.A.

FOR JGH OR JGE FRAME.

ITEM PART NUMBER QTY DESCRIPTION
12 12-POINT CAPSCREW, 5/8-1 1X5-1/2,G8

6 FCO0120HV

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT

DOES NOT REPRESENT THE QUANTITY REQUIRED.
*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



9/.v-d

5N OMd ASSV|;

3Z13S - 1INV NV AlddV

c-€€L-9

€eZl-9

3IVAUNS 13%SVY9 OL PZ(Q_amD%

ONITIVLSNI 340438 \@’/J
ONIM-O 10 : 310N

_ \

\

"

©r

= %\\\\%ﬁ

- T

S3INTVYA INDYOL ANV S3IHNAII0Hd GIANIWNODIY H3d SL108 TV NILHOIIL HO N3SO0T :3ILON




8/09/11

PARTS LIST

SUCTION VALVE, RETAINER AND CAP PART
13-1/2" JGR,JGH,JGE & RJ CLASS CYLINDER REF

ITEM PART NUMBER QTY DESCRIPTION

1

2

SUCTION VALVE 0 FOR VALVE PART NUMBER, S

A-0655 1 STEEL GASKET, 06.448 OD
B-0535 1 VLV RET,SUC,13=17-1/4R:R
B-0534 0 VALVE CAP, 13-1/2R:RJ:RJ
A-0031 1 O-RING, VT, 6.3950D X.
FC0171CDD 4 12-POINT CAPSCREW, 1/2-1

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

NO. G-0733
DRAWING D-0476

EE COVER SHEET

X 06.147 ID X .030, VALVE
JET

PRC:H:E:ET

210, 75/85 DUROMETER
3 X 1-3/4 X 9/16, G8

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



AN 2,81 IAVWA BwaVhosQ

| /%@
SN OMJ ASSY

9]

8557

ONITIVISNI 340439
ONIY-0 10 : 310N

S30vJyNns
. L3INSY9 0L INVOINENT
3ZI13S-1LNVY NY Alddv

|
|
| |
Sy s NI
O =
i
O

S3INTYA 3NDHOL ANV $3BNA3IO0UJ G3AN3IWNOO3Y ¥3d S1108 711V N3ILHOIL ¥O N3ISO0T :3LON

A
AN
ANk
N
N

i

ﬁ?

7l FN
T4 (4]
’E

-’

N -

N Y




8/09/11

PARTS LIST

DISCHARGE VALVE, RETAINER AND CAP PART

13-

1/2" JGE:RJ:R CLASS CYLINDER REF

ITEM PART NUMBER QTY DESCRIPTION

1

2

DISCHARGE VALV 0 FOR VALVE PART NUMBER, S

A-0655 1 STEEL GASKET, 06.448 OD
B-1370 1 VLV RET,DIS,13.5,17-1/4R
B-0534 0 VALVE CAP, 13-1/2R:RJ:RJ
A-0031 1 O-RING, VT, 6.3950D X.
FC0171CDD 4 12-POINT CAPSCREW, 1/2-1
A-2695 2 THUMB SCREW, NYLON, 1/4-

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

NO. G-2332
DRAWING D-0477

EE COVER SHEET

X 06.147 ID X .030, VALVE
‘RIET

PRC:H:E:ET

210, 75/85 DUROMETER
3 X 1-3/4 X 9/16, G8

20X 1"

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



4 | € }
Ry INON .| MHEUROTIA | wos [ nms|  wos | na| peooscuommmononeosn s o vt | iy
GCBLL-V e FIFEROTIED | 7zt | 0
0S0€¥7 OIHO ‘NONYIA LNNOW
avoy MOVrMov1d 6€ lﬂmﬁ@
NOILLVIOdEOD THIEV
1001 ONIY3LINI NOLSId 40 M3IA TIVL3d
v =~
/7
3031d INO —9[1) / \
]
~ A\ = X
RNt /
~ \
_ i \
o e /E@E -
Y313AvId \
LNOYIANN T Nl
— v (o) I ST ] . h
3dAL INOD ||
m J
14 Gl 14 8
- 'NOLSId 40 NOILYTIVLSNI ONIYNA d3sn 1001 ONIY3INT "AINO SNOLSId 303Id (2) OL A1ddV (#1# % Sh# Th#t ‘L I# SNAL) A
NOLSId SMOHS M3AIA 1I¥L3A ‘d3dINO3IY NIHM X04d TO0L NI d3ddIHS
34V (86# N3LI) TOOL ONIYILNI NOLSId B ¥INNYAS AOY NOLSId / NOLSId A_ "ONITIVLSNI 340439 ONI¥-0 110 ATLHOIN A_
"LTHOIVYLS ¥O INOD ‘303Id OML ¥O INO 39 AVIN NOLSId -0l (9# INTLI) SM3YOS L3S NIVLIY OL HONNd MOIdd A
"1NN NOLSId NI S3T0H ONINYNL S114 'SNOILYENOIANOD 3NIT 3FGNL ONIMIVL H04 ¢# L33HS OL ¥343d -'¢
HOIHM TO0L ONINYNL 3SN - 0¥ NOLSId NO HONIYM dVdLS 3SN 1ON Od
9 “(IYNNY T¥DINHOIL IHL ¥O 3LV1d VLYA SNOILYDIFID3dS ¥3ANITAD 33S) "1INN SIHL 40 AT8IN3SSY3IY ¥0 A19NFSSY 404 S3NTVA INDHO0L
'JONVHYITO NOLSId "3'D LSNrav OL IATVA NOILONS "33 IAONTY A ANV S34NA3008d A3IANTWINOITY HO4 TVYNNYIN TYIINHOTL OL ¥343 4
"¥3ANITAD OL "A1aN3SSY ¥V1NIILYVd SIHL ¥04 @3dIND3Y (HOV3 40 S3AILIINYNO ANY)
317109 SI (Z# WAL ISV ONIMOVC ¥IL4Y SLAN ANLS 1L NILHOILTY A SI3LI 404 1SI7 S18Vd ONIANYANODIV OL ¥343 "d343ad0 LINN 3HL OL
ONINIVLE3d NOILYENOIANOD LOVX3 FHL INISFHdTH ATHVYSSIOAN LON
"ONIMOVd ONITTVLSNI 340439 SONILLI4 FT19NTSSY -l AVIN ANY ATNO S3S0dENd NOILYHLSNTT 404 SI AT9IN3SSY NOLSId SIHL -l
‘S310N




8/09/11

PARTS LIST

13.000 ET PISTON ASSEMBLY; 04.500 STROKE.

G-SHEETS USED: G-18387, G-18798, G-18236, G-18945,

G-18250.

ITEM PART NUMBER QTY DESCRIPTION

1
2
3
4
5
6
7
8
9

10
11
12
13
14
99
99

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

C-2736
A-3415
C-0604
B-0846
B-0847
FS0405DG
B-1582
FC0120IW
A-0827
PT0200CB
SC-2734
SC-2735
A-8220
FPO505FD
B-1582-K
B-1687-K

1 PIST,RR,13 H:E:ET,2P
2 RIDERRING,13 R:H:EE
1 P ROD, 4.50STK/37.698L
1 PISTON COLLAR, 3-1/2 OD,
1 PISTON NUT, 3-1/2 OD, JG
2 SET SCREW, CUP POINT, 5/
1 PACKING CASE, 2.000 ROD,
4 12-POINT CAPSCREW, 3/4-1
0 MALE CONNECTOR, STL, 1/4
30." TUBING, SS, 1/4 OD X .03
0 PIST,RR,13 H:E:ET,CE
0 PIST,RR,13 H:EETHE
0 O-RING, VT, 11.140 OD X
0 ROLL PIN, 1/4 OD X 5/8 L
0 REBUILD KIT, 2.000 PISTO
0 REBUILD KIT, 2.000 OIL W

PART NO. PISTON ASSY
REF DRAWING A-17925 2 SHT

T
G

JGH:E:ET

H:E:ET

16-24 X 1"

VAC-350 PSI, STD, BTR
0X6,G8

TUBE X 1/4 NPT

5 WALL

/PC

/PC

.070, 75 DUROMETER
ONG

N ROD PACKING

IPER PACKING, WAT

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



v | £ }
RS ANON .| MHEUOTID | oa | a|  woa | aoe] emcmooucamiootouamons oo | suvau 1o
GCBLL-V e FIFEROTIED | 7zt | 0
0S0E¥ OIHO ‘NONYIA LNNOW
avoy MOVrMov1d 6€ lﬂmﬁ@
|
NOILLVIOddOD THIAV |
v f
f
f
f
e - T . f
\I\ TT f o
_ L (3) | T
P %,Fw NI 1000 f
101009 SIS S W NIYHQ / IN3A
_ o) i
NIVHQ / IN3A |
g f
f
f
f
f
3an1 |
_ ONIYOVd f
f
f
f dOL 3HL LY 38N,
P | HLIM ONIMOVd FT8NISSY 3an
TE dOL 3HL LY 38N, ONIXOVd
(318v0lddY NIHM) || HLIM ONIMOVd 318N3SSY | I
5| Y9 39N ONDIOVd b | 5 oo
1L |
f
f
f
f
|
7 3 _ Z T




8 | L | 9 | S | ¥ | [y | 4 | l
Nwm F Im _ MZOZ N3 ] NOILdI¥OS3a mu@dmz IVO/IN NOLLI¥OS30 A3
THONN ———— ONMVIQ TS 1ON 00 ——— 1 @TiNg3y 3137dN0J | X-28SL-8 @ _— i f. E>£ _ﬁz;w zﬁc.ér:m
Sl \ouvingyl  [6/50/90 QN  mesmswssmmeesss |00V LU TG0 | e g | i o T e e ()
Nwm— m ON V] mmm ﬁ:ﬁ %&ggsgm{:ﬂnmﬁéﬂé Mmmm ﬁ dN9 110 0300V 23 @ ‘IS 009 OL 3DIAY3S INVAO¥d NV ISd|
T 7851-8)  mm e 26710790 QY] R M R S 00 [ gy | g of S, okl 5, S el < o) )
® 'SOYVANVLS INIYHND OL ONIMYHA Q3LVAdN "INILYY 34NSS3Idd HO4|
SONIY ¥19 /M 0GOSy OIHO ‘NONY3IA INNOW vE09 | ¢ S a3 o Gt NS S0 L B
Sd 0GE - OV ‘0N 7| . G¥OH JovrNovie S5 CERFY | @ 8995 ¥ —
<] NOLLY40dd0) TAIIV o w275 1] G [080—d S304Sd4dNSe
SONIY 418, 20 NOIVINIHO 10359800 @ ©
0¥ NO QITIVISNI NIHM , _
8| 0N Ovs7 ONIY WiV NOLSId HOSSFHANOO 30v4 OL SONIN NO S¥3LLIT YHYWHOLYA 4 S
SYH ONIY MOV F— @ s X0 ONIJINLS OINI 031108 SI 3SVO ¥IL¥ NILHIILIY
NI d¥iove SI0vA ONIY Hoyy  anSSHd 'SINNYO0T 38 1S (LL# WaL) SLN aNLs EA
7 INIY INFONVL LIN8 40 30IS Q34311 =IOV "
Q0¥ NO QITIVISI N3HM %Hmo%%ﬁu@m%g Au
Sdv9 NI IAVH SONIY
9 INFONVL LING ANV TvIavYy )
"0'g 88°¢ NO 007
IN3A ¥04 LdN /1 @ @ 5
4 SONIg .09, J0 NOIVINIEO 1035900 _
© /~13moa - :
a _-— \ a
301 T o 5 2 s S ——
NSSIYd [ ﬂ !
i 1| S S N N S N
va 200
- mms ﬂ ag 06 03 08 M8 88 ) w I &l -
T T
4 ,, ‘A9 %) ,
(o 0 T - N ) AR R
El IS 0¢=%/1 ION dnis JIL VOO9¥ONS | & [ 11 - 3
1S [#/1-4 X 02-%/1 anlS 3IL[3HI002004] ¢ [ Ol ﬁ bla_hy_‘ El
| W18, ONIY VS F1ONIS [80%-V 4 5 |® I N SN\ 77777 NN\ 22777 NN\ 222
.09, ONY VIS 319000 | 625V | v | 8 |© ; ™ AN
LINSYD 9¢5¢-Y L L M 191 AL Sy X @ﬁ\_
JAQ0YD /G — dNJ ON3 [ 880%-V | 9 - L —
300080 25 — D Nvid] Gerv [T [ lo 1 L e | 2 Y NOLYOINGA
3A0089 G/& — dnd 110 | 8ese—v | | [ v |®@ 0§ 88°¢ NO 001 S390q9d ¢ 2 dnd M0 @
/009 SL6 — dNo NWId| 0250V | ¢ [ € 1@ 3907 804 LdN +/1 g
3Vid TN O I Al [C) e . NOILYOLILNIAI 404 3A00¥9 7 l 9l
ERIVAE] SGcvv | U [ 1 08 ¥/1-9 NO 0071 d330 2€/1 X 91/1 g T 9 I 4
YIGNON SITOH 0v) WQ 8/L -7l s
NOILdI¥OS3a vd NYNO|W3LI 9
e
ISIT 19vd ININOdINOD ¢
8 [ L | 9 S [ 12 ¢ [ 4 [ I



14 _ ¢ 14 |
mNN @ ﬂd\ m_ZOZ NO3 [ ATy . —-== ONIMY¥Q 3T¥0S LON 00 ---- 90/ NOILdINISIC Ay

“oN "9ma 39S 0314103dS ISIMYIHIO SSTINN SIHONI NI 34V SNOISNINIA
66//]0 “ININNOOQ NI GINIVINOO NOILYWHOANI o

ON Lavd 66/1/01 Q3 A3 TI0HM NI ¥O 18Vd NI 35N ¥0 3S0T0SIQ OL LHO FHL LNv¥9 LON| 01/1Z/S0 LHO "IATVA NOILONS @
L9L91 L | s300 108 3n1ovanNvA oL 1HOW FHL SINI9 NOILVMO&0D Tay | B SYM 1O '3ATVA NOLLONS 30078 FTLIL NI "43Q¥08 d31vadn

T @@\NN\@ 9| . A8 SWY3L 033YOV ANV LNISNOD NILLIM A8 ATNO  “NOILYYOJY0O

N S "NMv4Q 13V 0L AYVLIIN4OYd ¥V NIF¥IHL SINILNOD ANV INIWNOOQ SIHL

(034n004d

TIVIN3LYN

10 "INIVA NOILONS

(6# W3AL) NId 13M0Q ANV (/# W3L) NId
MIINTD ‘QMVN9 IAIWA 40 SISISNOD (Z# W3L) A1aWASSY a¥vN9 JA WA

104IdS “(¢# WAL 1109

¢G—d3 ¥3d TIVISN

(84 WAL SINTIYA ONINDYOL Y04 WNNYW 33S

via 9

-S31ON




8/09/11

0.9410=A
0.5120=B
6.4760=C
0.1020=LFT

PARTS LIST

PART
REF

ITEM PART NUMBER QTY DESCRIPTION

1 A-2853

2 A-2854-A

3 A-2855

4 A-8904

5 A-2859

6 A-1345

7 A-2039

8 A-1462

9 A-1481

10 A-2858

99 KB-2372-S

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

1 SUC VLV SEAT,147CHT
1 SUC VLV GUARD ASSY,147CH
1 CNTR BOLT,3/4-16
1 VLV PLT,147CT.197THK,NYX
1 GUIDE RING,147CHT,.338 T
16 SPRING(.354/.276DX.630YE
2 SPIROL PIN,.118D X .591L
1 LOCKNUT, DRAKE,3/4-16
1 DOWEL PIN,.150D X .323L
1 WAFER PLATE.147CHT

0 KIT,VLV,147CT,NYX

NO. B-2372-S
DRAWING A-9275

HK

LLOW)

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



4 _ ¢ 14 |
@ NN @ ﬂq m_ZOZ NO3 | A3 . --—- ONIMV40 3OS LON 00 ---- 90/ NOLLAM0S30 A

o “oma 3908 314103dS ISIMYIHLO SSTINN SIHONI NI 3d¥ SNOISNINIQ
66,10 “ININNO0A NI GINIVINOO NOILYAHOINI o

“ON Lavd 66/¥/01 43 ABIID TI0HM NI ¥O 18Vd NI 35N ¥0 3S0T0SIQ OL LHO FHL LNv¥9 LON| 01/1Z/S0 1HO "INTWA 394vHOSIA @
L9291 | | s300 108 3en10vanNvR 0L LR 3HL SIAID NOLLYAOA¥0D Taw | BTN SYM 10 ‘IAWA FOMVHOSIQ 0018 FTLIL NI "¥30408 d31vadn

o @@\NN\@ 9 . A8 SWY3L 33OV ONY INISNOO NILLIIM A8 ATNO  “NOILYYOd¥OD

°N_S¥ NMVE0 1318Y_0L AYVIINdOYd 38V NIFYIHL SINIINOD ONY INIWNJ0Q SIHL

(034n004d

TIVIN3LYN

10 INWA 394VHOSIA ¢

(4 WAL NId 1041dS

ANY Q¥vN9 IAWA 40 SISISNOD (Z# W3LI) ATENISSY aMvN9 IATVA

(6# WAL NId 13MO0 ANV (S# W3L) anlsS
MAINID “1¥3S IATVA 40 SISISNOD (L# W3L) AIENISSY 1v¥AS IATVA

(off W3l

vid

¢G—d3 d3d TIVISNI

SANTYA ONINDHYOL ¥04 TYNNYN 43S

—




8/09/11

PARTS LIST
0.8900=A PART
0.4720=B REF
6.4530=C
0.1020=LFT

ITEM PART NUMBER QTY DESCRIPTION
1 A-2860-A 1 DIS VLV SEAT ASSY,147CHT

2 A-2862-A 1 DIS VLV GUARD ASSY,147CH

3 A-2861 1 CNTR STUD, 3/4-16
4 A-9592 1 VLV PLT,147CT.197THK,MTX
5 A-2859 1 GUIDE RING,147CHT,.338 T

6 A-1343 32 SPRING(.354/.276DX.630 W

7 A-2039 2 SPIROL PIN,.118D X .591L
8 A-1462 1 LOCKNUT, DRAKE,3/4-16
9 A-1481 1 DOWEL PIN,.150D X .323L
10 A-2858 1 WAFER PLATE.147CHT

99 KB-2373-CC 0 KIT,VLV,147CHT,MTX

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

NO. B-2373-CC
DRAWING A-9276

HK

HITE)

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



14 _ € 14 | l

HOS _ INON | BOBCPOHYD | wos || s | v bemmseouemiosiotmon sommpoansn auoun ras
86498V o G oy o G SENOWLS NG OLALVG4 WG o G300 €0 17F
- OL AYV1314d0dd 34V NIZYIHL SINILNOO ANV LNIWNOOA SIHL % 0—4% ,@% wm._.oz DMDD< Mm|m<© Fg —>_m._._ DMDD< NM@ 4._m__ ﬂ =<__ ws__o

0S0€ OIHO ‘NONY3IA LNNOW 1008 | 1 QINOWIY 78280 '10 WO¥4 S1# WALI 43L¥D0T13Y 6 Ov14 43AQY. @
avod MOvr»ovd ¢ g L6201 | T aozooge | @ TOWONI 2R L1 014 6# SNAL 01¥O0BY 'V Iv130 B 26
ZOHrﬁé O&MOO \Hmﬁm< 1a /2 SWAL 43aaY ¥0® "318VL AIAOWIY #0® 7O WONA L2# B 9tk
Geool | € SW3LI 33120713y "8-9 MEIA A30AY :¥8®@ "3903 A0S 0L NMYIaFY

'3191SSOd SY OV1 V1¥a ¥3ANITAD 01 3S010
SV 9VL JONVHYIT0 a3xXI4 d3aav LNNOW F18vIINddY mmmIEA @

"A19IN3SSY dVINJILYYd HNOA ¥O4

@34IN03Y (HOV3 40 SALLILNYNO ANV) SW3LI ¥04 LSITSLHvd 3HL OL ¥343Y

‘0343040 LINN FHL OL ONINIV.LY3d SWALI LOVX3 FHL INISFAdFY ATIVSSIOAN

LON AVIN ANV ATNO 3SOdudNd NOILYHLSNTT HO4 SI ONIMYHA ATINISSY SIHL

g-d M3IA

©

‘@31v3S ATIN4 SIFT1ANVH ¥3AVYOTINA TILNA LNN Zm_._._._o_._.A O

"‘SW3LI 3STHL H04 S34NA300d TVID3dS HO4 TIVNANYIN

0L @

TvOINHOAL OL ¥3434 SNOILYOINddY 38NT-NON ¥04 ‘NOILNVO A
©

@@ @@

"LHOIL 39 LSNA LI4 W3LS OL 3TANVH "'SININOdNOD
40 AT19N3SSY IHL LV 3NINY313d 38 TTIM Li4 ¥3dV1 40 moz<._.n_m_oo<A_

‘NMOQ @31NIOd 38 01 3anL ._.zm>A

"ONIMGNISSY 340439 SAVIYHL W3LS OL INVYOIHENT 3ZI3S-IINV NV >._n_n_<A_

'S30V4HNS 13MSYO OL INVOIHENT 3ZIFS-ILNV NV AlddY A

“IVANYIA NI SINTVYA INDHOL ANV

SFINA3O0Ud A3ANIWNOITY ¥3d SHANILSYH T1V NILHOIL HO NISOO1

€

"ONITTYLSNI 340439 ONIY-O .__OA_

"ONITTVLSNI 340439 ONIY ANY 3404 110 >._._._._®_._A_

@

(= o]
N
o)
©
<

@@ @@ @9@9@3 @@e@ 8 )o@ () (8) () e

S310N

v _

€




8/09/11 ARIEL CORPORATION
SALES ORDER COVER SHEET

SERIAL #: U85397
PART: G-11334 DESCRIPTION: VVCP,13 R:RJ
13" JGR:RJ:ET UNLOADER ASSEMBLY, PART
STAINLESS STEEL TUBING AND FITTINGS. REF

ITEM PART NUMBER QTY DESCRIPTION

1 C-0407 1 UNLOADER HEAD, 13 R

2 D-0502 1 ADAPTER, HEAD END UNLOAD
3 C-0408 0 UNL PIST,13-1/2R CLASS

4 C-3704 0 UNL.STEM,10-3/8=22-1/2RU

5 A-0469 1 O-RING, VT, 13.395 OD X

6 A-0654 1 STEEL GASKET, 13.938 OD

7 A-0700 1 UNLOADER PISTON RING, 11

8 C-0369 1 UNLOADER LOCKING HANDLE,
9 B-0523 1 UNLOADER PACKING RETAINE

15-3/4R:RJ:ET

10 A-0643 1 BACK-UP RING, PACKING
11 A-0629 1 COMPRESSION SPRING, UNL.
12 A-0639 1 V PACKING, UNL

13 FCO0120HQ 12 12-POINT CAPSCREW, 5/8-1
14 A-2389 0 SELF-LOCK NUT, ESNA, THI

15 FCO110DF 4 SOCKET HEAD CAPSCREW, 5/
16 FCO110EH 2 SOCKET HEAD CAPSCREW, 3/
17 A-0500 1 GREASE FITTING CAP, PLAS

18 A-0938 1 MALE CONNECTOR, SS, 1/4

19 PZ0230BA 1 GREASE FITTING, STRAIGHT
20 A-0641 1 BELLOWS, THREAD PROTECTO

21 A-0642 1 BACK-UP RING, BELLOWS
22 FCO0134CC 3 BUTTON HEAD CAPSCREW, 1/

C/N: 001 RHCOVPO02

ET 300

NO. G-11334
DRAWING A-8598

ER, 13-1/2R

TPR/H

.210, 75/85 DUROMETER
X 13.625 ID X .060, HEAD
-1/4 OD

2"-8 THREAD

R, 6 THROUGH

1X3-1/2,G8

N, 1-3/8-12
16-18 X 7/8, G8
8-16 X 1-1/4, G8
TIC

TUBE X 1/4 NPT
, 1/4-18

R, UNLOADER

4-20 X 1/2, 316SS






8/09/11
SALES ORDER COVER SHEET

23 PT0201CD 5." TUBING, 316 SS, 1/4 OD X

24 C-0982 0 UNLOADER HANDLE, 3 PRONG
25 A-0256 1 MACHINE SCREW PLUG, PLAS
26 A-0755 1 DATA PLATE, UNLOADER HEA

27 FRO571CC 4 DRIVE SCREW, TYPE U, SS,
28 AC-3705 1 UNL PIST ASSY,13-1/2R:RJ

32 A-12927 1 DATA PLATE, UNLOADER ADA

.065

TIC, 1/2-13

D SPECIFICATION
#6 X 1/4

‘H:E

PTER SPECIFICATION






VARIABLE VOLUME CLEARANCE POCKET (Headend Unloader) DATA SHEET

13-1/2ET Class Cylinder

Stroke: 4.50 in 114 mm

Bore: 13.000 in 330 mm

MAWP: 300 psig 20.7 bar(g) 2068 kPa(g) 21.1 kg/cm2(g)

General Data for VVCP (independent of cylinder):

*Note: If VVCP services another cylinder, it

MAWP*: 300 20.7 barg 2068 kPa(g) may have a higher MAWP than the above
VVCP piston diameter: 11.25 in 286 mm
Stem thread lead (pitch): 0.125in 3 mm
Total travel: 29in 7.5¢cm
Number of turns from closed to fully open: 23

A distance - see diagram

- closed: 4-3/4 in 12.1 cm

- open: 7-5/8 in 19.5 cm
Minimum added fixed clearance: 6.5 in3 107.3 cm3
Additional added clearance when fully open: 292 in3 4785 cm3
Total added clearance when fully open: 298.5 in3 4892.3 cm3
Clearance volume change per turn: 12.4 in3 203.7 cm3
Clearance volume change per change in travel: 99.4 in3/in 641.4 cm3/cm

Clearance Data for VVCP alone, in percent of swept volume of above cylinder:

Minimum added fixed clearance: 1.1%
Additional added clearance when fully open: 48.9%
Total added clearance when fully open: 50.0%
Head end clearance change per turn: 2.1%
Head end clearance change per change in travel: 16.6% /in 6.6% /cm

Clearance Data with VVCP installed on above cylinder with standard valves,
in percent of swept volume:

Minimum fixed head end clearance: 17.8%

Total head end clearance when fully open: 66.7%

PLEASE NOTE: It is important to understand that the percent clearance figures for the variable
volume clearance pocket above include the cylinder headend clearance. However, any valve
spacers or other non-standard added clearances on the unit must be accounted for.

ARIEL CORPORATION
35 Blackjack Road, Mount Vernon, OH 43050 PH:740-397-0311
Printed: 09Aug201






Estimated Gas Rod Load and Pressure Limits for 4.5 inch stroke at 1200 RPM

350
315
280

@

=

=

= 245

[T

-]

=

=

210

-

[~

=

%]

= 175

2]

e

=

2

2 140

=N

-t

=

[

o)

5 105

R

=
70
35
(0,0)

Cylinder Class: 13-1/2ET
Cylinder Serial Number: C-125346

Bore, inches: 13.000

Rated Di

Relief Va

Ive Settin

scharge P

g (MAWP)

ressure (R

DP) =273 psig

These

(112,273

-
%

application limts n

nust also

7 (149,273)

be check

wiuas {Specif

—— [Specif

c Gravity =1.5

Allowable Rod L

oads - JGH

Ca

Total, Ib:

mpressio
Tension, Ib:

ed (see Ariel Perfol

n, Ib: 30,000
24,000
48,000

rmance program):

ximum allowable d

- Minimum allowable v

-Crg¢

psshead pin load re

ischarge
olumetric
2versals

temperat
efficienc

re (MUST be less t

hen 350 degree F.)

35

7

0 105

140

175

21

0 245

Suction Pressure, psig at cylinder flange

280 315 350

This chart defines allowable operating limits for gas rod loads and standard working pressures. Pressure
combinations falling above the line for the applicable Specific Gravity of the gas being compressed will exceed
the Rod Load limitations of the equipment.

Calculations are based on 80 degrees Fahrenheit hydrocarbon gas at 1500 ft. elevation.

Printed: 09Aug2011






8/09/11 ARIEL CORPORATION
SALES ORDER COVER SHEET

SERIAL #: C125344
PART: 8-3/8ET HP  DESCRIPTION: 8-3/8" ET-HP CY
PART NUMBER QTY DESCRIPTION
G-10618 1 CYLASSY,8 ET-HP 800
G-10553 1 CYLINDER MOUNTING, 12 BOLT, JG
G-2380 4 SUC VLV ASSY, 8-3/8RJER:R-CE
G-1206 4 DIS VLV ASSY, 8-3/8HRJER(RH)CE
PISTON ASSY 1 PISTON ASSY 08.000 ET
B-4928-T 4 SUC VLV, 98CRE,NYX

B-4732-CC 4 DIS VLV, 98CRE,MTX

C/N: 001

RHCOVPO02

LINDER CLASS

H:E

DRAWING NO.

A-6869

N.A.

A-6056

A-6057

A-17925 2 SHT

A-9278

A-9279



4 _ ¢ Z _ |
@ @ w @ — < INON_ e L6/ Nﬁm&w_a NO3 [AJM] No31 A TIOHN N0 Lavd N 351 xwzwu%%hnzfnm_m.mmw“mwmmmd AVA/UNI NOLAIOS3a A3
S wou] 1Y DL G989 ] 0 [BCYOL] b | SR LS Y i g onszal ()
omom.w O _ I O [ Z O Zm u> .F Z D O E _\ Oom 7\ 404 FONVYVIT) 3QIAO¥d OL NOILYENIIINOD ONIEML 38NMT Q3SIATY
avod MOvrMovig &g E 015/ 12
NOILVHOdYd 00 THIYV 69591 ¢ 318Y0ITddY F¥IHM SIOVSSVd YOLVIIONI 9NTd OL d3sn

NOISVHEY INIATY
OL ONITTVLSNI 380438 (8# W3L) Tv3IS-OLVLS 40 S3ov4 110

SIOVAINS LIAMSVO 0L INVIIGENT JZIIS—IINY NV AlddV

CIVANYIA NI SIATYA 3N0Y0L NV SF¥NJIA0Yd
JIANIANNOIIY d3d S0 TV NILHOIL 40 N3ISOO0T =l

)
Ll
—|
@]
=

vumsg

i
i
i
|
-
|
|
|
|
|

AW
) @ @ EEE GG

(&)




8/09/11

PARTS LIST
8" JGET CYLINDER BODY PART
WITH HIGH PRESSURE 5"-400# NOZZLES REF

RDP 727#, MAWP 800#

ITEM PART NUMBER QTY DESCRIPTION

1
2
3
4
5
6
8
9

10
11

12
13

16
17
18
19
20
21
23
25

33

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

D-3582 0 CYL,8 (RJET)-HP
C-0617 0 CRANK END HEAD, 8H:E:ET
A-0586 1 STEEL GASKET, 08.813 OD
FCO100HM 12 HEX HEAD CAPSCREW, 5/8-1
B-3515 1 GSKT,RND,16, X 1/64, 16
FCO120HT 0 12-POINT CAPSCREW, 5/8-1
FW0550ID 1 STAT-O-SEAL, VT, 75 DURO
A-0830 1 MALE CONNECTOR, STL, 1/4
A-0815 1 MALE ELBOW, STL, 1/4 TUB
A-0811 1 HEX REDUCING BUSHING, 1/
(FEMALE), STL
PT0200CB  45." TUBING, SS, 1/4 OD X .03
A-3780 1 CHECK VALVE, POPPET, DOU
1/4 NPTF INLET X 1/4 NPT
A-0465 1 DATA PLATE, CYLINDER SPE
FRO571CC 12 DRIVE SCREW, TYPE U, SS,
PP0810GB 6 PIPE PLUG, HEX HEAD, 1/2
A-0640-A 2 INFORMATION PLATE, SUCTI
A-0640-B 2 INFORMATION PLATE, DISCH
A-0827 1 MALE CONNECTOR, STL, 1/4
A-0158 1 LUBE FITTING, 3/4-10 X 3
A-2114 1 HEX REDUCING NIPPLE, 1/4
(MALE), STL
A-3989 1 STREET ELBOW, 45g, 1/8 N

NO. G-10618
DRAWING A-6869

800

X 08.500 ID X .060, HEAD
1X2-1/2,G9

HOLES

1X4-1/2,G8

METER, 3/4 ID

TUBE X 1/8 NPT

E X 1/8 NPT

4 NPT (MALE) X 1/8 NPT

5 WALL

BLE BALL, SOFT SEAT, SS,
F OUTLET

CIFICATION, 3-1/2 X 2-1/4
#6 X 1/4

NPT, STL

ON

ARGE

TUBE X 1/4 NPT

NPT (MALE) X 1/8 NPT

PT, STL

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***






8/09/11
PARTS LIST

100 HD-3582 1 CYLASSY,8 ET-HP

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.
*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***






8/09/11

PARTS LIST
MOUNTING BOLTS (12) FOR ET CYLINDER TO PART NO. G-10553
JGH:E GUIDE FOR JGH OR JGE FRAME. REF DRAWING N.A.
ITEM PART NUMBER QTY DESCRIPTION
1X4-1/2, G8

6 FCO0120HT 12 12-POINT CAPSCREW, 5/8-1

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT

DOES NOT REPRESENT THE QUANTITY REQUIRED.
*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



¥ _ ¢ L
@@ O@ < NN, se/vl/ O G| w0 A g 40 Lvd NI 35N 40 35070510 01 114 301 NVRS JON v0/N NOLLI¥0S30 =
S anna] SOV HO| €GBG | O ] 8 gieravbosas ol o oo i 00 v ow 8 300 00
0S50Sy OIHO ‘NONY3IA LNNOW S¢S0l 1
avoy MOVr»ovla se %
NOILVHOdd0D THIYV
v
"ATGNISSY SIHL ¥04 Q3MINDIY SIILILNVAD
ANV SW3Ll ¥04 IS SLdVd ONIANVAWOOOY IHL OL
¥3434 "Q3¥3AYO LINN FHL OL ONINIVLYId NOILYMNIIANOD
10VX3 3HL INISIYLIY ATIMVSSIOIN LON AVA ANV AINO
$350dNd NOILVILSNTII 804 SI ONIMYYA ATEW3SSY SIHL b O ]lmﬁ
'SIOVAYUNS 13MSV OL INVOIMENT 3ZIIS—IINY NV E%A 1=
"ONITIVLSNI 340438 ONIY—0 J_OA ﬂl
WNANVA NI SINTVA 3NDYOL ANV SIYNAIO0Nd
Q3ANIWN0DTY ¥3d SYINILSV4 TV NILHOIL ¥O N3S00T l
SION
g
\%‘
J
7 ¢ z




8/09/11

PARTS LIST

SUCTION VALVE, RETAINER AND CAP PART
8-3/8" RJ:R:E:R-CE CLASS REF

ITEM PART NUMBER QTY DESCRIPTION

1

2

SUCTION VALVE 0 FOR VALVE PART NUMBER, S

A-0141 1 STEEL GASKET, 04.320 OD

B-1397 1 VLV RET,SUC, 8-3/8RJ,RJ-

B-0457 0 VALVE CAP, 8-3/8R:R-CE:R
HP:H:H-CE:E:ET:ET HP

A-0041 1 O-RING, VT, 4.3950D X .

FC0171CDD 4 12-POINT CAPSCREW, 1/2-1

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

NO. G-2380
DRAWING A-6056

EE COVER SHEET

X 04.125 ID X .030, VALVE
HP PRC

J:RI PRC:RJ

210, 75/85 DUROMETER
3X1-3/4X9/16, G8

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



LS09-V  isanassy

OmOM.VO_IO,ZOZw_u>._.ZDOE
O<ON_V_O<—.V_O<A_mmm Jﬂqv
NOILLVI0J¥0) TALIY Cy)

£68G|0

NOILdI¥OS3a

AN

'SIOVAHNS LIASVO OL INVOIRMENT FZIFS—IINY NV »._an_,qA
ONITIVISNI 340438 ONI¥—-0 .__OA

TIVANVIAL NI SINTVA 3NDY0L ANV S3¥NA3004d
Q3ANINNOO3Y d3d SHANILSYH TIV NILHOIL 40 N3ISOO0T l




8/09/11

PARTS LIST

DISCHARGE VALVE, RETAINER, CAP PART
8-3/8" RJ:H:E:R:R & H-CE CLASS CYLINDERS  REF

ITEM PART NUMBER QTY DESCRIPTION

1

2

DISCHARGE VALV 0 FOR VALVE PART NUMBER, S

A-0141 1 STEEL GASKET, 04.320 OD

B-0899 1 VLV RET,DIS, 8-3/8R:RJ:E

B-0457 0 VALVE CAP, 8-3/8R:R-CE:R
HP:H:H-CE:E:ET:ET HP

A-0041 1 O-RING, VT, 4.3950D X .

FC0171CDD 4 12-POINT CAPSCREW, 1/2-1

A-0145 2 THUMB SCREW, NYLON, 1/4-

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

NO. G-1206
DRAWING A-6057

EE COVER SHEET

X 04.125 ID X .030, VALVE
T

J:RI PRC:RJ

210, 75/85 DUROMETER
3X1-3/4X9/16, G8
20 X 3/4

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



4 | € }
Ry INON .| MHEUROTIA | wos [ nms|  wos | na| peooscuommmononeosn s o vt | iy
GCBLL-V e FIFEROTIED | 7zt | 0
0S0€¥7 OIHO ‘NONYIA LNNOW
avoy MOVrMov1d 6€ lﬂmﬁ@
NOILLVIOdEOD THIEV
1001 ONIY3LINI NOLSId 40 M3IA TIVL3d
v =~
/7
3031d INO —9[1) / \
]
~ A\ = X
RNt /
~ \
_ i \
o e /E@E -
Y313AvId \
LNOYIANN T Nl
— v (o) I ST ] . h
3dAL INOD ||
m J
14 Gl 14 8
- 'NOLSId 40 NOILYTIVLSNI ONIYNA d3sn 1001 ONIY3INT "AINO SNOLSId 303Id (2) OL A1ddV (#1# % Sh# Th#t ‘L I# SNAL) A
NOLSId SMOHS M3AIA 1I¥L3A ‘d3dINO3IY NIHM X04d TO0L NI d3ddIHS
34V (86# N3LI) TOOL ONIYILNI NOLSId B ¥INNYAS AOY NOLSId / NOLSId A_ "ONITIVLSNI 340439 ONI¥-0 110 ATLHOIN A_
"LTHOIVYLS ¥O INOD ‘303Id OML ¥O INO 39 AVIN NOLSId -0l (9# INTLI) SM3YOS L3S NIVLIY OL HONNd MOIdd A
"1NN NOLSId NI S3T0H ONINYNL S114 'SNOILYENOIANOD 3NIT 3FGNL ONIMIVL H04 ¢# L33HS OL ¥343d -'¢
HOIHM TO0L ONINYNL 3SN - 0¥ NOLSId NO HONIYM dVdLS 3SN 1ON Od
9 “(IYNNY T¥DINHOIL IHL ¥O 3LV1d VLYA SNOILYDIFID3dS ¥3ANITAD 33S) "1INN SIHL 40 AT8IN3SSY3IY ¥0 A19NFSSY 404 S3NTVA INDHO0L
'JONVHYITO NOLSId "3'D LSNrav OL IATVA NOILONS "33 IAONTY A ANV S34NA3008d A3IANTWINOITY HO4 TVYNNYIN TYIINHOTL OL ¥343 4
"¥3ANITAD OL "A1aN3SSY ¥V1NIILYVd SIHL ¥04 @3dIND3Y (HOV3 40 S3AILIINYNO ANY)
317109 SI (Z# WAL ISV ONIMOVC ¥IL4Y SLAN ANLS 1L NILHOILTY A SI3LI 404 1SI7 S18Vd ONIANYANODIV OL ¥343 "d343ad0 LINN 3HL OL
ONINIVLE3d NOILYENOIANOD LOVX3 FHL INISFHdTH ATHVYSSIOAN LON
"ONIMOVd ONITTVLSNI 340439 SONILLI4 FT19NTSSY -l AVIN ANY ATNO S3S0dENd NOILYHLSNTT 404 SI AT9IN3SSY NOLSId SIHL -l
‘S310N




8/09/11

PARTS LIST

08.000 ET PISTON ASSEMBLY; 04.500 STROKE.

G-SHEETS USED: G-18597, G-18797, G-18238, G-18945,

G-18253.

ITEM PART NUMBER QTY DESCRIPTION

1 C-0800
A-3460
C-0603
B-0846

2

3

4

5 B-0847
6 FS0405DG
7 B-1584

8 FCO0120IT
9 A-0827

10 PT0200CB

99 B-1584-K

99 B-1687-K

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.

1 PIST,RR,8 HEET
3 RIDERRING,8 H:EET
1 P ROD, 4.50STK/33.952L
1 PISTON COLLAR, 3-1/2 OD,
1 PISTON NUT, 3-1/2 OD, JG
2 SET SCREW, CUP POINT, 5/
1 PKG,2.0,1500,STD,BTR
4 12-POINT CAPSCREW, 3/4-1
0 MALE CONNECTOR, STL, 1/4
30." TUBING, SS, 1/4 OD X .03
0 REBUILD KIT, 2.000 PISTO
0 REBUILD KIT, 2.000 OIL W

PART NO. PISTON ASSY
REF DRAWING A-17925 2 SHT

G
JGH:E:ET
H:E:ET
16-24 X 1"

0X4-1/2,G8
TUBE X 1/4 NPT
5 WALL

N ROD PACKING

IPER PACKING, WAT

*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



v | £ }
RS ANON .| MHEUOTID | oa | a|  woa | aoe] emcmooucamiootouamons oo | suvau 1o
GCBLL-V e FIFEROTIED | 7zt | 0
0S0E¥ OIHO ‘NONYIA LNNOW
avoy MOVrMov1d 6€ lﬂmﬁ@
|
NOILLVIOddOD THIAV |
v f
f
f
f
e - T . f
\I\ TT f o
_ L (3) | T
P %,Fw NI 1000 f
101009 SIS S W NIYHQ / IN3A
_ o) i
NIVHQ / IN3A |
g f
f
f
f
f
3an1 |
_ ONIYOVd f
f
f
f dOL 3HL LY 38N,
P | HLIM ONIMOVd FT8NISSY 3an
TE dOL 3HL LY 38N, ONIXOVd
(318v0lddY NIHM) || HLIM ONIMOVd 318N3SSY | I
5| Y9 39N ONDIOVd b | 5 oo
1L |
f
f
f
f
|
7 3 _ Z T




8 _ L _ 9 _ g | v ! ¢ ! z ! L
.V w Al._) — m 3NON w || W | NOLLNOS3Q BN T oo/ =
- it ~——— om0 1305 10 00 - I GINE38 3T1dN00| H-+851-8 | s/ . g
2\ OLYINGYL £6/50/90 dOM| s et on S0t an sosew 598710 10990119 - SN0 |~ ool g | e . oo 0 0 e an, o R
7851-8  me i £6/90/10 ov| BLk amamn RS LA EEE | €009 1) 76801 o]y 800, S0 v S bty
v ¥851-80 © 5 J.E_ anen| o 1 ncamty v W S e wioo sk | 3995 | C €G] 8 %, 5 Jowicao Liasoo, S 6 3) sowaws dcarg
‘SONIY  d18,, H1IM ‘ 898 ¢
s 0051155 ‘G082 | SO o0 o ionaA thfoN ool NOLSId HOSSFUANOD F0v4 OL SONIM NO SYILLTT MewwHoW -7 @
- i 'X08 ONI44NLS OLINI 431108 SI 3SVD Y314V NIALHOILFY -
INIMOVd 0¥ NOISId @ NOILVI0dd0D THIdV 1G901[ S SN0 38 ISTN (14 L) SIN O 3 <<T]
® [6a] -S3I0N
® NI 08, 40 NOIVINAO [0F4500 9N N, 30 NOLVINI®O 1038500
8 9N A8, 30 NOIVINTE0 1039800 E 0 S o - 8
0T — [ 3aIs ummmmg H_NMM&
o %_om NO NSSU 7
i uozéﬁm szu %% Mw_wwuw_“__w_ HOV3 3NSS34d SIOVS L
ONI 40 30IS 30049
SYH ONM dndiove 0 305 QML .
_
04 NO QITIVISNI
ONIY VIavY NIHM Sdv9 N3 3AVH 1NONN
5 g ewcm ¥IHIZ00L qIT1amoa SN INIONVL Ling @ o
TV SONI OML 1S4 ‘8 89°¢ NO "001 @
[ Q0Y NO GITIVISNI N3HA INIA 04 LN ¥/}
Sdv9 ON3 3AVH SONI
. INFONVL LLNG ONY TMIOvY _ ~
(1] (< a
/g Lz |%I. L ~
_ g g 8 u8 d8 d8 8 d8 dg » fe |
L A U 4 . Y P
0z-%/1 10N anis | voogvond[ € [ 11 N O ‘N9 o00c’ 17
S1/Z=L X 02-¥/V_ONS 3L [FH0002003] £ | 01 |® | = —agt= e = |* * oo g
3 N, ¥3NVA4E NS | 15501V | | [ 6 |® N N &l A
I8, N VaS TINS| /80vv | G | 8 k
8. INIY VIS 318n00 | 6252V 3 L z -1 NS o NN e AN
s | v | 1 | 9 Lo N
| 300080 s/ — dw ava| 6Iev | | [ ¢ / / L
30049 25 — 0 10| 980y | | [ ¥ e Ny S X 9i/1
3A00¥9 2/ - dND NIV | S80v-Y | + [ ¢ 1 \ 9l MYV NOILVOLAILN3AI
AVId NG| esev | L | ¢ 78 88 NO 901 ™ & dnd o
3 EEZEITEE 38M ¥04 LN 7/1 '$350d¥nd —= mM_A| | S A U 4
AN ® NOLLYOLJLIN3GI 404 A00M9 ¢
WEIVN NOILAIMOS3A %y [NVND|WAL 08 #/1-9 NO 007 d330 2¢/1 X 3am 91/1 - *m_ QNJ
STI0H (¥) V0 8/L 9l
ISTT_19¥d_ININOd0D Gt
g I z | 3 T 5 v _ T T 4 T T



% _ ¢ 1 2 1 1
wNNmﬂq o m_Z@Z e @%Mm N3s Y/ LNI NOILdIOS30 A3
“ON Livd ®®\¢\O— a3 w00 | m TI0HM NI 40 1¥vd NI 35N W_.%_wm_%%maazfah__ww_z%hzm__@mﬁw_ﬂvzz_ £0/51/21 'SQUVANVLS INIIND OL d3IvddN ", 089 "IATWA NOILONS, @
S300 1ng ‘IMNLOVANNYA OL LHOM 3IHL SIAI9 zo_Zw._on_moo 13y 1A SYM . 3H0/040 IATYA NOILONS,, JTLL %2078 JTLL NI (y-v)
szmmom@@@\ Le/ B 9 e TARY O VAR08 TY NRHL SINALND ONY LNNGS00 Sihs
. | (6# WIL) NI 13IMOT ANV (S# W3L) QNS
y @m%\o% WA NOIONS 557337 "quvn9 a7 40 SISISNGD (Z# WL ATANISSY G8vn9 InTWA A
0S0SY OIHO ‘NONY3IA LNNOW .
avod MOvrovia S§ & (£# W3L) SNId T04IdS
NOILVY0dd0) THIYY ONY 1y3S 3ATA 40 SISISNOD (L W3L) A18IN3SSY Ly3S 3ATWA A
'76-473 ¥3d TIVISNI A
(8# W3L) SINWA 3INDYOL Y03 TWNNWA 335 A
9 ‘SILON
m | = ()
/ =

R R R RRR] R BB AN

N




8/09/11

PARTS LIST
0.8310=A PART NO. B-4928-T
0.6570=B REF DRAWING A-9278
4.3530=C
0.0710=LFT

ITEM PART NUMBER QTY DESCRIPTION

1 A-14436 1 SUC VLV SEAT, 98CRE

2 A-15177-A 1 SUC VLV GUARD ASSY, 98CR E
3 A-1360 1 CNTR STUD,1/2-20X2.913 S TL
4 A-14466 1 VLV PLT, 98CRE.156THK,NY X
5 A-14437 1 GUIDE RING,98CRE,.226 TH K

6 A-8908 12 SPRING(.197DX.413 RED)

7 A-1023 2 SPIROL PIN,.091D X .433L
8 A-1368 1 LOCKNUT, DRAKE 1/2-20
9 A-1442 1 DOWEL PIN,.118D X .241L

99 KB-4928-T 0 KIT,VLV, 98CRE,NYX

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.
*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



il ¢ i 2 1 1

— =0

(S|

TIOHM NI 30 L¥vd NI 390 ¥0 3S0T0SIA OL LHOIM 3IHL INv¥9 ION| S0/10/9
ON 'S @@\NN\@ O_ NMVA w© @ﬁ I 13V OL AYV1IINACHd 3¥Y NIZWIHL SINIINOD ONY INIWND0A SIHL| /0/51/21
SYM ,340/080 "INWA 39dYHOSID, HO018 FTUL NI (v-)

w
m % N m — { M_ZOZ N3 | AdE 31Y0/1NI NOUI¥OS30
0N OMa “3TV0S
606//
$300 1Nd ‘38NLOVANNYA OL LHOW 3HL SIAID NOILYNOA¥0O T3y | oM ¥ S 80 '8 SvM 100
034N304d o
SIVINILYN

<C

*INIWNOOA NIt A3INIYINOD NOILYWHOANI
ON Lyvd @@\.V\DF Dm RUENNEL) N@@N ﬁ
A8 SWY3L 03340V ANV INISNOQ NILLIIM A8 ATNO  "NOILYHOdYO0O i .
L0dD "IATYA 30MVHISIA,
@mmo\omo INIVA 394VHISIA

(&)

T T T Iy (64 M3L) Nid 13M0d ANV (Z# W3L) NId 1041dS “(¢# W3L) anLs
N A ‘ .
B TR L A & MIINTD 1V3S IAWA 40 SISISNOD (1# WIL) ATAWISSY 1¥3S IATWA ¢
NOILVHOdHO0D THAIHV . :
2G-¥473 ¥3d TIVISNI 4
(8 W3L) SINIWA INDHOL ¥O4 TYANYN 33S i
'STION

R
SRR [P B B

i@

0 : ®

| a0 0 -




8/09/11

PARTS LIST
0.7720=A PART NO. B-4732-CC
0.3930=B REF DRAWING A-9279
4.3280=C
0.0630=LFT

ITEM PART NUMBER QTY DESCRIPTION
1 A-14439-A 1 DIS VLV SEAT ASSY, 98CRE

2 A-14440-A 1 DIS VLV GUARD ASSY, 98CR E

3 A-2654 1 CNTR STUD,1/2-20

4 A-14529 1 VLV PLT,98CRE.156THK,MTX

5 A-11959 1 GUIDE RING,117CRO,.220 T HK
6 A-8897 15 SPRING(.197DX.413 WHITE) .026
7 A-1023 2 SPIROL PIN,.091D X .433L

8 A-1368 1 LOCKNUT, DRAKE 1/2-20

9 A-1442 1 DOWEL PIN,.118D X .241L

99 KB-4732-CC 0 KIT,VLV, 98CRE,MTX

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.
*»** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***



14 _ € 14 | l

HOS _ INON | BOBCPOHYD | wos || s | v bemmseouemiosiotmon sommpoansn auoun ras
86498V o G oy o G SENOWLS NG OLALVG4 WG o G300 €0 17F
- OL AYV1314d0dd 34V NIZYIHL SINILNOO ANV LNIWNOOA SIHL % 0—4% ,@% wm._.oz DMDD< Mm|m<© Fg —>_m._._ DMDD< NM@ 4._m__ ﬂ =<__ ws__o

0S0€ OIHO ‘NONY3IA LNNOW 1008 | 1 QINOWIY 78280 '10 WO¥4 S1# WALI 43L¥D0T13Y 6 Ov14 43AQY. @
avod MOvr»ovd ¢ g L6201 | T aozooge | @ TOWONI 2R L1 014 6# SNAL 01¥O0BY 'V Iv130 B 26
ZOHrﬁé O&MOO \Hmﬁm< 1a /2 SWAL 43aaY ¥0® "318VL AIAOWIY #0® 7O WONA L2# B 9tk
Geool | € SW3LI 33120713y "8-9 MEIA A30AY :¥8®@ "3903 A0S 0L NMYIaFY

'3191SSOd SY OV1 V1¥a ¥3ANITAD 01 3S010
SV 9VL JONVHYIT0 a3xXI4 d3aav LNNOW F18vIINddY mmmIEA @

"A19IN3SSY dVINJILYYd HNOA ¥O4

@34IN03Y (HOV3 40 SALLILNYNO ANV) SW3LI ¥04 LSITSLHvd 3HL OL ¥343Y

‘0343040 LINN FHL OL ONINIV.LY3d SWALI LOVX3 FHL INISFAdFY ATIVSSIOAN

LON AVIN ANV ATNO 3SOdudNd NOILYHLSNTT HO4 SI ONIMYHA ATINISSY SIHL

g-d M3IA

©

‘@31v3S ATIN4 SIFT1ANVH ¥3AVYOTINA TILNA LNN Zm_._._._o_._.A O

"‘SW3LI 3STHL H04 S34NA300d TVID3dS HO4 TIVNANYIN

0L @

TvOINHOAL OL ¥3434 SNOILYOINddY 38NT-NON ¥04 ‘NOILNVO A
©

@@ @@

"LHOIL 39 LSNA LI4 W3LS OL 3TANVH "'SININOdNOD
40 AT19N3SSY IHL LV 3NINY313d 38 TTIM Li4 ¥3dV1 40 moz<._.n_m_oo<A_

‘NMOQ @31NIOd 38 01 3anL ._.zm>A

"ONIMGNISSY 340439 SAVIYHL W3LS OL INVYOIHENT 3ZI3S-IINV NV >._n_n_<A_

'S30V4HNS 13MSYO OL INVOIHENT 3ZIFS-ILNV NV AlddY A

“IVANYIA NI SINTVYA INDHOL ANV

SFINA3O0Ud A3ANIWNOITY ¥3d SHANILSYH T1V NILHOIL HO NISOO1

€

"ONITTYLSNI 340439 ONIY-O .__OA_

"ONITTVLSNI 340439 ONIY ANY 3404 110 >._._._._®_._A_

@

(= o]
N
o)
©
<

@@ @@ @9@9@3 @@e@ 8 )o@ () (8) () e

S310N

v _

€




8/09/11 ARIEL CORPORATION
SALES ORDER COVER SHEET

SERIAL #: U85395
PART: G-11330 DESCRIPTION: VVCP, 8 R:RJ
8" JGR:RJ:RJ-HP:ET UNLOADER ASSEMBLY, PART
STAINLESS STEEL TUBING AND FITTINGS. REF

ITEM PART NUMBER QTY DESCRIPTION

1 C-0405 1 UNL.HEAD,8 RU

2 D-2949 1 ADAPTER, HEAD END UNLOAD
3 B-0575 0 UNL PIST, 8-3/8R

4 C-3712 0 UNL.STEM,8-3/8,9-3/4RU C

5 A-0687 1 O-RING, VT, 7.8950D X.

6 A-0586 1 STEEL GASKET, 08.813 OD

7 A-0688 1 UNL.PISTON RING, 6-1/2 O

8 C-0369 1 UNLOADER LOCKING HANDLE,
9 B-0523 1 UNLOADER PACKING RETAINE

15-3/4R:RJ:ET

10 A-0643 1 BACK-UP RING, PACKING
11 A-0629 1 COMPRESSION SPRING, UNL.
12 A-0639 1 V PACKING, UNL

13 FCO120HR 12 12-POINT CAPSCREW, 5/8-1

14 A-2389 0 SELF-LOCK NUT, ESNA, THI
15 FCO110DF 4 SOCKET HEAD CAPSCREW, 5/
16 FCO110EH 2 SOCKET HEAD CAPSCREW, 3/
17 A-0500 1 GREASE FITTING CAP, PLAS

18 A-0938 1 MALE CONNECTOR, SS, 1/4

19 PZ0230BA 1 GREASE FITTING, STRAIGHT
20 A-0641 1 BELLOWS, THREAD PROTECTO

21 A-0642 1 BACK-UP RING, BELLOWS
22 FCO0134CC 3 BUTTON HEAD CAPSCREW, 1/

C/N: 001 RHCOVPO02

‘RI-HPET

NO. G-11330
DRAWING A-8598

ER, 8-3/8R

L.TP/H

210, 75/85 DUROMETER
X 08.500 ID X .060, HEAD
.D.

2"-8 THREAD

R, 6 THROUGH

1X3-3/4,G8

N, 1-3/8-12
16-18 X 7/8, G8
8-16 X 1-1/4, G8
TIC

TUBE X 1/4 NPT
, 1/4-18

R, UNLOADER

4-20 X 1/2, 316SS






8/09/11
SALES ORDER COVER SHEET

23 PT0201CD 5." TUBING, 316 SS, 1/4 OD X

24 C-0982 0 UNLOADER HANDLE, 3 PRONG
25 A-0256 1 MACHINE SCREW PLUG, PLAS
26 A-0755 1 DATA PLATE, UNLOADER HEA

27 FRO571CC 4 DRIVE SCREW, TYPE U, SS,
28 AC-3713 1 UNL PIST ASSY, 8-3/8R:RJ

32 A-12927 1 DATA PLATE, UNLOADER ADA

.065

TIC, 1/2-13

D SPECIFICATION
#6 X 1/4

‘H:E

PTER SPECIFICATION






VARIABLE VOLUME CLEARANCE POCKET (Headend Unloader) DATA SHEET

8-3/8ET Class Cylinder

Stroke: 4.50 in 114 mm

Bore: 8.000 in 203 mm

MAWP: 800 psig 55.2 bar(g) 5516 kPa(g) 56.2 kg/cm2(g)

General Data for VVCP (independent of cylinder):

*Note: If VVCP services another cylinder, it

MAWP*: 800 55.2 barg 5516 kPa(g) may have a higher MAWP than the above
VVCP piston diameter: 6.5 in 165 mm
Stem thread lead (pitch): 0.125in 3 mm
Total travel: 3.3in 8.3cm
Number of turns from closed to fully open: 26

A distance - see diagram

- closed: 4-1/2 in 11.4 cm

- open: 7-3/4 in 19.7 cm
Minimum added fixed clearance: 21in3 34.1cm3
Additional added clearance when fully open: 108 in3 1770 cm3
Total added clearance when fully open: 110.1 in3 1803.8 cm3
Clearance volume change per turn: 4.2 in3 68.1 cm3
Clearance volume change per change in travel: 33.2 in3/in 214.4 cm3/cm

Clearance Data for VVCP alone, in percent of swept volume of above cylinder:

Minimum added fixed clearance: 0.9%
Additional added clearance when fully open: 47.7%
Total added clearance when fully open: 48.7%
Head end clearance change per turn: 1.8%
Head end clearance change per change in travel: 14.7% /in 5.8% /cm

Clearance Data with VVCP installed on above cylinder with standard valves,
in percent of swept volume:

Minimum fixed head end clearance: 18.0%

Total head end clearance when fully open: 65.8%

PLEASE NOTE: It is important to understand that the percent clearance figures for the variable
volume clearance pocket above include the cylinder headend clearance. However, any valve
spacers or other non-standard added clearances on the unit must be accounted for.

ARIEL CORPORATION
35 Blackjack Road, Mount Vernon, OH 43050 PH:740-397-0311
Printed: 09Aug201






Estimated Gas Rod Load and Pressure Limits for 4.5 inch stroke at 1200 RPM

900
810
720

=k}

=

5

= 630

[T

Q

=

=

B 540

-

=}

=

7]

= 450

=k}

[

=]

8

2 360

(=

Q

=

[

(1=}

= 270

2

=
180
90
0,0)

Cylinder Class

: 8-3/8ET

Bore, inches: 8.000
Cylinder Serial Number: C-125344

Relief Valve Setting (MAWP)|= 800 psig
276,727) (341,727) Rated Discharge Pressure (RDP) = 727 psig
//“‘
y Y /
!""‘
Vg
m/"
(0,480)
(0,464) P e S
"1 iSpecific Gravity = 0.65 |
= [Specific Gravity = 1.5
Allowable Rod Loads - JGH
Compression, Ib: 30,000
Tension, Ib: 24,000
Total, Ib: 48,000
These application limts must also|be checked (see Ariel Performance program):

- Maximum allowable discharge temperature (MUST be less then 350 degree F.)

- Minimum allowable volumetric efficienc

- Crosshead pin load reversals

90 180 270 360 450 540 630 720 810 900

Suction Pressure, psig at cylinder flange

This chart defines allowable operating limits for gas rod loads and standard working pressures. Pressure
combinations falling above the line for the applicable Specific Gravity of the gas being compressed will exceed
the Rod Load limitations of the equipment.

Calculations are based on 80 degrees Fahrenheit hydrocarbon gas at 1500 ft. elevation.

Printed: 09Aug2011



